DID YOU CartPros directs you to the right part using the part
KN ow-, numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

Club Car |8

1999

ILLUSTRATED
PARTS LIST

DS GOLF CARS
GASOLINE/ELECTRIC

MANUAL NUMBER 101993901
EDITION CODE 0898A00000

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow-, numbers from this manual. Enter the part number into GET STARTED 6— https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN owf, numbers from this manual. Enter the part number into GET STARTED _> https://CartPros.com/f.html
@ oursearch box and it will find the part you are looking for. HERE

USING THE ILLUSTRATED PARTS LIST

A WARNING

* THIS MANUAL IS TO BE USED ONLY FOR IDENTIFICATION AND ORDERING OF SERVICE PARTS. BE
SURE TO READ AND USE THE MAINTENANCE AND SERVICE MANUAL BEFORE ATTEMPTING ANY
VEHICLE REPAIRS.

This manual covers all 1999 Club Car® DS Tranquility®, DS V-Glide 36-Volt, DS PowerDrive® System
48™ and DS PowerDrive Plus® vehicles.

The manual is divided into 16 sections. Sections 1 through 6 pertain to both gasoline and electric vehi-
cles, sections 7 through 12 pertain to gasoline vehicles only, and sections 13 through 16 pertain to elec-
tric vehicles only. Note that there are two or three flags on the outside edge of each page. The first flag
contains the section number of which that page is a part. The other flag (or flags) contains either the letter
G or E, signifying that the page pertains to either the gasoline or electric vehicle only, or to both the gaso-
line and electric vehicles.

Use the Table of Contents to find the sections and pages that contain the parts and assemblies you seek.
The Table of Contents lists section numbers, and under them, the individual page titles and numbers to be
found in that section. Unless a page title specifies a particular vehicle(s), the page applies to all DS vehi-
cles.

Typically, there is a two-page spread for each individual page title in the Table of Contents (however, some
titles require several spreads). On the left-hand page is an illustration showing the parts in their relative
positions; the parts are each tagged with an item number in a balloon. The right-hand page is the parts list
page, and gives the page title at the top, then the item numbers (corresponding to the numbers on the
illustration), part descriptions, and quantity of parts used. Some item numbers have more than one part
number because several models and/or configurations of a component are represented together on one
spread.

Note that a part description may be indented. This indention corresponds to a parts assembly level indi-
cated by the numbers 1, 2, 3, and 4 at the top left corner of the parts description area of the parts list
page. A part that is indented to level 2 is a component of the level 1 part (assembly) that it is listed under.
A level 3 part is a component of the level 2 part that it is listed under, and a level 4 part is a component of
the level 3 part preceding it. In each case, the part quantity given for a level 2, 3, or 4 part is the quantity
used per next higher level assembly of which it is a component. A part that is not indented is a level 1 part.
This means that the quantity given is the quantity used per the portion of the vehicle illustrated on that
particular spread.

ClubCar

P. O. Box 204658
Augusta, Georgia 30917-4658 USA
Telephone 706-863-3000
Service Parts Fax 706-855-7413

© 1998, CLUB CAR, INC.
All rights reserved.
This manual effective July 27, 1998
Manual print code: 0898A00000

ZACARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into 9 https://CartPros.com/f.html
KN OW? our search box and it will find the part you are looking for. HERE
MAINTENANCE AND SERVICE TOOLS SECTION
MAINTENANCE AND SERVICE TOOLS ... oottt e e e e e e e e e e e et s e e s e e e e e e eeeennnnnnnns 1-3-1-5
BODY AND TRIM SECTION
T ]I 1 1 RSP 2-3
L O 1NN =1 0 2-5
REAR BODY AND FENDER—GASOLINE VEHICLE .....ooutiiiiiiiiiiiiiiie sttt e e e e e e e e e e e e n s ssnnnenes 2-7
REAR BODY AND FENDER—ELECTRIC VEHICLE .......coioiieeiiiiiie ettt e e e e e e e e e e e e 2-9
SEAT BOTTOM AND ARMREST ..ottt sttt e e e e e e e e ettt e s e e e e e e e e e eatstans e aaeeaeeeeeesanssnannaaeaeaeeeees 2-11
SEAT BACK AND BAG HOOP oottt ettt e s e e e e e e e e e ettt e e e e e e e e e e e e e e bt aa s e eeeeeeeeesssssanaaneaeaeaaeeees 2-13
WHEELS AND TIRES SECTION
WHEELS AND TIRES ... oottt ittt s e e e ettt et e e e e e e et et e ettt e s e e e eeeeee e e s e e aa e e eeeeaeaeesseasaaa s saeeeeeeesessrnnnan 3-3
DECALS SECTION
DECALS—GASOLINE VEHICLE ....coiiiiiiiiiii ittt e e e e s s bbbttt et et e e aaaaaaeeaaeeeeeanenanannnns 4-3
DECALS—ELECTRIC VEHICLE ...ttt e ettt e e e e e e e et et et tn b a e e e e e e e e enatnnn e e e eeaaeaes 4-5
BRAKES, PEDAL, AND CABLE ASSEMBLIES SECTION
L S SIS 1Y =] S 5-3
BRAKE PEDAL AND CABLE ASSEMBLY ....iiiiiiiiiiiiii sttt s e e e e e et s s e e e e e e e e e e e aaaa e e e e e e e eeeeanennnaaaeeeas 5-5
ACCELERATOR PEDAL ASSEMBLY  ...oiitiiiiiii ettt sttt e s e e e e e e e e e e e et s s e e e e e e e eessaaaaaaeeaeeeeeeeresssnnnas 5-7
STEERING, FRONT AND REAR SUSPENSION SECTION ﬂ
STEERING COLUMN L.ttt et e e e e e e e e e e s s s s s st bt e e ettt e e e e e aeaaaaaeeeasaasaaa s sas s bbb b bebeseeeeeeeaaaaeaeeeeeensnsnns 6-3
STEERING GEAR ASSEMBLY ..ottt ettt sttt ettt e e e eeeaaee e e e e e e e e s s s s s satatebasaaasareeeeaaaaaeeaeeeesnanns 6-5
FRONT SUSPENSION, UPPER ..ottt ittt sttt s s e e e e e e e e e e ettt a e e e e e e e e eeeeaassneeeeeeaeeeeenennnnn i eeeas 6-7
FRONT SUSPENSION, LOWER ...coiitiiiiiiii ettt e ettt a e e e e e e e e e e e et s s e e e e e e e e eesaaaan e e e eeeaeeeeessnnannaaeeeas 6-9
REAR SUSPENSION ..ottt e sttt et e te e et e aaaaaaeaaaaaassasa s s s tbeb b s eeeeeeeeteeaeaeaaaeeseessssnsnsnsnsnsnsnes 6- 11
ELECTRICAL SYSTEM— GASOLINE VEHICLE SECTION
WIRING—GASOLINE VEHICLE ... .ttt s e st e e e et e teeaaaaaeaaaaesesesasassas s sannnssnsnenrnnnns 7-3
FORWARD/REVERSE SHIFTER ASSEMBLY— GASOLINE VEHICLE ...t 7-5
ELECTRICAL COMPONENT BOX— GASOLINE VEHICLE ......ouiiii it e e 7-7
ELECTRICAL COMPONENTS— GASOLINE VEHICLE .....cooeiiiiiie ettt e e 7-9
STARTER/GENERATOR ASSEMBLY  ...eiiiiiiiiiiiiiii ettt e s ettt e e e e ettt e e e e et e e e e e e sata e e e e e s satbaeeeesantbaneaesaanes 7-11
STARTER/GENERATOR MOUNTING ...oiiiiiiiiiiii ettt et e e e e e e e e e e e e e s e s s s e s s e s et e e e e eeaeaeaaaeeaeaanaaas 7-13
BATTERY—GASOLINE VEHICLE ......oeiiii ittt et e e e e e e e e et s e e e e e e e e e eeeeaasa s e e e eeeaeessannnaaeaaaaaees 7-15
FE 290 ENGINE SECTION E
FE 290 ENGINE— SHROUDS AND BRACKETS ..eiiiiii ittt s e e e e e e e e et e e e e e e e e eeeanennn e aeeeeas 8-3
FE 290 ENGINE— IGNITION COMPONENTS AND FLYWHEEL ......ccooiie e 8-5
FE 290 ENGINE— OIL CIRCULATION .ottt r et ettt e e e e e e e e e s s e s ss s b s tasaaeeeeeeaaaaaaaeaeeaesssssasannsnsnsnes 8-7
FE 290 ENGINE— CYLINDER HEAD .....ii oottt e e e e e e e e e et e e e e e e e e e e eenennnnnaeeeeas 8-9
FE 290 ENGINE— CRANKCASE, CAMSHAFT AND OIL SENSOR ....cooiiiiiiie e 8-11
1999 DS Golf Car lllustrated Parts List OEO CARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

KN owf, numbers from this manual. Enter the part number into * https://CartPros.com/f.html
@ oursearch box and it will find the part you are looking for. HERE

FE 290 ENGINE— CRANKCASE AND CRANKSHAFT ......oiiiiiiiiiiisisississies s 8-13
ENGINE MOUNTING ....ocoovutiiticieeeset ettt sae ettt s st ens s st snsanens 8- 15

FUEL, INTAKE, AND GOVERNOR SYSTEMS SECTION E
[ L S A I =1 TN 9-3
CARBURETOR ASSEMBLY ettt ittt e et e et et e e ettt e et e e et e e aa e e aa e saa s e eaaeesaa s san e sanseasnsrennsransrens 9-5
CARBURETOR INSTALLATION ottt ettt et e e et e e et e et e e et e e aa s e eaa s s eaneesan e san e sanseeanseannsrennsrens 9-7
GOVERNOR AND ACCELERATOR CABLES ... oottt et et s et e et e et e s e st e raeseaeerans 9-9
INTAKE DUCT, CHOKE, AND AIR BOX ASSEMBLY ..ottt e e e s e e s aab e e e e aba s 9-11

EXHAUST SYSTEM SECTION
[ VA O IS RSN S T I =Y TN 10- 3

TORQUE CONVERTER SECTION
[0 Y/ = O I N 4 TN 11-3
[0 Y/ =1 I I 1 - N 11-5

UNITIZED TRANSAXLE— GASOLINE VEHICLE SECTION
UNITIZED TRANSAXLE, GASOLINE VEHICLE— GEAR CASES AND BRACKETS .....ccoviiiiiiiieeeeeeeeeev e, 12-3
UNITIZED TRANSAXLE, GASOLINE VEHICLE— F&R TRANSMISSION AND GEAR REDUCTION ......cccceuv..e. 12-5
UNITIZED TRANSAXLE, GASOLINE VEHICLE— DIFFERENTIAL AND AXLES .....ooviiiiiiiieeiie e 12-7

ELECTRICAL SYSTEM— ELECTRIC VEHICLE SECTION
ELECTRICAL COMPONENTS, FRONT BODY— ELECTRIC VEHICLE .......coovtiiieiieeeeeceeeeieeeeeee e 13-3
WIRING—V-GLIDE 36-VOLT VEHICLE ... .ottt e e et e e e e e e s e e e e s eatba e e e eabanes 13-5
FORWARD/REVERSE SWITCH— V-GLIDE 36-VOLT VEHICLE ......cooiiieiieee et e e 13-7
WIPER SWITCH—V-GLIDE 36-VOLT VEHICLE ... oottt e e e e e e e s s e enaas 13-9
RESISTOR AND BOARD ASSEMBLY— V-GLIDE 36-VOLT VEHICLE ........cooiiiiiiiiiieeeeeeeeeeeeeeeee e 13- 11
BATTERIES, CHARGER RECEPTACLE, SOLENOID— V-GLIDE 36-VOLT VEHICLE .........ccooviiiiiiiiieciiiieeee, 13- 13
WIRING—POWERDRIVE SYSTEM 48 VEHICLE ...ttt e et e e e 13- 15
FORWARD/REVERSE SWITCH— POWERDRIVE SYSTEM 48 VEHICLE .......eeniiiieeeee e 13- 17
BATTERIES, CHARGER RECEPTACLE— POWERDRIVE SYSTEM 48 VEHICLE .......ccccoeivviiiieiiieeeeeeeeee, 13-19
COMPUTER, CONTROLLER, AND SOLENOID— POWERDRIVE SYSTEM 48 VEHICLE ..........coeeeviiiiieeeennnn. 13-21
MULTI-STEP POTENTIOMETER— POWERDRIVE SYSTEM 48 AND POWERDRIVE PLUS.........cccooevvvveree. 13- 23
WIRING—POWERDRIVE PLUS VEHICLE ...ttt e e s et s s s et s sb e s s b s s eb s e sbnsennnas 13- 25
FORWARD/REVERSE SWITCH, TOW/RUN SWITCH— POWERDRIVE PLUS VEHICLE .........coovvviiiiieeeeeeee, 13- 27
BATTERIES, CHARGER RECEPTACLE— POWERDRIVE PLUS VEHICLE ......ccoovvviiiiiiiieeeeeieeeeeeeeeev e 13- 29
SOLENOIDS, ENERGY DISPLACEMENT MODULE— POWERDRIVE PLUS VEHICLE ..........ccovviiiiiiiiiieeeennn. 13- 31
CONTROLLER, ONBOARD COMPUTER— POWERDRIVE PLUS VEHICLE ........oooviiii e 13- 33

BATTERY CHARGER SECTION
ACCU-POWER CHARGER, DOMESTIC— V-GLIDE 36-VOLT VEHICLE .....covniiii e 14- 3
ACCU-POWER CHARGER, EXPORT, 230-VOLT— V-GLIDE 36-VOLT VEHICLE ........ccoooviiiiiiiieeeeieeeeei 14-5
ACCU-POWER CHARGER, EXPORT, 100-VOLT— V-GLIDE 36-VOLT VEHICLE ....cc.ccoooviiiiiiiiieeciieeeeeeiee 14-7
POWERDRIVE CHARGER, DOMESTIC— POWERDRIVE SYSTEM 48 AND POWERDRIVE PLUS ................ 14-9
POWERDRIVE CHARGER, EXPORT— POWERDRIVE SYSTEM 48 AND POWERDRIVE PLUS ........c........... 14- 11
POWERDRIVE CHARGER, EUROPEAN— POWERDRIVE SYSTEM 48 AND POWERDRIVE PLUS ............... 14- 13

1999 DS Golf Car lllustr. OEO CARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into * https://CartPros.com/f.html
KN OW? our search box and it will find the part you are looking for. HERE
ELECTRIC MOTOR SECTION [MES]
MOTOR—V-GLIDE 36-VOLT VEHICLE ......cciiiiiiiititiiiiii ettt s st e et et e aaeaaaeaeeaeaesssasnnnsnenenes 15-3
MOTOR—POWERDRIVE SYSTEM 48 VEHICLE ......outtiiiiiiiiiiiiiiiec et e e e e e e e e e e e e e e s s e s snnnnnnes 15-5
MOTOR—POWERDRIVE PLUS VEHICLE ...ttt s e e e e e e et e e e e e e e e e e e anannnnn e e e s 15-7
TRANSAXLE— ELECTRIC VEHICLE SECTION 16
TRANSAXLE, TYPE G— ELECTRIC VEHICLE ....coviiiiiiiiiiie ettt e e e e e e e e e e e s s st aa e e e e e e 16- 3
TRANSAXLE, TYPE K— ELECTRIC VEHICLE ..ottt s e e e e e e e e et e e e e e e e e eeeeenennnan 16-5

1999 DS Golf Car lllustrated Parts List 2% CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED —> https://CartPros.com/f.html
our search box and it will find the part you are looking for. HERE

MAINTENANCE AND
SERVICE TOOLS

mlof

ZACARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow? numbers from this manual. Enter the part number into GET STARTED 9 https://CartPros.com/f.html
@ oursearch box and it will find the part you are looking for. HERE

=D =0 <0

aeaete

([

(

ZACARTPROS

()

Page 1-2 1999 DS Golf Car lllustrated Parts List



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED
our search box and it will find the part you are looking for. HERE

MAINTENANCE AND SERVICE TOOLS

PLEASE REFER TO THE MAINTENANCE AND SERVICE MANUAL
FOR PROPER TOOL APPLICATION.

ITEM | PARTNO. | DESCRIPTION L SE
1 2 3 4
1 | 101871001 | ACCELERATOR PEDAL ADJUSTMENT TOOL .....ooooooooooooeeeeeeeeeeeseeeeeeeeeeeeeseeeessessee 1 1
2 | 101978901 | ADHESION PROMOTER—ARMORFLEX® -...........oooooeoeoeeeeeeeeeeeeeeeeeeeeeeeeeeeesee 1 1
3 | 101813202 | ADHESIVE, GUIDE RING, 3-GRAM TUBE oooooooooooooooooeoeeoeeeoeeoeeeooeoeeoeoeoeeoeee 1
4 1017295 | ARMORFLEX REPAIR KIT ooooooooooooeeeeeoeeeoeooeoeeeeeeeeeeeeeeeeeee oo eeeeeeeeeeeeeseenne 1 1
5 | 101831901 | BATTERY DISCHARGE MACHINE, 36/48 VOLT ....ooooooooeeoeoeeoeeeeoeoeeooeeeeeeeeeeseeenene 1
6 1014305 | BATTERY TERMINAL PROTECTOR SPRAY ..oovovoooooooeoeeoooeeeeeoeeeeeeeeeeeeeeeeeeeeee e 1 1
7 1011767 | BATTERY THERMOMETER oo 1
8 1016417 | BEARING AND OIL SEAL REMOVER ASSEMBLY 1 1
9 1016416 | BEARING DRIVER SET w..ooooeoeoeooeooooooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e eeeseeesse e 1 1
10 1012811 | BEARING PULLER ..ooooooeoeeeeeeeoeeeoeoeooeoeeeeeeeeeeee oo 1 1
11 1012812 | BEARING PULLER WEDGE ATTACHMENT .ovovoooooooooeoeoeeoeeeeeoeeeeoeeeeeeeeeeeeeeeeeeee 1 1
12 | 101887101 | CALIBRATION TEST MODULE w.ooooooooooooooeeeeeeeeeeeeeeeeoeoeeee oo 1
13 | 101808401 | CAM INSTALLATION TOOL ooooooooooooooooooeoeseesoessoeeseeoooeoeeeeeeseseeeeeeeeeeeee e 1
1014510 | CLUTCH TOOL KIT (INCLUDES ITEMS 14 - 20) 1
14 1014498 CLUTCH ALIGNMENT TOOL. oo 1
15 1014496 DRIVE CLUTCH PULLER  +oooooooooeeeeeeoeoeoeeeeeeeoeeeeeeeeeeeeoeeee oo eeeeeeeeeeeseeesneene 1
16 1014497 DRIVE CLUTCH HUB PULLER 1
17 1014508 DRIVEN CLUTCH CAM PULLER .....oooooooooooeeeoeeeeeeeeeeeeeee oo 1
18 1014507 DRIVEN CLUTCH PULLER PLUG ..o 1
19 1015524 DRIVE CLUTCH HOLDER TOOL ASSEMBLY ..o 1
20 | 101809101 PRESS WELDMENT ..eeeeeeeeoeoeooeoeeeeeeeeeseeeeeee oo 1
21 | 101831801 | COMMUNICATION DISPLAY MODULE .....oooooeoeoeoeoeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
22 | 101641002 | COMPRESSION GAUGE AND ADAPTER ..o 1
23 1011273 | CONTINUITY TESTER oo 1 1
24 1012151 | DRY MOLY LUBRICANT 1 1
25 1016627 | FLY WHEEL PULLER KIT 1
26 1016418 | GEAR YOKE wooooooooooeoeeoeeeoeoeeeeeeeeeeeeeeeeeeeoeeeeeeee oo 1 1

= https://CartPros.com/f.htm|

m[o|~

1999 DS Golf Car lllustrated P %GGCA RTPROS



DID YOU CartPros directs you to the right part using the part
KN ow’ numbers from this manual. Enter the part number into GET STARTED _> https://CartPros.com/f.html
@ oursearch box and it will find the part you are looking for. HERE

el
/ i

"
PULSE ENGINE TACHOMETER
ET-1000

N
—

\mf

G )
ZACARTPROS

Page 1-4 1999 DS Golf Car lllustrated Parts List



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED
our search box and it will find the part you are looking for. HERE

MAINTENANCE AND SERVICE TOOLS

= https://CartPros.com/f.htm|

ITEM | PARTNO. | DESCRIPTION L SE

27 | 101933101 | GOVERNOR SHAFT INSTALLATION TOOL oovvvvooooooeoooeoeeeeeeoeeeeeeeee oo 1
28 1011478 | HYDROMETER ovvooeooooooooooeoeeoooeoeeeeeoe oo e oo s eeesses e 1 1
29 1013593 | INTERNAL RETAINING RING PLIERS wovovvvvooooooeoeooeeooeoooeeoeeeoeoeeeeeeoeoo oo 1 1
30 | 101928701 | LIQUID GASKET (TRANSAXLE CASE) w.ooooooooooooooooeoeeeeeeeoeeeeeeeeeeeeseseeeeeee e 1
31 1016414 | PISTON RING COMPRESSOR KIT wooooooooovoeoooeoeoe oo 1
32 1016415 | PISTON RING PLIERS wooooooovoooeeoeeeeeoooeeeeeeoeoeee oo eeseose e ee oo 1
33 1012549 | RETAINING RING PLIERS, 45° EXTERNAL 1 1
34 1012560 | RETAINING RING PLIERS, 90° INTERNAL 1 1
35 | 101823101 | SAFETY FIRST CARD (50 PER PACK) rrovvoovooeeeooooooeeeeoeeoeeeeeeoeeoeeeeeeeeeee e eeeeees 1 1
36 1012809 | SEAL PULLER oovvvooeoeoeooeooeeeeeeooeeeeeeee oo oo eeeseseeeee oo ee oo 1 1
37 1014264 | STEERING COLUMN BEARING PRESS TOOL w.oooooooooooeoeeeoeoeoeeeeoooeoeeoeoeoeoeoeeoeon 1 1
38 1014259 | STEERING COLUMN RETAINING RING TOOL ooooooooooeeooeoooooeoeeeoeoeeeoeoeooeeoeoeoe 1 1
39 1016112 | TACHOMETER wovvvooeooooooooeeoeeeeeeoeeee oo eeeseeee e oo esesses e s eessee e eeeees 1
40 | 101997201 | PAINT, TOUCH-UP—BEIGE 1 1
40 | 101997202 | PAINT, TOUCH-UP—WHITE 1 1
40 | 101997204 | PAINT, TOUCH-UP—GRAY oooooooooooooooooeoeeeeooeoeeoeoeeoeoee e eeeeooeeeeeeoeeeeeeeoo 1 1
40 | 101997209 | PAINT, TOUCH-UP—DARK GREEN 1 1
40 | 101997211 | PAINT, TOUCH-UP—CLASSIC BLUE w.ooooooooooeeooooooeeeeeoeoeeeeeeooeee oo 1 1
40 | 101997212 | PAINT, TOUCH-UP—BURGUNDY ...ooooooooooooooeeeooooooeeeeeoooeeeeoeoeoeoeeeooooee oo 1 1
2 1014115 | TRANSMISSION TOOL KIT oovvvveoeoeoooeoeeeeeoeoeeeeoeoeeoeoeeeeeoeeeeeoeoeoeeeeeeoeeeeeoeeeeee e 1
42 1014161 | TRANSAXLE PINION SEAL TOOL eooooooeeeeooeoeeeoeoeeeeeeeeoee oo 1 1
43 1014162 | TRANSAXLE AXLE SEAL TOOL «ooooooooooooeeeeoeeoeeeoeoee oo es oo 1 1
44 1016413 | VALVE CLEARANCE ADJUSTER SCREW HOLDER ovvvvooooeoooooooeoeoooeoeoeoeeoeoeoeoooo 1
45 | 101641201 1
46 | 101641202 1
47 1016551 1
48 1016552 | VALVE SEAT CUTTER GUIDE ...ooooooooooeoeooeoeoeeoeoeooeoeeeoeoooeeeeeoeoeeeee oo 1
49 1016553 | VALVE SEAT CUTTER, 45° (32MM DIAMETER) ..o 1
50 1016554 | VALVE SEAT CUTTER, 32° AND 45° (35MM DIAMETER) w...ooooooovvoeeeeeoeeeoeeeeeeeee 1
51 | 101641101 | VALVE SPRING COMPRESSOR ....ooooooooooooooooooooooooeeeeosooeeeeeoeoeeeeeeeossoe oo eeseens 1
52 1011480 | VOLT OHM METER +.oooooooeoooeooeoeeoeeeeoeoeeeeoeooeeeeeeeeeo oo oo oo ee oo 1 1
53 | 101611002 | TUNE-UP KIT (FE 290) (INCLUDES AIR FILTER, SPARK PLUG, OIL FILTER,

FUEL FILTERS) (NOT SHOWN) ...ooooooooe oo eeeeeeeeeeeeeeeeeeeeeeeeeeee e 1

PLEASE REFER TO THE MAINTENANCE AND SERVICE MANUAL
FOR PROPER TOOL APPLICATION.
1999 DS Golf Car lllustrated P ;OGGCARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow-, numbers from this manual. Enter the part number into GET STARTED 6— https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow~, numbers from this manual. Enter the part number into GET STARTED _> https://CartPros.com/f.html
@ oursearch box and it will find the part you are looking for. HERE

BODY AND TRIM

Z%CARTPROS



= https://CartPros.com/f.htm|

GET STARTED
HERE

into
looking for.

right part using the part

mbers from this manual. Enter the part number

KN OW? 2:F searc

nd it will find the part you are

hboxa

CartPros directs you to the

DID YOU

Z%CARTPROS

Page 2-2 1999 DS Golf Car lllustrated Parts List



artPros dir ou e right part using the part
ﬂ[ﬁng, ﬁumb:r,s frorﬁc::fwisy .rna_:m?Ja_lT Entgrthz parljcSInugmb;r Fijnto GET ::AR:TED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for.
BODY TRIM
ITEM | PARTNO. | DESCRIPTION AL SE
1 1013344 COMPONENT, LEFT DASH, BLACK ..ottt 1 1
2 101660404 PANEL, CENTER DASH, BLACK ...ttt ettt e e e e e e e s aenees 1 1
3 101802601 PLUG, HOLE (V-GLIDE 36-VOLT VEHICLE ONLY) ...ooiiiiiiiiiiiaeiiiiee e 1
4 1013343 COMPONENT, RIGHT DASH, BLACK ...t 1 1
5 1015032 MAT, FLOOR ..ottt ettt et e e e e e e e e e e e e e e s e e s s sa s abntnebbnrnaeeees 1 1
6 1014645 KIT, SNAP WASHER, BLACK (INCLUDES ITEMS 7 - 10) ...ocoeeiiiiiiieieeiiiieeee e 2 2
7 N/A NUT, SPEED 1 1
8 N/A WASHER, #10 1 1
9 N/A SCREW, #10 SHEET METAL ..uviiiiiiiiiiiiiiiieetee e eeeaaa e e e e 1 1
10 N/A COVER, SCREW HEAD ...ttt a s eeeaeeaaaaaeae s 1 1
11 7973 RIVET, ALUMINUM POP, 3/16 ....ccooiiii ittt e e e e e e e e e e e e e e s s nenensaennneees 3 3
12 101708301 KIT, DRINK HOLDER (INCLUDES ITEMS 13 AND 14) ....ccvviieiiiiiieee e 2 2
13 7847 BOLT, HEX HEAD, 1/4 - 20 x 3/4 2 2
14 1016952 U-NUT, 1/4 - 20 .ccoooiiiieiiirireeeeee e 2 2
15 101768202 KIT, BAGWELL PROTECTOR (INCLUDES ITEM 16) 1 1
16 1010434 FASTENER, PLASTIC BARREL ....ovviiiiiiii et 9 9
17 1017079 KIT, REAR BUMPER (INCLUDES ITEMS 18 - 22) 1 1
18 1016379 BUMPER, REAR ...ttt e e e e e e e e e e neanes 1 1
19 1016875 PLATE, MOUNTING, LONG ..ot e e e e e e e e e 1 1
20 7473 NUT, NYLON LOCK, 5/16 = 18 ..ooeeeeiiiiiiieeeee ettt ee e e e e e e e e e e e e e s 4 4
21 1011697 WASHER, SPECIAL, 5/16 ...ciiiiiie ettt a et a e e e satvaea e e 6 6
22 1016876 BOLT, PHILLIPS TRUSS HEAD SHOULDER, 3/8 - 18 X 2 ..vvvvvviviiiiieeeeeeeeeeeeeeee, 4 4
23 101706702 KIT, SCUFF GUARD (INCLUDES ITEM 24) 1 1
24 1010434 FASTENER, PLASTIC BARREL 12 12
2% CARTPROS

1999 DS Golf Car lllustrated P <00



DID YOU CartPros directs you to the right part using the part

KN ow-, numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

Page 2-4 1999 DS Golf Car lllustrated Parts List '050 CARTPROS



o]

artPros dir ou e right part using the part
Rﬁng, ﬁumb:r,s frorﬁc::fwisy rna_:\%;:lr.] Entg:]thl?e par‘cSInugmbe_r Fijnto GET ::AR:TED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for.
FRONT BODY
ITEM | PARTNO. | DESCRIPTION AL SE
12 3 4
1 1017080 KIT, FRONT BUMPER (INCLUDES ITEMS 2 -5) ittt 1 1
2 1016868 BUMPER, FRONT ittt e et e e e e e e e e e eneannns 1 1
3 7251 SCREW, PHILLIPS TRUSS HEAD, 5/16 - 18 X 1 ..ccceeeieii i e 2 2
4 7473 NUT, NYLON LOCK, 5/16 = 18 ..oveieeiiiiiiieieeee ettt ree e e e e e e e e e e e e e a e 2 2
5 1016967 RIVET, PUSH TYPE BLIND ..ottt a e e e e 2 2
6 1014198 NAMEPLATE——GOLD ...coiiiiiiiiii ettt e e e et s e e e e e e e e eranneas 1 1
7 101692501 BODY, FRONT—BEIGE 1 1
7 101692502 BODY, FRONT—WHITE 1 1
7 101692504 BODY, FRONT—GRAY 1 1
7 101692510 BODY, FRONT—DARK GREEN ......cciiiiiiiiiiie e 1 1
7 101692512 BODY, FRONT—CLASSIC BLUE ......cootiiii ettt e e 1 1
7 101692513 BODY, FRONT—BURGUNDY ....ccoiiiiiiiiiiiii et e e et e e e e e e e e earannnas 1 1
8 101693901 BODY, FRONT WITH HEADLIGHT OPENING—BEIGE 1 1
8 101693902 BODY, FRONT WITH HEADLIGHT OPENING—WHITE 1 1
8 101693904 BODY, FRONT WITH HEADLIGHT OPENING—GRAY 1 1
8 101693909 BODY, FRONT WITH HEADLIGHT OPENING—DARK GREEN 1 1
8 101693911 BODY, FRONT WITH HEADLIGHT OPENING—CLASSIC BLUE 1 1
8 101693912 BODY, FRONT WITH HEADLIGHT OPENING—BURGUNDY ...........ccooeiiiinivinininnnns 1 1
9 1011014 TRIM, FRONT BODY ..eiiiiiiiiieieiceiiiiae e e e ettt nes s s e e e e e e e eeeeanean e e e e e e aeeeeessnnnnnnaanaaaaaes 1 1
10 1010435 BOLT, CARRIAGE, 5/16 - 18 X 1 ..oiiiiiiiiiiiicciieeee e e e e nrenees 2 2
11 1241 WASHER, FLAT, 5/16 ..ooiiiiiiiiiiie ettt ettt a e s et e e e e e st e e e e s sntreeaeeean 2 2
12 1011017 SCREW, FLANGE LOCK ..oiiiiiiiiiiiiiie ettt e e e e e e e e e e e e s e s e s s nenansannnnnees 6 6
13 1011394 T-NUT, SLAB BASE (PACKAGE OF 4) ...ttt 1 1
14 101347501 BUMPER, SIDE GUARD TRIM ........ccoovvrriiiinnnn. 2 2
15 1012047 SCREW, SELF-TAPPING, #8 - 32 x 3/8 8 8
16 7251 SCREW, PHILLIPS TRUSS HEAD, 5/16 - 18 X 1 ....uviiiiiiiiiiiiiiieeee e 2 2
17 7473 NUT, NYLON LOCK, 5/16 - 18 ...ccoiiiiio ettt e e e s e e e e e e e e e e e e e e s e s s ssnsnnnnnenannnes 2 2

1999 DS Golf Car lllustrated P %Q,*CA RTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into * https://CartPros.com/f.html
KN OW? our search box and it will find the part you are looking for. HERE
" TYPIcAL
2 PLACES

FRONT SEAT
SUPPORT
VERTICAL

g TYPICAL
2 PLACES

TYPICAL
EACH SIDE
OF VEHICLE

TYPICAL TYPICAL

2PLACES 2 PLACES
TYPICAL
EACH SIDE
OF VEHICLE
TYPICAL
EACH SIDE
OF VEHICLE

TYPICAL
2 PLACES

Page 2-6 1999 DS Golf Car Illustrated Parts List 050 CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part  ep+ eTARTED

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

REAR BODY AND FENDER—GASOLINE VEHICLE

ITEM | PARTNO. | DESCRIPTION AL SE
1 2 3 4
1 8251 | SCREW, PHILLIPS HEAD, 1/4 - 20 X 1 1rooooeeeeeeeeoeeoeeoeooooeeeeeseeeeeeeeeeeeeee e 10
2 | 101904101 | PLATE, BODY KICK weoooooooooooooooeeeoeeoeeoseeeeeeeeeeeeeeeee e eeseoeoeeseeeseeeeeeeeeeeee oo 1
3 1016952 | U-NUT, L4 = 20 coroooooeeoeoeeoeoeeoeeoeeeeeeeeeeeoeeeeeeeeeeeeeee oo 2
4 1012412 | PLATE, BODY HINGE oooooooooeoeoeeeeeeeoeeeeeeoeeoeeeeeee oo eeeeeeeeeeeeseeeene 2
5 332 | WASHER, FLAT, 1/4 wooovooooooooeoeoeeeeeeee oo eoeeeeeseeseeseeee oo 8
6 8233 | NUT, NYLON LOCK, 1/4 = 20 woooooooooeooeoeeoeeeeeeeeeeeeeeeeeeoeeoeeoeeeeseeeeeeeeeeeeeeeee e 10
7 1013032 | DOOR, ACCESS—BLACK ..o 1
7 1013140 | DOOR, ACCESS—BEIGE ... oooooooooeoeeeeeeeeeeoeeeoeeeeeee oo eeeeeeeeeeeeeeeeseeene 1
8 1015525 | NUT, BLIND, L/4 = 20 rrooosooeeeeeesee oo eeoeoeeeeeeeeeeesseeeeeee oo 2
9 | 101692601 | BODY-BEIGE ...ooooooeoooeooooeoeoeeeeeeeeeeeeeeeeeeeeeee oo 1
9 | 101692602 | BODY-WHITE ..o oo 1
9 | 101692604 | BODY—GRAY ..o eeeeeeeeeeeeeeeenene 1
9 | 101692610 | BODY—DARK GREEN ........ooooooooeeeoeeeeeooseeeeeseeeseeeeeeeseeseesesssesesse e seeeeeeeeeneneseeeeeee 1
9 | 101692612 | BODY——CLASSIC BLUE .......oooooooeeeoeeeeeeoeeeeeeeeeeeeeeeeeeseeeeeeeee s 1
9 | 101692613 | BODY—BURGUNDY ... o oooooooooooeeeeeeeeeeeeeeeee oo oo oo 1
9 | 101696208 | BODY WITH TAILLIGHT OPENING—BEIGE ... eeooooooooooeoeoeooeoeoeeeeeeeeeeeeeeeeeeeeeooene 1
9 | 101696209 | BODY WITH TAILLIGHT OPENING—WHITE rrsrsrsrrsreeeeeeeerereeeeeeoesoeoeeeeeeenereneeeeene 1
9 | 101696211 | BODY WITH TAILLIGHT OPENING—GRAY ..oorssssooosoeeeeeeeeeeeeeeeeeoeoeooeeeeeeeeeeeeee 1
9 | 101696216 | BODY WITH TAILLIGHT OPENING—DARK GREEN ..o 1
9 | 101696220 | BODY WITH TAILLIGHT OPENING—CLASSIC BLUE ..o 1
9 | 101696221 | BODY WITH TAILLIGHT OPENING—BURGUNDY ......eeeeeeereeereroeooeoeeeeeerereeenee 1
10 1017141 | SUPPORT, FRONT BODY ..ooooooooooooooooooeeeoeeeeeeeeeeeeee oo 1
11 1017748 | CLIP, BODY KEEPER oo e 2
12 1012047 | SCREW, SELF-TAPPING, #8 - 32 X 3/8 wvvvvvvoooooeoeoeeeoeoeeeeeoeoeoeoeoe oo eeeeeeeeeeeeeeeeeeeeeoeone 2
13 304 | SCREW, HEX HEAD CAP, 1/4 - 20 X L ooooooooooeeeeoeoeoeooeoeooeeeeeeseeseeeeeeeeee oo 4
14 1010434 | BARREL, PLASTIC ooooooooeoeeeeeeeeeoeeoeeoeoeeeeeeeeeeeeeeeeeee oo 4
15 1017936 | FENDER, INNER . ooooooooo oo 2
16 1014306 | WASHER, FLAT, TYPE B, 1/4 1orooooooooooooooeeeeeooeoeeeoeee oo eeeeeeeeeeeeeeeeenne 2

SERE = https://CartPros.com/f.htm|

m[o[

1999 DS Golf Car lllustrated P %Q,*CA RTPROS



DID YOU CartPros directs you to the right part using the part

KN ow numbers from this manual. Enter the part number into GET STARTED —* https://CartPros.com/f.html
@ oursearch box and it will find the part you are looking for. HERE

Page 2-8 1999 DS Golf Car lllustrated Parts List OEO CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED
our search box and it will find the part you are looking for. HERE

REAR BODY AND FENDER—ELECTRIC VEHICLE

ITEM | PARTNO. | DESCRIPTION AL SE
1 2 3 4
1 8251 | SCREW, PHILLIPS HEAD, 1/4 - 20 X 1 1rooooeeeeeeeeoeeoeeoeooooeeeeeseeeeeeeeeeeeeee e 10
2 | 101904101 | PLATE, BODY KICK  weooooooooooeooooeeoeeoeeoeeseeeeeeeeeeeeese e eeseoeoeeseeeeeeeseeeeeeeee oo 1
3 1016952 | U-NUT, L4 = 20 coroooooeeoeoeeoeoeeoeeoeeeeeeeeeeeoeeeeeeeeeeeeeee oo 2
4 1012412 | PLATE, BODY HINGE ooooooooooeoeoeeoeeeeeeeeeeoeeeoeeeeeeee oo eeeeeeeeeeeeeseenne 2
5 332 | WASHER, FLAT, 1/4 wooooooooooooeoeoeeoeeeeee oo eeeeeeeeeeseeseeee oo 8
6 8233 | NUT, NYLON LOCK, 1/4 = 20 wooooooooooeooeoeoeeeeeeeeeeeseeeeeeeeooeoeeeseeeeeeeeeeeeeee oo 10
7 1017936 | FENDER, INNER woooooooooooeoeeoeeoo 2
8 1010434 | FASTENER, PLASTIC BARREL 4
9 017814 | SPACER, L 7/8 woooooooeooeeoeeeeeeeeeeeee e eeeoeeseeeeeeee e e 2
10 1012159 | BOLT, HEX HEAD, 1/4 - 20 X 23/ . rroooooooooeoeoeeeoeoeeeeeeeee oo 2
11 7479 | BOLT, HEX HEAD, 1/4 = 20 X 1-L/4 1ooooooooooeoeoeooeoeoeoeooeeeeeeeeeeeoeeeeeeeeeeeeeeeeeeeeeeee 2
12 1017815 | SPACER, 112 oo oo oo oo oo oo eeeeeeeeeeeeeeeeeee oo eeeeeeeeseeseseeene 2
13 1017748 | CLIP, BODY KEEPER ..o eeoeoeoeooeeeeeeeeeeeeeeeeee e 2
14 1012047 | SCREW, SELF-TAPPING, #8 - 32 ... 2
15 | 101693301 | BODY—BEIGE w.ooooooooooooeooooooeoeoeeoe oo eeeeeeeeeeeeeeeeeee oo 1
15 | 101693302 | BODY—WHITE w..ooooooooooeoeoeoeoeoeoeoeoeoee oo oo oo oo eeeeeeeeeeeeeeeesesee oo 1
15 | 101693304 | BODY—GRAY ..oooooooooooooeoororsrrerrer, 1
15 | 101693310 | BODY—DARK GREEN 1
15 | 101693312 | BODY—CLASSIC BLUE 1
15 | 101693313 | BODY—BURGUNDY ... ooooooooooooooooeoeeoeeeeeeeeeeeeeeeeeeeeeeeeeee oo 1
15 | 101696201 | BODY WITH TAILLIGHT OPENING—BEIGE ....... . .ooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeeesee 1
15 | 101696202 | BODY WITH TAILLIGHT OPENING—WHITE ... ... ooooooeeeeeeeeoeeeeeeeeeeeeeeeeeeee e 1
15 | 101696204 | BODY WITH TAILLIGHT OPENING—GRAY ... . oo 1
15 | 101696218 | BODY WITH TAILLIGHT OPENING—DARK GREEN 1
15 | 101696223 | BODY WITH TAILLIGHT OPENING—CLASSIC BLUE 1
15 | 101696224 | BODY WITH TAILLIGHT OPENING—BURGUNDY .........ooooooeeoeeeeeoreeeeeeemeeeeeeeseeeees 1
16 1013032 | DOOR, ACCESS—BLACK ... oo oo oo 1
16 1013140 | DOOR, ACCESS—BEIGE ... ooooooooooeeeeeeeeeeeeeeeeeeeeee oo eeeeeeeeeeeeeeseenee 1
17 1015525 | NUT, BLIND, L/4 = 20 rrrrosooeeeeeeeeeseeeeeeeoeeoeeeeeeeeeeseeeeeee e 2
18 1017141 | SUPPORT, FRONT BODY ..ooooooooooooooooooeeeoeeeeeeeeeeeeee oo 1
19 1014306 | WASHER, FLAT, TYPE B, /4 rrroroo oo oo 2

= https://CartPros.com/f.htm|

m[o[

1999 DS Golf Car lllustrated P %GGCA RTPROS



DID YOU CartPros directs you to the right part using the part

KN ow’ numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

TYPICAL
5 PLACES

TYPICAL
2 PLACES

Ve

TY
8 PLACES

TYPICAL
4 PLACES

TYPICAL

8 PLACES
TYPICAL @
2 PLACES ==
REFERENCE — TYPICAL
REAR BODY AND 4 PLACES
R (\ /

Page 2-10 1999 DS Golf Car lllustrated Parts List OEOCARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED
our search box and it will find the part you are looking for. HERE

SEAT BOTTOM AND ARMREST

ITEM | PARTNO. | DESCRIPTION AL SE
1 2 3 4

1 | 101564804 | ASSEMBLY, SEAT BOTTOM—BUFF (INCLUDES ITEMS 2 AND 3) .ooooovovvroorrrren. 1 1
1 | 101564805 | ASSEMBLY, SEAT BOTTOM—WHITE (INCLUDES ITEMS 2 AND 3) wooovvvvvorrrrre. 1 1
1 | 101564807 | ASSEMBLY, SEAT BOTTOM—GRAY (INCLUDES ITEMS 2 AND 3) cooooovoooooooro. 1 1
1 | 101564808 | ASSEMBLY, SEAT BOTTOM—BLACK (INCLUDES ITEMS 2 AND 3) ..o 1 1
> | 101562701 COVER, VINYL SEAT BOTTOM—BUFF .......oovvovoveeooeoeeeeeeeeeseeeeeeeseeeeeseeeeeseeereeee 1 1
> | 101562702 COVER, VINYL SEAT BOTTOM—WHITE 1 1
> | 101562704 COVER, VINYL SEAT BOTTOM—BLACK 1 1
> | 101562710 COVER, VINYL SEAT BOTTOM—GRAY ... oo 1 1
3 1010543 INSERT, WOOD .....eoooooooooeeeeeeeeeeeeeeeee oo 8 8
4 1015670 | ASSEMBLY, SEAT BOTTOM AND ARMREST (INCLUDES ITEMS 5-9) w................ 1 1
5 1015625 BRACKET, SEAT SUPPORT ..o oo 2 2
6 | 101951101 KIT, ARMREST (INCLUDES ITEMS 7 = 9) oo 1 1
7 | 101880901 RIVET, MATING, 3/16 ...ovvvvvovveoeeeeeeeeeeeeeeeees e eeseeeese e eeeeeseeeeeseeseeeee 8 8
8 N/A ASSEMBLY, ARMREST, DRIVER SIDE ... 1 1
9 N/A ASSEMBLY, ARMREST, PASSENGER SIDE 1 1

10 1012597 | BUMPER, SEAT ..o oeeeeeeeeeeeeeeeeeeeeeeeseeeeee oo eeeeeeeeeeeesseeene 1 1

11 1017384 | SCREW, WASHER HEAD TAP, #12 5 5

12 1012656 | GASKET, SEAT, SHORT (GASOLINE VEHICLE ONLY) woovvvooooooeoeoeeeeeeeeeeeeeeeeeeeoe 2

13 1012657 | GASKET, SEAT, LONG (GASOLINE VEHICLE ONLY) woovoooooooooooeoeoeoeeeoeeeeeeeeeoe 1

14 | 101881701 | WASHER, FLAT, STAINLESS STEEL, #8 wooooooooooooeeeeeeeoeoeoeeeeeeeoeeee oo 4 4

15 | 101954301 | SCREW, HEX HEAD CAP, 1/4 - 20 X 3/4 (WITH PATCH) ...oooovovoooeoooooooeoeeeeeeeeeseees 8 8

16 1011652 | PLATE, SEAT HINGE, STAINLESS STEEL w..oovvovoooooeooeeeeeeeeeeeeeeeee e 2 2

17 | 101880901 | RIVET, POP, STAINLESS STEEL, 3/16 cooooooooooooooeoooooooooooeoeeeeeeeeeeeeeeeeee oo 4 4

= https://CartPros.com/f.htm|

m[o[

1999 DS Golf Car lllustrated Pa %GGCA RTPROS



DID YOU CartPros directs you to the right part using the part
KN ow~, numbers from this manual. Enter the part number into GET STARTED _> https://CartPros.com/f.html
@ oursearch box and it will find the part you are looking for. HERE

TYPICAL
2 PLACES

TYPICAL
TYPICAL 2 PLACES
2 PLACES

TYPICAL 2 PLACES

Page 2-12 1999 DS Golf Car lllustrated Parts List OEO CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

SEAT BACK AND BAG HOOP

ITEM | PARTNO. | DESCRIPTION AL SE
1 2 3 4
1 | 101565102 | ASSEMBLY, SEAT BACK—WHITE (INCLUDES ITEMS 2 AND 3) woovvvvvvvoooreeerrre 2 2
1 | 101565105 | ASSEMBLY, SEAT BACK—BUFF (INCLUDES ITEMS 2 AND 3) ..oovvovvvooooorereerrr 2 2
1 | 101565106 | ASSEMBLY, SEAT BACK—GRAY (INCLUDES ITEMS 2 AND 3) weoovvvvoooooooooeoroe 2 2
1 | 101565107 | ASSEMBLY, SEAT BACK—BLACK (INCLUDES ITEMS 2 AND 3) ... 2 2
2 1013335 CAP, SEAT BACK—BLACK ...t oeoeooeeeeeeeeeseeeeeeeeee oo 2 2
3 | 101562601 COVER, VINYL, SEAT BACK—BUFF .........ooooooooeeoeeeeeoeeeeeeeeeeee oo 2 2
3 | 101562602 COVER, VINYL, SEAT BACK—WHITE 2 2
3 | 101562604 COVER, VINYL, SEAT BACK—BLACK 2 2
3 | 101562605 COVER, VINYL, SEAT BACK—GRAY 2 2
4 1017409 | MOUNT, SEAT BACK . ooooooeeeoeeoeeeeeoeoeoeoeoeeeeeeeeeeeeeeeee oo 2 2
5 | 101946201 | WASHER, EXTERNAL TOOTH LOCK, 1/4 woooooooooooooooooeoeoeoeeoeoeoeeeeoeeoeoeoeeeeee 8 8
6 8248 | SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 X 3/4 o ooooooooooooooeoeoeoeoeoeeeeeeeeeeeeeeeeeoeseoeoene 8 8
7 8233 | NUT, NYLON LOCK, 1/4 = 20 woooooooooeooeeeeeeeeeeeeeeeeseeeeeeeoeoeeeseeseeeeeeeeeeeeeeeee e 6 6
8 7847 | SCREW, HEX HEAD, 1/4 - 20 x 3/4 6 6
9 332 | WASHER, FLAT, 1/ oooooooooooooeoeooeoeoeoeoeoeoeeoeeeeeeeeeeeeeeeeeeoeeeeeeeeeeeeee oo 8 8
10 1010921 | SCREW, CAP HEX HEAD, 5/16 - 18 X 2-112 w..oooooooeoeeoeoeeoeoeoeoeoeoeeoeeeeeeeeeeeeeeeeeeeeeoeoee 2 2
11 1015075 | WASHER, FLAT, 5/16 w....oeererero... 4 4
12 7473 | NUT, NYLON LOCK, 5/16 - 18 4 4
13 1013884 | SPACER, BAG HOOP oo 2 2
14 1013935 | ASSEMBLY, BAG HOOP (INCLUDES ITEMS 15 - 17) «ooooooooooooeooeeoeoeeeoeeeeeeoeeoeoeeoen 1 1
15 1010434 FASTENER, PLASTIC BARREL .........ooooooooeeeeeeeeeeeeeeeeeeeeeseeee e eeeeeeesseseeese s 2 2
16 1010413 STRAP, BAG oooooooeeoee oo eeeeeeeeeeee e 1 1
17 1013754 BUCKLE, BAG STRAP ..o 2 2
18 1011708 | SUPPORT, SEAT BACK, MAIN 2 2
19 1011710 | ASSEMBLY, KNEE BRACE WELDMENT 2 2
20 1017774 | SPACER, BODY oo eeeeeeeeeeeeeeeeeeee oo 4 4
21 1011706 | PAD, MOUNTING, SEAT BACK SUPPORT ..oovovooooeooeeeeeeeeoeeoeeoeeeoeoeeeeeeeeeeeeeeeee 2 2
22 | 101707206 | KIT, SWEATER BASKET (INCLUDES ITEMS 23 = 27) ooooooooooooooeoeeoeeeeoeoeeeeoeoeoeooooen 1 1
23 8418 SCREW, PHILLIPS TRUSS HEAD, 1/4 = 20 X 1-1/2 wvvvovvovooooooeeeeeeeeeeeeeeeeeeeeeere 1 1
24 1015075 WASHER, FLAT, 5/16 +.vvvvvvoooeoeeee oo eeeeeeeeeeeseeeeeeeeeeeee oo 4 4
25 1014482 SPACER, NYLON oo 1 1
26 8233 NUT, NYLON LOCK, 1/8 = 20 wovvvooooooeeoeeeoeoeeeeeeeeeeeeoeoeoeoeoeee oo eeeeeeeeeeeeseeesenone 3 3
27 7974 BOLT, HEX HEAD, 1/4-20 X 1-1/4 .......oooooooooeeeeeeeeeeeeeeeeeeee oo 2 2
28 1241 | WASHER, FLAT, 5/16 2 2
29 7818 | BOLT, CARRIAGE, 5/16 - 18 x 1-1/2 2 2
30 | 101910401 | SCREW, SELF-TAPPING, 5/16 - 18 X 1-1/4 roooooooooooooooooeeoeeeeeeeeeeeeeoeeeoeeeeee e 4 4

GET STARTED * https://CartPros.com/f.html

m[o[

1999 DS Golf Car lllustrated Pa ;OGGCARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow-, numbers from this manual. Enter the part number into GET STARTED 6— https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow’ numbers from this manual. Enter the part number into GET STARTED _> https://CartPros.com/f.html
@ oursearch box and it will find the part you are looking for. HERE

WHEELS AND TIRES

ZACARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow’ numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

SEANS sz% Scoavca
@@%@

YARVIE - =
STANDARD PREMIUM EXTRA
TREAD TREAD TRACTION

Page 3-2 1999 DS Golf Car lllustrated Parts List OEOCARTPROS



3
G

artP dir ou right part using th rt
ﬂ[ﬁng, ﬁu:b:r,ssfrorﬁcgisy .rna_:i@tli.] intgrth?e parljcSInugmb;r Fijrfto GET ::‘::TED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for.
WHEELS AND TIRES
ITEM | PARTNO. | DESCRIPTION AL SE
12 3 4
1 1010984 NUT, LUG ittt ettt et e e e e e e e aaaaeeeeaeaesssa s asnaentbenennenneees 16 16
2 101570501 ASSEMBLY, BEIGE WHEEL AND STANDARD TREAD TIRE (18 x 8.5-8) ............. 4 4
2 101570502 ASSEMBLY, BEIGE WHEEL AND PREMIUM TREAD TIRE (18 X 8.5-8) .....cccceee... 4 4
2 101570507 ASSEMBLY, BEIGE WHEEL AND EXTRA TRACTION TIRE, 6-PLY (18 x 8.5-8) .... 4 4
2 101651401 ASSEMBLY, WHITE WHEEL AND STANDARD TREAD TIRE (18 X 8.5-8) .............. 4 4
2 101651402 ASSEMBLY, WHITE WHEEL AND PREMIUM TREAD TIRE (18 x8.5-8) ........cc...... 4 4
2 101651407 ASSEMBLY, WHITE WHEEL AND EXTRA TRACTION TIRE, 6-PLY (18 x8.5-8) .... 4 4
3 1015707 WHEEL RIM, BEIGE .....iiiii ettt e e e e e e e e e ea v e e e e eaaaes 4 4
3 1014771 WHEEL RIM, WHITE ...ttt e e e e eeaee 4 4
4 727102 TIRE, UNMOUNTED, STANDARD TREAD (18 X 8.5 -8) ..eevieiiiiiiiieeiiiiiieee e 4 4
4 101567202 TIRE, UNMOUNTED, PREMIUM TREAD (18 X 8.5 - 8) ...eiiiiiiiiiiiieeeeiiiiee e 4 4
4 101769302 TIRE, UNMOUNTED, EXTRA TRACTION, 6-PLY (18 X8.5-8) ..ceeevviiiiieieeeiiiieeenne 4 4
5 7310 STEM, VALVE ...ttt e e e e e e e e e e e e e e s s e s s bbb b bnrereeees 4 4

1999 DS Golf Car lllustrated P OEOCARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow-, numbers from this manual. Enter the part number into GET STARTED 6— https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow numbers from this manual. Enter the part number into GET STARTED —* https://CartPros.com/f.html
@ oursearch box and it will find the part you are looking for. HERE

DECALS

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN 0w7 numbers from this manual. Enter the part number into GET STARTED 9 https://CartPros.com/f.html
@ oursearch box and it will find the part you are looking for. HERE

DRIVER / PASSENGER
WARNING DECAL

KEY SWITCH

A WARNING

READ AND FOLLOW THESE WARNINGS AND THE OPERATING
INSTRUCTIONS BEFORE USING VEHICLE. FAILURE TO DO SO CANj
CAUSE SEVERE INJURY OR DEATH.

« Operation from driver side by authorized persons only
and 0r1\1v_ in designated areas - not on public roads.
DO NOT start vehicle until all occupants (two (2) per st

OPERATING INSTRUCTIONS

« Read Owner's Manual and safety warnings located on dash panel prior
« Study and understand controls.
« Make sure wheels are turned in desired direction.
« Turn key to “ON" position and be sure nothing is in your path
< While vehicle is stopped, select direction by placing

maximum) are seated.
- Remain seated with entire body inside vehicle and hold
on to seat handle or handrail at all times.
- Drive slowly in turns and straight up and down slopes
« Never stand in front of or behind vehicle.
« DO NOT operate while under the influence of alcohol g

shift lever or switch in desired position:
F-Forward N-Neutral R -Reverse (Buzzer will sound)
« Vehicle will start moving when accelerator pedal is depresse
« Slowly depress accelerator pedal to increase speed. Park brake
release when accelerator pedal is depressed.

« To stop, release accelerator pedal and depress brake pedal

« After stopping, firmly depress park brake until it locks.

« Place forward and reverse switch in neutral position.

Turn key “OFF” and remove key when not in use.
CCI 1016216-01

drugﬁ,, .
- DO'NOT leave children unattended on vehicle at any ti
CC| 1019606-01

OPERATING INSTRUCTIONS
DECAL

A\  WARNING

Negative frame ground. Can cause severe injury.
Do not contact positive (+) battery post or cable to frame.
Disconnect negative battery lead first.

vere injury or death
ith engine governor adjustmen
CCI 101915201

FRAME GROUND AND
GOVERNOR WARNING DECAL
N\ WARNING (ON VEHICLE FRAME NEAR BATTERY)

CAN CAUSE SEVERE INJURY

Rotating parts

A WARNING

GASOLINE EXPLOSION / FIRE.
CAN CAUSE SEVERE INJURY OR DEATH.
NO SMOKING, SPARKS, OR OPEN FLAME.

STOP ENGINE, ALLOW TO COOL BEFORE REFUELING.
TURN FUEL VALVE &~ ) ON DURING OPERATION.
() OFF DURING STORAGE OR TRANSPORT¢c| 1015476-01

HOT
manifold & muffler

KEEP CLEAR  cc) 1019605-01

GASOLINE DANGER DECAL MOVING PARTS AND
(ON VEHICLE FRAME NEAR FUEL TANK) HOT MANIFOLD DECAL
(ON STARTER/GENERATOR
AND ENGINE)

)
5 L‘\\l\

==
A My
N LAY

o

INGERSOLL-RAND DECAL
(ON BODY PANEL)

INGERSOLL-RAND. ’

ZACARTPROS

Page 4-2 1999 DS Golf Car lllustrated Parts List



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED
our search box and it will find the part you are looking for. HERE

DECALS—GASOLINE VEHICLE

= https://CartPros.com/f.htm|

ITEM | PARTNO. | DESCRIPTION L SE
1 | 101960601 | DECAL, DRIVER/PASSENGER WARNING ....oooooooeoooeooeooeeeeeeeeoee oo 1
2 | 101825101 | DECAL, KEY SWITCH oooooooooooooeoeeoeoeeoeoeoeooooeeeeee oo eeeeeeeeeses oo 1
3 | 101621601 | DECAL, OPERATING INSTRUCTIONS woooooooooooooeeoeooooeoeeeoeooeeoeoeoeoeoeoeeeeeooeeeeeoo 1
4 | 101547601 | DECAL, GASOLINE DANGER wooooooooooooooooeooeoeoeooeeeoeoeoeoeeeeeeoeeeeeeoeoeoeoeeeeeoeeeeo 1
5 | 101960501 | DECAL, MOVING PARTS AND HOT MANIFOLD WARNING ......ooooooooeeveeeeseo. 2
6 | 101915201 | DECAL, FRAME GROUND AND GOVERNOR WARNING w...ovooooooooooooeooooooeeoeo 1
7 | 101952401 | DECAL, INGERSOLL-RAND (GOLD) weoovvoooeeeeeeeeeoeeeeeoeoeeoeoeeoe oo eeeeeeeeeeeeeeeeeeeeee 2
1999 DS Golf Car lllustrated P ;OQ‘OCARTPROS



CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

DID YOU

KNOW?

GET STARTED
https://CartPros.com/f.html
HERE > http

DRIVER / PASSENGER
WARNING DECAL

A WARNING

READ AND FOLLOW THESE WARNINGS AND THE OPERATING
INSTRUCTIONS BEFORE USING VEHICLE. FAILURE TO DO SO CAN|
CAUSE SEVERE INJURY OR DEATH.

- Operation from driver side by authorized persons only
and on\¥ in designated areas - not on public roads.

- DO NOT start vehicle until all occupants (two (2) per s
maximum) are seated.

- Remain seated with entire body inside vehicle and hold
on to seat handle or handrail at all times.

« Drive slowly in turns and straight up and down slopes.

« Never stand in front of or behind vehicle.

« DO NOT operate while under the influence of alcohol

KEY SWITCH

drugs.
- DO'NOT leave children unattended on vehicle at any tj
CCl| 1019606-01

MOTOR BRAKING DECAL

« Maximum vehicle speed is limited during downhill operation
with accelerator pedal depressed.
« Vehicle will brake gently when accelerator pedal is released.
« System s activated only when tow switch is in the "RUN"
position.
« When towing vehicle, tow switch must be in the "TOW" position.
CCl 1019599-01

OPERATING INSTRUCTIONS

< Read Owner's Manual and safety warnings located on dash panel pri
« Study and understand controls.
« Make sure wheels are turned in desired direction
« Turn key to “ON" position and be sure nothing is in your pa
« While vehicle is stopped, select direction by placing
shift lever or switch in desired position:
F-Forward N-Neutral R -Reverse (Buzzer will soun
« Vehicle will start moving when accelerator pedal is depres
« Slowly depress accelerator pedal to increase speed. Park brak
release when accelerator pedal is depressed.
« To stop, release accelerator pedal and depress brake pedal
« After stopping, firmly depress park brake until it locks.
 Place forward and reverse switch in neutral position.
Turn key “OFF" and remove key when not in use
CCl 1016216-01

OPERATING INSTRUCTIONS
DECAL

BATTERY DANGER DECAL
(ON BODY UNDER SEAT)

' vEDICAL
HELP

KEEP OUT OF THE REACH OF CHILDREN - DO NOT TIP - KEEP VENT CAPS TIGHT AND LEVEL

VARW/N={N[[\[ell HOT RESISTORS (COILED WIRE) CAN CAUSE SEVERE BURNS.

RESISTOR WARNING DECAL

(ON FRAME UNDER SEAT ON
V-GLIDE 36 VOLT VEHICLE)

(ON MOUNTING PLATE UNDER ACCESS PANEL
ON POWERDRIVE PLUS VEHICLE)

/A WARNING e

PLACE TOW SWITCH IN “TOW" POSITION BEFORE:
<TOWING
<~EXTENDED STORAGE
*SERVICING
+DISCONNECTING BATTERIES

RUN

FAILURE TO DO SO COULD RESULT IN DAMAGE
TO VEHICLE OR BATTERY EXPLOSION.

CCI 1019086-01

(POWERDRIVE PLUS VEHICLE ONLY)

Page 4-4 1999 DS Golf Car lllustrated Parts List

INGERSOLL-RAND
DECAL

‘ INGERSOLLRAND

® DO NOT OPERATE VEHICLE
NOTIC | WITHOUT COVER IN PLACE.
1 ® DO NOT DIRECT WATER
STREAM AT THIS SWITCH.

POTENTIOMETER CAUTION DECAL
(ON WIPER SWITCH COVER INSIDE
BATTERY COMPARTMENT)

CCI 1016109-01,

ZLCARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

SERE = https://CartPros.com/f.htm|

DECALS—ELECTRIC VEHICLE

ITEM | PARTNO. | DESCRIPTION L SE
1 | 101960601 | DECAL, DRIVER/PASSENGER WARNING w.oooovooovoooeoeeeoooeoeeeeeeeoeoeeeoeoe oo 1
2 | 101825101 | DECAL, KEY SWITCH oooooooooooooeoeeoeoeeoeoeoeooooeeeeee oo eeeeeeeeeses oo 1
3 | 101621601 | DECAL, OPERATING INSTRUCTIONS wooooooooooooooooeooooeoeoeoeoeoooeoeoeoeeeeeeeeeeeeoeseosoe 1
4 | 101959901 | DECAL, MOTOR BRAKING (POWERDRIVE PLUS VEHICLE) w...ooooooooeeeeeeeeeoeeee. 1
5 1013496 | DECAL, RESISTOR WARNING (V-GLIDE 36-VOLT AND
POWERDRIVE PLUS VEHICLES) ....voooooooooooooooeooeoeoeeoeoee oo 1
6 1013677 | DECAL, BATTERY DANGER oooooooooooooeooeeeooeoeoeeeeeeeeeeeeeeeeeoeoe oo eeeeeeeeeeessesssseoees 1
7 | 101952401 | DECAL, INGERSOLL-RAND (GOLD) wooooeooeeeeeseeeeeeoeoooeeoeeeeeeeeeeeeeeeeeeeeee e 2
8 | 101610901 | DECAL, POTENTIOMETER CAUTION woovoooooooooooooooooooeoeoeooeoeoeoeoeoeeoeeeeeeeeeeeeoeessoe 1
9 | 101908601 | DECAL, TOW SWITCH (POWERDRIVE PLUS VEHICLE) ooooooooooeoeeoeeeeeeoeeeeeeeeoooe 1

1999 DS Golf Car lllustrated P OEOCARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow-, numbers from this manual. Enter the part number into GET STARTED 6— https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

Z%CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into —> https://CartPros.com/f.html
our search box and it will find the part you are looking for. HERE

BRAKES, PEDAL,
AND CABLE ASSEMBLIES

mlof 01

ZACARTPROS



DID YOU CartPros directs you to the right part using the part

KN ow’ numbers from this manual. Enter the part number into GET STARTED _> https://CartPros.com/f.html
@ oursearch box and it will find the part you are looking for. HERE

ZACARTPROS

Page 5-2 1999 DS Golf Car lllustrated Parts List



BEE

artPros dir ou e right part using the part
Rﬁng, ﬁumb:r,s frorﬁc::fwisy rna_:\%;:lr.] Entg:]thl?e par‘cSInugmbe_r Fijnto GET ::AR:TED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for.
BRAKE ASSEMBLY
ITEM | PARTNO. | DESCRIPTION AL SE
12 3 4
101823301 CLUSTER, BRAKE, PASSENGER SIDE (INCLUDES ITEMS 1-9) .cccoeviviiieeeeeis 1 1
101823302 CLUSTER, BRAKE, DRIVER SIDE (INCLUDES ITEMS 1-9) ..ccooiiiiiieiieiiiieeeeeee 1 1
1 101824001 ASSEMBLY, BACKING PLATE, PASSENGER SIDE (INCLUDES ITEMS 2 - 4) ... 1 1
1 101824002 ASSEMBLY, BACKING PLATE, DRIVER SIDE (INCLUDES ITEMS 2 -4) ............ 1 1
2 101816501 MECHANISM, ADJUSTING, PASSENGER SIDE ..........cooooviiiiiiiiiiviviiieeens 1 1
2 101816502 MECHANISM, ADJUSTING, DRIVER SIDE ......ccvvvviiiiiiiiieiieccceccciiviiinneeens 1 1
3 101823901 WASHER ... 1 1
4 101823801 WASHER, PLATE 1 1
5 1010850 COVER, DUST oottt ettt e e e e e e e e e e e e ettt e e e e e e e e e aaaaaeeeeas 1 1
6 101823201 PACKAGE, BRAKE SHOE (FOUR PIECES) .....cccvtiiiiiiiiiieeeiiieeee e 1 1
7 1011466 KIT, SHOE RETAINER (FOUR PIECES) ...coiiiiiiiiiiiie e 1 1
8 101816301 PACKAGE, BRAKE SPRING (FOUR PIECES) .....covviiiiiiiiieee it 1 1
9 101815501 ASSEMBLY, LEVER, PASSENGER SIDE ...ttt 1 1
9 101815502 ASSEMBLY, LEVER, DRIVER SIDE................. 1 1
10 1013924 NUT, HEX HEAD LOCK, GRADE 8, 5/16 - 24 8 8
11 1014153 BOLT, BRAKE CLUSTER MOUNTING ...ouiiiiiiiiicceeeis e e e e 8 8
12 1010829 PIN, CLEVIS, 5/16 .....cccoovveevviieneanne 2 2
13 1035 PIN, COTTER, 3/32x 1 2 2
14 101900801 HANGER, BRAKE CABLE (GASOLINE VEHICLE ONLY) ...ooiiiiiiiiiiaeeiiieeee e 2
15 1013207 HANGER, BRAKE CABLE (ELECTRIC VEHICLE ONLY) ...vviiiiiiiiiiieeeeeiiee e 2
16 1011779 E-CLIP, L/2 ettt e a e e e e a e e e e aarraras 2 2
17 101791101 DRUM, BRAKE ..ottt e e e e e e e e e e et n e e e e e e e e e eeeeensnnnns 2 2

1999 DS Golf Car lllustrated P %Q,*CA RTPROS



DID YOU CartPros directs you to the right part using the part
KN owv, numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

) J FLOORBOARD
REMOVED
FOR CLARITY

SERVICE PART
BRAKE PEDAL HAS
SECOND WELDMENT

TYPICAL

‘ 2
/ ’ ‘ @ )
! <5
: TYPICAL
2 PLACES

TYPICAL

4 PLACES
TYPICAL
2 PLACES

d

T~ s ST
- :
‘\ . /
TYPICAL
2 PLACES

Page 5-4 1999 DS Golf Car lllustrated Parts List '050 CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

BRAKE PEDAL AND CABLE ASSEMBLY

ITEM | PARTNO. | DESCRIPTION L SE
1 2 3 4
1 1242 | NUT, HEX, 5/16 = 18 eoooooooooeoeoeoee oo eeeeeesssesesenenes 1 1
2 | 101865301 | SPACER, EQUALIZER woooooooooooooooooooooeoooeoooeooeeeee oo eeeee oo 2 2
3 1017211 | KIT, EQUALIZER AND PIVOT LIMITER (INCLUDES ITEM 4) wrovoooooooooooeoeeeeeeeeoeo 1 1
4 N/A PIN, EQUALIZER PIVOT ..ooooeoeoeoeeoeoeeoeeoeoeoeoeeeeoeoeeeoeeoeoeoeeeeeoeeeeeoeoeoe oo 1 1
5 7473 | NUT, NYLON LOCK, 5/16 - 18 +rvvvvovooeeeeeeoeoooooeoeeoeeeeee oo eeeeeesssesesenene 5 5
6 1011403 | KIT, BRAKE CABLE (INCLUDES ITEMS 7 - 9) 2 2
7 1011779 E-CLIP, 1/2 oo 2 2
8 1035 PIN, COTTER, 3/32 x 1 2 2
9 1010829 PIN, CLEVIS, 5/16 +rvvvoooooeoeoeoeeeeeeeeeeeesoseeeeeeee oo eeeeeeeeesssssseseneoes 2 2
10 | 101954001 | KIT, BRAKE PEDAL (INCLUDES ITEMS 11 - 16, 19, 24 AND 32) w.ovvvvvvvvvororrrrrr 1 1
11 1013531 SPRING, BRAKE RETURN .ovvoooooooeoeoeoeoeoeoeoeoeoeoeoeoe oo eeeeeeoeeeoeeoeoooeeeoe 1 1
12 7716 SCREW, SLOTTED HEX WASHER HEAD, #10 « 16 X 1/2 +vvvvoooooooooeooooooooo. 4 4
13 1013869 PAD, BRAKE PEDAL 1 1
14 | 101953101 ROD, EQUALIZER ooovvoooovvovooo 1 1
15 | 101953001 BOLT, HEX HEAD SHOULDER, 3/8 x 1 1 1
16 7473 NUT, NYLON LOCK, 5/16 = 18 +rvvvvvoeoeeoeooeooeoeeeeeoooeeeeoeoeoeoeeeeeooeeeeeeoeeeeeeeeeoo 1 1
101187702 | KIT, PARK BRAKE LATCH (INCLUDES ITEMS 17 - 21 AND 24 ON PAGE 5-6) ... 1 1
17 N/A ROD AND PAWL oo oo oo oo 1 1
18 1017029 PIN, COTTER, 7/64 X L2 wovovooeoeooooeooeoeoeeeoeeoeeeeoeeeoeeeeoeoeeoeeoeeoeoeeeeeeeeeeeeeeeeeee oo 1 1
19 1010877 NUT, PUSH, 5/16 orrvvvvooooeeeoeeoeoeoeeeeoeoeeeeoeeoeoeee oo 1 1
20 1010805 SLEEVE, PARK BRAKE ROD .....ooooeoeoeoeoeoeoooeooe oo oo eeeeeeeeeeesesessesseeeee e 1 1
21 1010932 JOINT, BALL, 14 = 28 oo oo oo eeeeeeeeeeeseoseoeseeee 1 1
22 1010933 | SPRING, PARK BRAKE TORSION 1 1
23 1010927 | SPACER, PARK BRAKE oovvvovvvooooooooooooooooo 1 1
24 1010878 | BUMPER, RUBBER -....o.oooooooooooooeooeeeeeeeooeooeoeeeeeeeeeeeeeeeeeee oo eeeeeeseessesesseoes 1 1
25 1028 | NUT, HEX, /8 = 20 oooooeoeoeooeoeoeoeeeeeoeoeoeoeoeoeoeoeeeeeeeeeeeeeoeeeoeeoee oo oo eeeeeeesseseseoe 1 1
26 1011402 | PACKAGE, BRAKE MOUNTING BLOCK (CONTAINS UPPER AND LOWER
FOR DRIVER AND PASSENGER SIDES) .....vovvvvvooooooeoeeeeeeeeeeeeeee oo 1 1
27 1241 | WASHER, FLAT, 5/16 ooooooooooooooeoeoeoeeooeoeoeoeooeoeeeeeeeeoeeeoeeoeoeoeoee oo eeeeeeeeeeseeseoe 4 4
28 1010921 | SCREW, HEX HEAD CAP, 5/16 « 18 X 2-1/2 ..ooooooooeooooooeoeoeeoeoeoeeeoeoeeoeoeeoeeoeeoeo 4 4
29 1011418 | KIT, PARK BRAKE PEDAL (INCLUDES ITEMS 30 - 33) woooooooooooooeoeeoeoeoeoeeoeooooooooon 1 1
30 1032 BUSHING, NYLON oo oo oo 2 2
31 7716 SCREW, SLOTTED HEX WASHER HEAD, #10 -16 x 1/2 2 2
32 1013876 NUT, PUSH, 318 eooooeooeooeoeoeoeeoeeoeeeeeeeeeeeeeeeeeoeoee oo 1 1
33 1013870 PAD, PARK BRAKE 11111 oo oo oooeoeeoeoeoooeeoeeeee oo eeeeeeesessesseseoones 1 1

GET STARTED * https://CartPros.com/f.html

BEE

1999 DS Golf Car lllustrated P %GGCA RTPROS



DID YOU CartPros directs you to the right part using the part
KN owv, numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

TYPICAL
4 PLACES

GASOLINE
VEHICLE FRAME
FOR REFERENCE
ONLY

FLOORBOARD
REMOVED FOR
CLARITY

TYPICAL
4 PLACES

Page 5-6 1999 DS Golf Car lllustrated Parts List '050 CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED
our search box and it will find the part you are looking for. HERE

ACCELERATOR PEDAL ASSEMBLY

ITEM | PARTNO. | DESCRIPTION L SE
1 2 3 4
1 1017696 | SUB-ASSEMBLY, ACCELERATOR PEDAL (INCLUDES ITEM 2 AND 3) .oovvvvooooo.... 1 1
2 1013871 PAD, PEDAL oo oo oo oo oo e 1 1
3 7716 SCREW, SLOTTED HEX WASHER HEAD, #10 - 16 X 1/2 wvvvvvvooooooooeooeoeoeoeo 4 4
4 1624 | SCREW, HEX CAP, 3/8 = 16 X 1-1/2 rooooooooooooooeoeooeoeoeeeeoeooeeoeoeoeoeoeeeeeoeoeeeeeeoeeoe e 1 1
5 1241 | WASHER, FLAT, 5/16 ooooooooooeoeeeeeoooeeoeeeeeoeeooeoeeeee e eeeeeeeeeseeesesenene 1 1
6 1017325 | ASSEMBLY, ACCELERATOR PIVOT ROD 1 1
7 7473 | NUT, NYLON LOCK, 5/16 - 18 1 1
8 332 | WASHER, FLAT, 1/4 oo oo 4 4
9 1017424 | BEARING, PIVOT SUPPORT oooooooooeeeeoeeeoeoeoeoeeeeee oo eeeeeeseessesssseones 1 1
10 | 101966901 | NUT, FLANGED LOCK, 1/4 - 28 ooooooooooooooooooooooooeoooeoeoeoeeeoeeoeeoeeeeeeeoeoeoeoeeeeeoeeeeeeoeee 1 1
11 | 101817401 | RETAINER, SPRING ....ooeooooooooooeoeoeooeooeeeeeeeeeeeeoeoeeoeoeoeeeeeeeeeeeeeeeeeeeoeoeoeoeoeeoeeoeoe 1 1
12 | 101796201 | SPRING, RETURN ooooooooooeeeeoeoeoeoeeeeeoeoeeoeeeoeoeeeeeeeeeoeeeeeeoeoeeeeeeeeoe oo 1 1
13 1017378 | CUP, SPRING ..oooeoeeoeooeoeoeo oo oo oo oo e eeeeeeeeeseeoeeoe e eeeeeeeeeeessessseeoees 1 1
14 1017380 | BUMPER, RETURN SPRING 1 1
15 8233 | NUT, NYLON LOCK, 1/4 - 20 4 4
16 | 101818801 | STUD, BALL wooooooooooooooeooeeoeeeeoeoeeoeoeeeeeoeoeeeeeeeeoeee oo oo oo eeeeoe oo 1 1
17 | 101871901 | ASSEMBLY, ACCELERATOR ROD (POWERDRIVE SYSTEM 48 AND V-GLIDE
36-VOLT VEHICLES) (INCLUDES ITEMS 18 AND 19)...ooorvooooooooeooeoeooeoeeeoeeoee 1
17 | 101912401 | ASSEMBLY, ACCELERATOR ROD (GASOLINE VEHICLE ONLY)
(INCLUDES ITEMS 18 AND 19) ... oo 1
18 1011084 NUT, UNF HEX JAM, 14 = 28 oovoooooooeooeoeoeeeoeoeeeoeeoeoeeoeoeoeoeoeoeeeeeeeeeeeeeeesesssssesooons 2 2
19 1011734 JOINT, SPRING-LOADED BALL 2 2
20 101700 | SPACER  oooooeoeoeoeeeeeeeoeoeoeeeeeeeoeeeeeeeeoeee oo ee oo 1 1
21 1011694 | SUPPORT, ACCELERATOR PIVOT ROD ovvvoooooooooooeoeoeoooeeoeeoeoeoeeeeeoooeeeoeeoeeoeoeeoeo 2 2
22 | 101861901 | SCREW, HEX CAP, 1/4 - 20 X 1-1/8 wovvvoooveeooeoeoeeeeeoeeoeeoeoeooeoeoeoeoeeo oo eeeeeeeeessessesonone 4 4
23 8754 | NUT, NYLON LOCK, 3/8 = 16 wovvvvvooooeooooeoeeoeeeeeeoeeeeeeoeeoeoeoeoeoeeoeoeo oo eeeeeeeeeeeeeeossosese 2 2
101187702 | KIT, PARK BRAKE LATCH (INCLUDES ITEM 24 AND
ITEMS 17 « 21 ON PAGE 5-8) ... oo 1 1
24 N/A RACHET, PARK BRAKE ..o oooeooeoeoeoeoeoeoeeeeeoeoeeeoeoeooeoeeeeeoeeeeeeoeoeoeeeoeo 1 1
25 334 | WASHER, FLAT, 38 ooooooooeoeooeoeoeoeeeeoeeeeeeoeeoeeee oo eeeeeeessesssenones 2 2

= https://CartPros.com/f.htm|

BEE

1999 DS Golf Car lllustrated P %GGCA RTPROS



DID YOU CartPros directs you to the right part using the part
KN ow-, numbers from this manual. Enter the part number into GET STARTED 6— https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN owf, numbers from this manual. Enter the part number into GET STARTED _> https://CartPros.com/f.html
@ oursearch box and it will find the part you are looking for. HERE

STEERING,
FRONT AND REAR SUSPENSION

mlo

ZACARTPROS



DID YOU CartPros directs you to the right part using the part

KN ow7 numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
@ oursearch box and it will find the part you are looking for. HERE

Page 6-2 1999 DS Golf Car lllustrated Parts List OEO CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED
our search box and it will find the part you are looking for. HERE

ITEM | PARTNO. | DESCRIPTION L SE
1 2 3 4
1 1013861 | JOINT, COMPOUND STEERING (INCLUDES ITEMS 2 AND 3) ..o 1 1
2 1017226 SCREW, HEX HEAD CAP, M8 X 1.25 X 30MM ....ovvvvooooeoooeoeeeeeeeeeeeeeeeeeeeeeee e 3 3
3 7174 WASHER, LOCK, 5/16 w-rvvvvoooooeee oo 3 3
4 | 101984801 | KIT, STEERING COLUMN MOUNTING BRACKET ... 1 1
5 1016663 | SCREW, PHILLIPS, TYPE A, #12 - 11 X 5/8 w..ovvvvvvovvooeeeeeeeeeeeeeseeseeeeeeeeeeeessesses e 2 2
6 1016269 | SCREW, HEX WASHER HEAD THREAD FORMING, 5/16 - 18 X 2 +rvevoeeeeeeeesreror.. 2 2
7 334 | WASHER, FLAT, 3/8 wooooooooooooooooeooeoooooeoooeoeoeoe 4 4
8 1016183 | SCREW, HEX HEAD CAP, 3/8 - 16 X 7 2 2
9 8754 | NUT, NYLON LOCK, 3/8 = 16 wovvvvvrorereesseeeeeeeeeeeseseseeeeeeeeoeeeseeseeseeeeeeeeeeeeeee e 2 2
10 1014288 | SCREW, HEX WASHER HEAD THREAD FORMING, 5/16 - 18 X 3/4 rooeeoooeoooooo... 1 1
11 1011697 | WASHER, FLAT, 5/16 1rrrorooeoeee oo eeoeeoeoeoeoeoeeoeeeeeeeeeeeeee oo oo 1 1
12 1012499 | BOOT, STEERING COLUMN oooooooooooeeeeeeeeeoeoeeeeeeee oo eeeeeeeeeeeeeeeeseeone 1 1
13 1016181 | ASSEMBLY, STEERING COLUMN (INCLUDES ITEMS 14 - 23) rooooooooooereererrere. 1 1
14 1012605 RING, RETAINING ..o eoeeeooeeeeeoeeeeeeeeeeeeeee oo 1 1
15 1012604 WASHER, STEEL, 5/8 1 1
16 1014217 1 1
17 1014125 2 2
18 1014213 ASSEMBLY, BEARING -.oooooooooe oo eeeeeeeeeeeeeeeeeeeeeeeeeee oo 2 2
19 1014126 SEAT, BEARING —oorooo oo 2 2
20 1015545 SHAFT, STEERING COLUMN ..o 1 1
21 1016622 COLUMN, ALUMINUM STEERING .........oooooooooeeeeoeeeeeeeeeeeeeee e 1 1
22 1014214 RING, RETAINING .- eeeoeeeoeeeeeeeeeeeee oo 1 1
23 1014211 SEAL, BEARING .ooooo oo oo 1 1
24 1016263 | COVER, STEERING COLUMN 1 1
25 1016156 | WHEEL, STEERING +.eeoeeeeeseeesereesereeeeooeeeeeeeeeseeeeeeee oo eeeseses e 1 1
26 1017273 | NUT, NYLON LOCK, 5/8 - 18 eoereroeoeoooooeeeeeeeeeeeeeeeeeeeeeeee oo 1 1
27 1016219 | ASSEMBLY, SCORECARD PLATE (INCLUDES ITEMS 28 - 31) +rooooooooooeeoereeoeoo 1 1
28 1012565 SCREW, ROUND HEAD, #12 = 14 X 1 oo 2 2
29 1012566 SPRING, TAPERED COMPRESSION ........ooooooooooeeeoeeeeeeeeeee oo 2 2
30 1016214 GRIP, PENCIL ovvooooooe oo eeeeeeeeeeee oo 2 2
31 1016154 CLIP, SCORE CARD oo 1 1

=3 https://CartPros.com/f.htm|
STEERING COLUMN

m[o|o

1999 DS Golf Car lllustrated P %GGCA RTPROS



DID YOU CartPros directs you to the right part using the part
KN ow numbers from this manual. Enter the part number into GET STARTED —* https://CartPros.com/f.html
@ oursearch box and it will find the part you are looking for. HERE

6 @%i o

g
@ié\%g \/\i)\(\(((@(((’

TYPICAL
3 PLACES

TYPICAL
3 PLACES

Page 6-4 1999 DS Golf Car lllustrated Parts List OEO CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED
our search box and it will find the part you are looking for. HERE

STEERING GEAR ASSEMBLY

ITEM | PARTNO. | DESCRIPTION L SE
1 2 3 4

101878302 | ASSEMBLY, STEERING GEAR BOX (INCLUDES ITEMS 1 - 20) rroooooeeeeeeeerererer. 1 1

1 1013035 SEAL, DUST, PASSENGER SIDE ........oooooooooeeeeeeeeeeeeeeeeeeeeeee oo 1 1
2 8990 Y = o= 2 2
3 | 101880201 ASSEMBLY, INNER BALL JOINT ..o 1 1
4 | 101880301 WASHER, TAB .vvvvvvvoveeeeeeeeeee e seeseseseeseeeeeee oo 2 2
5 N/A BOX, STEERING GEAR ....oveoooeoooooooeoeeeeeeeeeeeeeeeee oo e 1 1
6 N/A BEARING, LOWER PINION 1 1
7 N/A PINION, STEERING oo ooooooeoeeeeeeeeeeeeoeeee oo eeeeeeeeeseeeseeenes 1 1
8 | 101879401 BEARING, UPPER PINION .......ooooooooooooeooeeeeeeeeeeeeeeeeeeeeee e eeeeseseeesese e 1 1
9 | 101879901 RING, C-TYPE STOP oeeeeoeoeeeeeeeeeeeeeeeee oo 1 1
10 1013051 RING, SNAP oo oo 1 1
11 1013052 SEAL, DUST, STEERING PINION ... 1 1
12 | 101879701 GUIDE, STEERING RACK .eeeeeeeeoeoeooeeeeeeeeeeeeeeeeeeeee oo 1 1
13 | 101879801 SPRING, YOKE .oooovooooooororoe 1 1
14 1013044 NUT, LOCK, RACK SCREW 1 1
15 N/A SCREW, RACK GUIDE ..ovveoeoooeoooeoeoeeeeeoeeeoeoeoeoee oo eeeeeeeeeeeeeeeseseeeee e 1 1
16 N/A RACK, STEERING ... 1 1
17 | 101879501 WASHER, STOP ovvvoovoeeeoeeeeee oo eeeoeeeeseeeeeeeeeeeee oo 2 2
18 | 101879601 RING, C-TYPE STOP oo 1 1
19 | 101880001 SEAL, DUST, DRIVER SIDE w.o.oooooooo oo eoeeeeeeeeeeeeeeeeeoeeoeeeeeeee e 1 1
20 | 101880101 RING, RETAINING ..eeeeeeeeeoeeoeeeeeeeeeeeeeeee oo 1 1
21 1035 | PIN, COTTER, 3/32 X L wooooooooeeoeeeeeeeeeeeeeeeeeeeee e eeeeeeeeeeeseeseeeeeeeee oo 1 1
22 7540 | BALL JOINT, LEFT-HAND THREAD (INCLUDES ITEMS 23, 24 AND 25) ................ 1 1
23 1015597 FITTING, THREAD FORM GREASE, 1/4 - 28 1 1
24 7602 NUT, HEX SLOTTED, 3/8 = 24 ......oooooooooeeeoeeeeeeeeeeeeeeee oo 1 1
25 1011930 BOOT, DUST oo ee oo 1 1
26 7555 | NUT, HEX, LEFT-HAND THREAD, 1/2 = 20 ..o 1 1
27 1012467 | LINK, RACK AND PINION DRAG ovvvvovooeeeeeeeoeeoeeeeoee oo eeeeeeeeeeeeeeseenee 1 1
28 1013042 | NUT, HEX, ML2 X 175 oooooeeeeeeeeeeeeeeeeeoeeoeoeeeeeeeeeeeeee e 1 1
29 1624 | BOLT, HEX HEAD, 3/8 = 16 X L1 1/2 1rrooooooeeeeeeoeeeeoeoeoeooeoeeeoeeseeeeeeeeeeeeeee e 3 3
30 334 | WASHER, FLAT, B/8 wooovooooooooeoeooeoooe oo eeeeoeeeeeeeeeeeeee oo 3 3
31 8754 | NUT, NYLON LOCK, 3/8 = 16 wvvvvvvvoeeeeeeeeeeeeeeeee oo eeeeeeeeeesenesenenene 3 3

= https://CartPros.com/f.htm|

m[o|o

1999 DS Golf Car lllustrated P %Q,*CA RTPROS



DID YOU CartPros directs you to the right part using the part

KN owv, numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

Page 6-6 1999 DS Golf Car lllustrated Parts List '050 CARTPROS



DID YOU CartPros directs you to the right part using the part = rr crARTED

KN owv, numbers from this manual. Enter the part number into HERE * https://CartPros.com/f.html
» our search box and it will find the part you are looking for.
FRONT SUSPENSION, UPPER
ITEM | PARTNO. | DESCRIPTION AL SE ﬂ
1 1016353 ASSEMBLY, DELTA A-PLATE (INCLUDES ITEMS 2, 3AND 4) ...cooviviiiiieieeceiieeeeee 2 2
2 1016346 BUSHING, URETHANE ..ottt r e e e e e e e e e e e e e e e s e s e nnnnnes 6 6
3 1016350 SLEEVE, DELTA QUTER ..ottt et s e e e e e e e e e eaannnnnneneaeaes 1 1
4 1016349 SLEEVE, DELTA INNER ..ot e e e e et e e e e e e 2 2
5 8754 NUT, NYLON LOCK, 3/8 = 16 ..ovviiieiiiiiiiieeiiiiiieee e e siiieee e e s sitaet e e e sssiaaaeaesssantaeeeeessnsaaneas 8 8
6 7539 BALL JOINT Leoiitttittiiiitiettee et e e e e e e e e e e e et e e e s s s et es e e e e e e eeaaaaaaaeaeeaeasassasassnnsnsnensnnnnnnnes 1 1
7 1308 NUT, HEX, 1/2 = 20 oeoeeieieeieieeee ettt e e e e e e e e e e e e e e e e e s e s e s s e nnnenennnrnnnnees 1 1
8 1624 BOLT, HEX HEAD, 3/8 - 16 X 1-1/2 ..o oottt nenees 2 2
9 1010138 NUT, DIMPLED LOCK, 3/8 = 16 ....ccciiiiiiieeieciiiiee e ciieee ettt e s sivaee e enntve e e e e snsvaee s 4 4
10 2402 SCREW, HEX CAP, 3/8 - 16 X 2-1/4 ...ttt aaaaees 4 4
11 1010219 (0 N | PP 1 1
12 7555 NUT, HEX, LEFT-HAND THREAD, 1/2 = 20 ...uuttiiiiiiiieiiiieeeeeeeeeeeeeeee e 1 1
13 7540 BALL JOINT, LEFT-HAND THREAD ..ottt ssinensavnneeees 1 1
14 1017266 STRAP, A-PLATE ..ottt ettt sttt e e aaaaaaaeaeessssassssssnsnssrnrarenees 2 2
15 1015813 SHOCK ABSORBER, FRONT (GASOLINE VEHICLE ONLY) ..cooeiiiiiiiiieeeiiiieee e 2
15 1014235 SHOCK ABSORBER, FRONT (ELECTRIC VEHICLE ONLY) ..ccoviiiiiiiiieeeiiiiiiee e 2
16 1010124 PLATE, SPRING MOUNTING ..ottt e e e s s s s ssaenenenenneeeee 1 1
17 1010200 BOLT, HEX HEAD, 3/8 - 16 X 4-1/4 ..o oottt e e e e e nenaanees 4 4
18 1016385 ASSEMBLY, DELTA SHOCK AND GEAR SUPPORT .....oiiiiiiiieeeieeeeiiee e 1 1
19 1011930 ] AN 5 16 PSP 3 3
20 7602 NUT, SLOTTED HEX, 3/8 = 24 ....oii ettt a e a e et 3 3
21 1035 PIN, COTTER, 3/32 X 1 ooetiiiiiiiiee ettt e e e e e e e e e e e e e s e s s s s raeaaenees 1 1

1999 DS Golf Car lllustrated P %Q‘CARTPROS



DID YOU CartPros directs you to the right part using the part

KN owv, numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

Page 6-8 1999 DS Golf Car lllustrated Parts List '050 CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED
our search box and it will find the part you are looking for. HERE

ITEM | PARTNO. | DESCRIPTION L SE
1 2 3 4
1 1010348 | ASSEMBLY, SPINDLE, DRIVER SIDE (INCLUDES ITEMS 3, 4 AND 5) w......o.o......... 1 1
2 1010347 | ASSEMBLY, SPINDLE, PASSENGER SIDE (INCLUDES ITEMS 3,4 AND 5) ......... 1 1
3 8067 BUSHING, BRONZE SPINDLE ... -.ooooooooooeoeeeoeoeoeeeoeeeoeoeoeeoe oo 1 1
4 7048 BUSHING, BRONZE . --ooooooooeoeoeeeoeeeeeeeooeee oo eeeeeeeeeeeeseeeseeone 1 1
5 1015597 FITTING, GREASE, 14 - 28 +....o.ooooooeeeeeeeeeeeeeeeeeeee oo 1 1
6 1015108 | SPRING, TAPERED LEAF (GASOLINE VEHICLE ONLY) 1
6 1012030 | SPRING, TAPERED LEAF (ELECTRIC VEHICLE ONLY) 1
7 8745 | ECCENTRIC oo e eeeeeeeeeseseseneeene 1 1
8 706 | NUT, HEX, 3/8 = 16 wevvvvvvovooeeeeeeeeeeeeeeeee e eeeeeeeseeseeseeseeee e 1 1
9 1011892 | ASSEMBLY, HUB (INCLUDES ITEMS 10 - 13) wovovvooooooeoeeeeeeoeeeoeeeeeeeeeeeeeeeee e 2 2
10 1011393 PACKAGE, HUB BEARING ... oo 2 2
11 1011304 STUD, LUG, 112 = 20 wooveeeeoeeeeeoeoeeeoeoeeeeeeeeeeoeeoeeoee oo eeeeeeeeeeeeseeseeseee e 4 4
12 1013135 SEAL, DOUBLE LIP .o oeeeeeeeeseeee e 1 1
13 1011887 COVER, DUST oooooooooeoeeeeeeer 1 1
14 8754 | NUT, NYLON LOCK, 3/8 - 16 4 4
15 1016387 | SCREW, HEX HEAD CAP, 3/8 - 16 X 2-3/4 w...oooooooooo oo oeeeeeeeeeeeeeeeeeeeeooeone 2 2
16 1016384 | CLEVIS, UPPER DELTA 2 2
17 | 101903101 | NUT, NYLON LOCK, 1/2 = 20 woooooooooooooooeoeeeoeeeeeeeeeeoeeeoeoeooeeeeseeeeeeeeeeeee oo 2 2
18 1010028 | WASHER, FLAT, 112 rooooooooeoeoeoeoeeoeoeoeoeoeeeeoeeeeeeeeoeeeeee oo 2 2
19 1010150 2 2
20 1016389 2 2
21 1010984 8 8
22 1010005 2 2
23 7840 2 2
24 7910 2 2
25 8755 2 2
26 1016386 2 2
27 1015583 | BUSHING, URETHANE . .ooooooooooeooeeeeeeeeeeeoeeoeeeeeeee oo eeeeeeeeeeeeeseeene 4 4
28 1012303 | BUSHING, STEEL w.ooooeeeeeeeeeeeeeseeeeeeeoeooeeeeeeeseeeeeeeeee e 2 2
29 1014276 | PLATE, FRONT SPRING RETAINER .........ooooooooooooooeeeeeeeeeeeeeeeeeeee e 1 1
30 1624 | SCREW, HEX HEAD CAP, 3/8 - 16 X 1-1/2 oo 4 4
31 357 | WASHER, LOCK, 3/8 rooooooeooooeooeoeeeeoeeeeeeeoeeeeeeee oo eeeeeeeeeeeesesesenene 4 4
32 706 | NUT, HEX, 3/8 = 16 wevvvvvvoveeeeeeeeeeeeeeeeeee e eeeeeeeesseseeseeee e 4 4

=3 https://CartPros.com/f.htm|
FRONT SUSPENSION, LOWER

m[o|o

1999 DS Golf Car lllustrated P %GGCA RTPROS



DID YOU CartPros directs you to the right part using the part
KN owv, numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

Page 6-10 1999 DS Golf Car lllustrated Parts List '050 CARTPROS



DID YOU CartPros directs you to the right part using the part
GET ::::TED _> https://CartPros.com/f.html

KN owv, numbers from this manual. Enter the part number into
» our search box and it will find the part you are looking for.

REAR SUSPENSION

ITEM | PARTNO. | DESCRIPTION L SE
1 2 3 4
1 1012304 | SHACKLE, REAR SPRING (GASOLINE VEHICLE) w.ovvvvovvoooooeoeeeseeeeeeeeeeeeseeeeeeee 4
1 7569 | SHACKLE, REAR SPRING (ELECTRIC VEHICLE) w.......ooooooooeeoeeeeeeoeeoeeeeeeeeeeeeeeeeee 4
2 8754 | NUT, NYLON LOCK, 3/8 = 16 wovvooooooeoeoe oo 6 6
3 1012303 | BUSHING, STEEL oo oo oo eeeeeeeeeeeeeeeeoeeeeeee oo eeeeeeeeeeeessneenes 4 4
4 1015583 | BUSHING, URETHANE ....ooooooeoeeoeoeooeeoeeeeeeeeeeeeeee oo 12 | 12
5 1010145 | NUT, UNF HEX, 3/8 = 24 1rooooooooeoeoeoeeeoeoeooeeoeeeeeeeeeeeeeee oo 4 4
6 1013164 | KIT, SHOCK ABSORBER (INCLUDES ITEMS 7, 9 AND 10) rroooooooooooeoeeeeeeeeeeeoeo 1 1
7 1014236 SHOCK ABSORBER, REAR  ......... oo oo oo oo eeeeeeeeeeeeeeeeeeeoeeeeee e 2 2
8 1011415 | KIT, SHOCK ABSORBER CUSHION (INCLUDES ITEMS 9 AND 10) ...ovvvvvvvveoeone... 4 4
9 N/A RETAINER, SHOCK ABSORBER CUSHION ...vvovvooooooooeeeeee oo 8 8
10 N/A CUSHION, SHOCK ABSORBER ... ooeoeoooeeeeoeeoeeoeeeeeeoee oo 8 8
11 1012180 | U-BOLT oo oo oo eeeeeeeeeeseeeeesee oo eeeeeeeeeeeeeeeeeee 2 2
12 1012324 | SPRING, REAR LEAF (GASOLINE VEHICLE) w.vovvvvvoooeoeeeeeeeeeeeeeeesee e 2
12 1010974 | SPRING, REAR LEAF (ELECTRIC VEHICLE) w.oovvooooooooeeoeeeeeeeoeeeeeee e 2
13 1014557 | WASHER, FLAT, 7716 1rrrooooeoee oo eeoeeeoeeoeoeeeoeeeeeeeeeeeeee oo 4 4
14 1014555 | NUT, NYLON LOCK, 7/16 = 24 ooroooovooooeeeeeeeeoeeeeeeeeeeeeeeeeeoeeoeeeeoe oo eeeeeeeeeeeeeeseeone 4 4
15 8755 | SCREW, HEX HEAD CAP, 3/8 = 16 X 3-3/8 eoeoevoooooooeeooeeseeeeeeeeeeeeeeeeeeeeees e 6 6
16 1012182 | PAD, SPRING LEFT oo eoeoeooeeeeeeeeeee oo 1 1
16 1012181 | PAD, SPRING RIGHT oo 1 1
17 | 101900801 | HANGER, BRAKE CABLE (GASOLINE VEHICLE) weooooooooooeoooeoeoeooeoeoeoeoeeeoeeeeeeeee 2
18 1013207 | HANGER, BRAKE CABLE (ELECTRIC VEHICLE) w.vvvoovoooooooeeeseeeeee e 2

m[o|o

1999 DS Golf Car lllustrated Pa %Q‘CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow-, numbers from this manual. Enter the part number into GET STARTED 6— https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

Z%CARTPROS



DID YOU (:ar'tzmsﬁ('jirecif.1 you to the right part using the part GET STARTED
numbers from thi I E h i _> :
KN OW? our search bg:c anlé &niﬁmé:l It'i: E)%%Obﬁ;;g. HERE https//CartProscoH

ZACARTPROS



DID YOU CartPros directs you to the right part using the part

KN ow-, numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

FORWARD / REVERSE
ASSEMBLY

LIMIT
SWITCHES

REVERSE
BUZZER

RED/WHITE

\WHITE
WHITE

FRAME
GROUND

VOLTA®'
REGULATOR

e
17 =L
\

S
\Kﬁ\

(1)
FRAME
BATTERY GROUND

Page 7-2 1999 DS Golf Car lllustrated Parts List '050 CARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

KN owv, numbers from this manual. Enter the part number into HERE * https://CartPros.com/f.html
» our search box and it will find the part you are looking for.
WIRING—GASOLINE VEHICLE
ITEM PART NO. DESCRIPTION QTY
123 4
101889302 WIRE HARNESS (INCLUDES ITEMS 1 - 11) .oiioiiiiiiiiieiie et 1
1 N/A WIRE ASSEMBLY, #18 RED/WHITE .....coiiiiiiiiiiie e 1
2 N/A WIRE ASSEMBLY, #18 YELLOW ... 1
3 N/A WIRE ASSEMBLY, #18 YELLOW AND #16 BLUE ........ccoiciiiiieiiiiieeeeeeee e 1
4 N/A WIRE ASSEMBLY, #18 WHITE/BLACK AND #18 WHITE ......c.ccooiiiiiniiiienee e 1
5 N/A WIRE ASSEMBLY, #18 GREEN .......coiiiiiiiiieiii e e 1
6 N/A WIRE ASSEMBLY, #18 BLACK .... 1
7 1015769 WIRE ASSEMBLY, #6 WHITE ....oiiiiieei et 1
8 N/A WIRE ASSEMBLY, #16 RED AND #16 ORANGE ........ccccooiiiiiiiiiiii 1
9 N/A WIRE ASSEMBLY, #16 YELLOW .....ooiiiiiiiiieiiii et e 1
10 1014119 WIRE ASSEMBLY, #6 RED .....ooeiiiie e 1
11 N/A WIRE ASSEMBLY, #L8 YELLOW ..ottt 1
12 1012382 WIRE ASSEMBLY, #6 BLACK 1
13 N/A WIRE ASSEMBLY, #18 BLACK 1
14 N/A WIRE ASSEMBLY, #18 BLACK (PART OF REVERSE BUZZER KIT) 1
15 N/A WIRE ASSEMBLY, #16 ORANGE (PART OF THE ELECTRICAL COMPONENT BOX) ......... 1
16 1015920 WIRE ASSEMBLY, #6 BRAIDED GROUND 1
17 1015737 WIRE ASSEMBLY, #10 RED (PART OF THE ELECTRICAL COMPONENT BOX) .....c...ccev.... 1
18 1015332 WIRE ASSEMBLY, #10 BRAIDED GROUND ........ooiiiiiiiiee e 1
19 101837301 WIRE ASSEMBLY, #6 GREEN ..ot 1
1999 DS Golf Car Illustrated P %QCARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow’ numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

Y

2 @
( &@

Page 7-4 1999 DS Golf Car lllustrated Parts List OEOCARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED
our search box and it will find the part you are looking for. HERE

= https://CartPros.com/f.htm|

FURVWARU/KEVERSE SHIFIERK ASSEMBLY—

1999 DS Golf Car lllustrated P %GGCA RTPROS

GASOLINE VEHICLE
ITEM PART NO. DESCRIPTION QTY
1 2 3 4

1016947 ASSEMBLY, FORWARD/REVERSE SHIFTER (INCLUDES ITEMS 1 - 17) ..ccccoeviiieiiieeeiien. 1

1 1012594 SCREW, MACHINE, #4 - 40 X 1 1/2 .oeiieiieie ettt 2
2 8057 NUT, HEX HEAD, #4 - 40 ...ttt e et e e e e e e e e e e e e e e e nnneneees 4
3 1012431 WASHER, FLAT, 4 oottt et e e e e e e e e e e e e et e e e e e e aeaeas 4
4 101979101 SWITCH, LIMIT ottt e e e e e et et e e e et e e e s naneeeeeeas 1
5 1014807 SWITCH, LIMIT otttk e e e et e e e e e e bbb et e e e e nbb e e e e e e abbeeeaeean 1
6 8058 WASHER, LOCK, #4 2
7 1013591 PIN, ROLL, 1/8 ettt ettt e e e ettt e e e e s sttt e e e e e tb e e e e e e anntbeeeeeeannbaeeaeean 1
8 1014145 BUSHING, BRONZE 2
9 1014727 WASHER, NYLON FLAT, 4 ..ottt e e e 2
10 1016342 BASE, FORWARD/REVERSE SHIFTER .....ccoiiiiiiiiiiiiiieie ettt 1
11 1014089 KIT, NEUTRAL LOCK-OUT CAM (INCLUDES ITEM 12) ...ccoiiiiiiieeiiiiiieee e 1
12 1014065 WASHER, FLAT ettt et e e e e e e e e e e e e e e 1
13 1013590 SPRING, FORWARD/REVERSE CAM 1
14 1013589 RING, RETAINING ..ottt e e ettt e e e e e e eaeaaaeaeaaaaannannnennnes 1
15 8717 NUT, NYLON LOCK, /4 = 28 ...ttt ettt e e e st e e e e e st e e e e e ennaeeaae s 1
16 1013587 WELDMENT, FORWARD/REVERSE BELL CRANK 1
17 1010954 STUD, BALL, 1/4 - 28 X L/4 ..ottt e e e 1
18 101951501 CABLE, TRANSMISSION (INCLUDES ITEMS 19 AND 20) ...ootiiiiiiiiiieee e 1
19 7893 NUT, HEX, 10 - 32 ettt ettt e ettt e et et e e e e aaeeeeeeesesaeaaannanerenenes 2
20 1012333 JOINT, BALL ittt e et e e e et e e e e e st e e e e st e e e e e s 2
21 1013198 SCREW, PHILLIPS OVAL COUNTERSUNK MACHINE, #8 - 32 X 5/8 ....ccccuviiiiiiiiieieeeeee 1
22 1012987 HANDLE, FORWARD/REVERSE SWITCH ...ooiiiiiiiii et 1
23 8248 SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 x 3/4 4
24 8233 NUT, NYLON LOCK, 1/4 = 20 ..oiiiiieiiiiie ittt ettt sttt e e et e e s e e nnees 8
25 1016201 WASHER, WAVE, 3/8 ...ttt ettt e e e et e e e e e st e e e e e e nabbeeeeeeaneee 1
26 8251 SCREW, PHILLIPS HEAD, 1/4 - 20 X L ...uiiii ettt a e et e e 4
27 101855801 RETAINER, CABLE ...t e e e e e e e e e e e e e e e e e eaan 1
28 332 WASHER, FLAT, 1/4 oottt ettt ettt et e sttt e sbb e e anb e e sbae e nanee s 4
29 101922601 BRACKET, TRANSMISSION CABLE SUPPORT .....ouiiiiiiiiiiiieaaiiiiiee et 1
30 1012285 SCREW, THREAD ROLLING, 1/4 - 20 X 5/8 ....eeeiiieeiiee et 3




DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

TYPICAL 2
PLACES

e
o g

ORANGE WIRE
ASSEMBLY

8

PLACES

TYPICAL 2 ‘
PLACES

REFERENCE
ACCELERATOR CABLE

@%}ﬂ}mgy ﬂ |

GET STARTED
HERE

(s

= https://CartPros.com/f.htm|

TYPICAL 2
PLACES

TYPICAL 2
PLACES

TYPICAL 2
PLACES

e @
| ‘ }%\ REFERENCE
<}§I "\\\\ % Ojﬁ | ACCELERATOR ROD
ReAr owg 70 ' g@
EHICLE | W
() / L
e

Page 7-6

1999 DS Golf Car lllustrated Parts List

Z%CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

GET STARTED _> https://CartPros.com/f.html

ELEC I KICAL CUVIPUNENT BOX—

1999 DS Golf Car lllustrated P %Q,*CA RTPROS

GASOLINE VEHICLE
ITEM PART NO. DESCRIPTION QTY
1 2 3 4
101827601 BOX, ELECTRICAL COMPONENT, COMPLETE

(INCLUDES ITEMS 1 - 25 AND 101889302—SEE PAGE 7-3)...ccciiiiiiiieeeiiiieee e 1

1 1015372 COVER, ELECTRICAL COMPONENT BOX ...ciiiiiiieiiiiieiee ettt 1
2 1015752 SCREW, HI-LO, #12 - 16 X 5/8 ...ttt 5
3 1013589 RING, RETAINING ..ottt ettt e e ettt e e e e e e aaeaaaeaeaaaaannnanenrnnnes 1
4 1015373 CAM, ELECTRICAL BOX 1
5 1014145 BUSHING, BRONZE ...ttt ettt e 2
6 1014065 WA SHER, FL AT e e et et e e e e e e e e e e e e e e s ae s e s nnnenenrnes 1
7 1010954 STUD, BALL, 1/4 = 28 ..ottt ettt e e ettt e e e e et e e e e e amtb e e e e e e ennneeaeean 1
8 101821301 ASSEMBLY, BELL CRANK SHAFT ...ttt e e e e e 1
9 8717 NUT, NYLON LOCK, 1/4 = 28 ..ottt ettt ettt sttt 1
10 8057 NUT, HEX, 4 - 4D ..ttt e e et e e e e e e e e e e e s e s enrnes 4
11 8058 WASHER, LOCK, H4 ..ottt et e e e e e e e e e e e e e e s e b e e e e e e e e eeeaeaeas 2
12 1014807 SWITCH, LIMIT ittt e e e e e e e e e e e e e e bbb bbbt e e e et e e e e e eaaeeeeaneeanannn 1
13 1014808 SWITCH, LIMIT ittt e e e e e e ettt e e et et e e s nnbeeeeeeas 1
14 1012431 WASHER, FLAT, #4 2
15 N/A WIRE ASSEMBLY, #16 ORANGE ... 1
16 1015878 SCREW, HEX HEAD MACHINE, #4 - 40 X 1-5/8 ....ooiiiiiiiiee et 2
17 101856102 SCREW, HEX WASHER HEAD HI-LO, 1/4 - 15 X 1-1/2 ...cciiiiiiiiiiiiiee e 1
18 1015777 ASSEMBLY, VOLTAGE REGULATOR ...ttt 1
19 7893 NUT, HEX, 10 - 32 ettt ettt e e e et e e e ettt e e e e aeaaeaeaeaeaaaaaannnnnnennnes 2
20 1242 NUT, HEX, 5/16 = 18 ..oeiiiiiiiiiie ettt ettt ettt e e e ettt e e e e sttt e e e s asb e e e e e entbeeeeeesnnbaeeaeean 2
21 1013609 SOLENOID, 12-VOLT 1
22 1012295 FUSE, L0-AMP e r ettt et et e e e e e e e e e e e n e 1
23 1015737 WIRE ASSEMBLY, #10 RED ....coiiiiiieiiiee ettt e e e e 1
24 1015741 BLOGCK, FUSE ... ettt ettt e e e e e e e e e e eeae s e e e nananerenenes 1
25 1015371 BOX, ELECTRICAL COMPONENT ..ottt 1
26 1015405 BOLT, CARRIAGE, 5/16 - 18 X 2 .oiiiiiiiiee ettt ettt ettt e e e eeeas 2
27 1241 WASHER, FLAT, 5716 ...ttt ettt ettt e e e e ettt e e e e e meb e e e e e e sntbeeaeeaannaneaaeaannes 2
28 7473 NUT, NYLON LOCK, 5/16 - 18 ..oeiieiiiiiiiieeiiitiiie ettt e e s sttt e e e sttt e e e e e snnaneeaeeanebeeeaessnnneeeaeas 2




DID YOU CartPros directs you to the right part using the part
KN ow-, numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

?&i&; %Q \
@/@7/ @ E&
o

AS SEEN
FROM FRONT
DRIVER SIDE
OF VEHICLE,
BODY
REMOVED

W
s

O “
L

S
i\,

Sl

TYPICAL
3 PLACES

Page 7-8 1999 DS Golf Car lllustrated Parts List ;3‘.0 ocA RTPRO S



DID YOU

KNOW?

CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

GASOLINE VEHICLE
ITEM PART NO. DESCRIPTION QTY
1 2 3 4

1 1016859 KIT, REVERSE BUZZER (INCLUDES ITEMS 2, 3 AND 4) .....oiiiiiiiiiiieiiicesee e 1
2 1016849 SCREW, PAN HEAD HI-LO, #4 - 24 X 5/16 .....ccooiiiiiiiii et 2
3 1016851 BUZZER, REVERSE ... e 1
4 N/A WIRE ASSEMBLY, #18 BLACK ..ottt 1
5 1011229 NUT, K LOCK, #6 = 32 ...eiiiiiiiiiiiiie i 1
6 1015720 BOLT, HEXWASHER HEAD, #6 - 32 X 1/2 ..ot 1
7 101830601 ASSEMBLY, SCREW AND WASHER ... 4
8 101826301 SWITCH, KEY ittt ettt e e e et e e st e e e e sb et e e e e nanr e e e e e nennneas 1
9 101851101 WASHER ..o 1
10 101830701 NUT, KEY SWITCH ..ottt 1
11 101834502 CAP, KEY SWITCH (BLACK) ...eeiiirieiiiiie sttt e e e sneeesnnne e 1
12 1012505 KEY (PAIR) etttk e e e ekt nh e e e e et e e et 1
13 1016630 LIGHT, OIL WARNING ..ottt e s 1
14 101900101 RETAINER, HARNESS ...ttt 3

HERE —> https://CartPros.com/f.html
ELEC I RICAL CUVIFPUNENTS—

1999 DS Golf Car lllustrated P OEOCARTPROS



DID YOU

KNOW?

TYPICAL

2 PLACES

TYPICAL
2 PLACES

AT A1 AND

A2 TERMINALS

Page 7-10

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

TYPICAL

oes(@)
<

TYPICAL
2 PLACES
TYPICAL
2 PLACES

%

TYPICAL

7

)
P

TYPICAL
2 PLACES

1999 DS Golf Car lllustrated Parts List

4 PLACES
TYPICAL
4 PLACES

|
\\\\\\ %:;

GET STARTED
HERE

= https://CartPros.com/f.htm|

TYPICAL
4 PLACES

—()
i

(@

TYPICAL
2 PLACES
AT F1 AND
F2 TERMINALS

@\

TYPICAL
_ 3PLACES

N

ZACARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

KN ow7 numbers from this manual. Enter the part number into HERE * https://CartPros.com/f.html
e our search box and it will find the part you are looking for.
STARTER/GENERATOR ASSEMBLY
ITEM PART NO. DESCRIPTION QTY
12 3 4
101833701 STARTER/GENERATOR (CLOCKWISE ROTATION) (INCLUDES ITEMS 1 - 30) ....cccecvuneee. 1
1 101875201 HOUSING, FIELD COIL ..uuiiiiitiiiiiiieieiet it s e e e e e et e s e st e e et e e e aaaaaaaaaaaeasaasasnnnnnnnennnn 1
2 101875101 ASSEMBLY, ARMATURE (INCLUDES ITEMS 3, 4 AND 5) ...uuiiiiiiiiiiiie e 1
3 101875001 RETAINER, BEARING ...ttt e s e e e e e e e e e et s e e e e e e e e eeerennnas 1
4 1013001 BALL BEARING, OQUTPUT SHARFT ...ttt eeeeeeaa e 1
5 1013005 COMMUTATOR, BALL BEARING ....coiiiiiiiiiie ettt e e s 1
6 101939901 SPACER, 5/16 1
7 1013003 KEY, WOODRUFF 1
8 101876501 KIT, PULLEY NUT AND SCREW (INCLUDES ITEMS 9 - 12) ...ocovviiiiiiiiee et 1
9 N/A WASHER, LOCK, ML ... it e e e e e e e e e e e e e e e e e e e s s asnnsnsnenennnes 1
10 N/A LI L I I G 1 1 SN 1
11 N/A SCREW, CROSS - RECESSED, M5 X .8 X 18MM .......ciiiiiiiiiiieeieiiee e 3
12 101896501 SCREW, CROSS - RECESSED, M5 x .8 x 16MM (WITH LOCK WASHER) ..........cccvvee.... 2
13 101874901 END BELL, OUTPUT SHAFT 1
14 101875301 SET, POLE (SET OF 4) ettt ettt e e ettt e e e et e e e e et e e e e e ennneeae s 1
15 101875401 SCREW, POLE PIECE (SET OF 4) 1
16 101875501 ASSEMBLY, FIELD COIL ...cocovvveieiiiiiiiiiiie 1
17 101875601 SET, F TERMINAL INSULATOR ..ottt e e e s e e aaaaaaaaeaeanaan 2
18 101877601 PACKAGE, TERMINAL HARDWARE (FL1 AND F2) .ot 2
19 101875701 SET, DF TERMINAL INSULATOR ...t e e et s e e e e e e e e eeeaannn e as 1
20 101877701 PACKAGE, TERMINAL HARDWARE (DF) ..ooeiiiiiiiie ettt 1
21 101301102 HOLDER, BRUSH (INCLUDES ITEMS 22 - 25) ....oiiiiiiiiiiiie et 1
22 101878101 SPRING, BRUSH ...t e e e e e e e e e e e e e e e e e ae e e s 4
23 101869302 PACKAGE, BRUSH (INCLUDES 4 BRUSHES, 4 SCREWS, 4 WASHERS) 1
24 101876202 ASSEMBLY, BRUSH CONNECTOR ....oiiiiiiiiiiiei ittt e e e sssnenenenes 2
25 101875802 A CONNECTOR (SET OF 2) ittt 1
26 101876001 PACKAGE, TERMINAL HARDWARE (AL AND A2) ..t 2
27 101876301 COVER, BRUSH INSPECTION PORT (SET OF 4) (INCLUDES ITEM 28) .......cc.cceevveeenn. 1
28 1017653 COVER, BRUSH INSPECTION PORT, WITH DRAIN ....cutiiiiiiiiiiiiiiieeeeeeee i 1
29 101876402 END BELL, COMMUTATOR ....otttiiiiiiiiiiieieteee e e e e e e e s e s sttt e e e e e e aaaaaaaaaeaaaesessanannennnsnnnes 1
30 101879001 BOLT, CLAMP, M6 X 1 X L8OMM ...eieeiiii et e e e e e e e e et e e e e e e e eeeeenennnnn 2
31 1014289 PULLEY (SILVER COLOR) ...iiiiiiiiei ittt ettt e e ettt e e e s entbt e e e s e nnnsaeaaeeantaeeeeesannaneeaaean 1

1999 DS Golf Car lllustrated Pa ;OGGCARTPROS



DID YOU CartPros directs you to the right part using the part
KN owv, numbers from this manual. Enter the part number into GET ::‘::‘TED * https://CartPros.com/f.html
-

our search box and it will find the part you are looking for.

FRAME
CONNECTION

AS VIEWED FROM
DRIVER SIDE
OF VEHICLE

AS VIEWED FROM

PASSENGER SIDE OF VEHICLE é

Page 7-12 1999 DS Golf Car lllustrated Parts List OEOCARTPROS



DID YOU

KNOW?

CartPros directs you to the rlght part USing the part GET STARTED

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

SERE = https://CartPros.com/f.htm|

STARTER/GENERATOR MOUNTING

ITEM PART NO. DESCRIPTION QTY
1 101833701 STARTER/GENERATOR ...ttt 1
2 101524001 BRACKET, MOUNTING, FE 290 ....ccccviiiiiiiiiiiie ittt 1
3 101916701 B LT e e e e e e e e s e e e e e e e e e e nneee e s 1
4 1016883 BRACKET, ADJUSTING ...ccoiiiiiiiiei ittt sttt e e e e e e e e ninneeeeens 1
5 8754 NUT, NYLON LOCK, 3/8 = 16 ..cceeiiuiiiiieiiieiit ittt sttt 2
6 1015075 WASHER, FLAT, 5/16 ..ottt 1
7 705 BOLT, HEX HEAD, 3/8 - 16 X L 1/4 ..ottt 2
8 101903501 SCREW, HEX HEAD CAP, M8 X 1.25 X 2AMM ......cccoiiiiiiiiiiii i 2
9 7174 WASHER, LOCK, 5/16 ....eviiiiiiiiiiiieite ettt 3

10 1016074 SCREW, TORX HEAD, M8 X 1.25 X 18MM ..ottt 1
11 1015932 BOLT, CARRIAGE, 5/16 - 18 X 1 ..oiiiiiiiiiiiee ittt 1
12 1242 NUT, HEX, 5/16 = 18 ..ottt ettt ettt et e e st e e nne e 1
13 101837301 WIRE ASSEMBLY, #6 GREEN ......ccciiiiiiiii e 1
14 1015920 WIRE ASSEMBLY, #6 BRAIDED GROUND ......ccoiiiiiiiiiiiiicereee e 1
15 7473 NUT, NYLON LOCK, 5/16 - 18 ....ooiiiiiiiiiiiieiiiee e e e 1
16 1241 WASHER, FLAT, 5/16 ....eiiiiiiiieiiet ettt ettt e et e s nnee s 1
17 7173 SCREW, HEX HEAD CAP, 5/16 - 18 X 3/4 ....oiiiiiiiiiieeeet et 1

1999 DS Golf Car lllustrated Pa OEOCARTPROS



DID YOU CartPros directs you to the right part using the part
KN owv, numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

AS SEEN FROM
PASSENGER SIDE
OF VEHICLE

=
s/ Iy S
//)W >

BATTERY POST \\
\ TERMINAL

AS SEEN FROM
DRIVER SIDE
OF VEHICLE

Page 7-14 1999 DS Golf Car lllustrated Parts List 'OEOCARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

BATTERY—GASOLINE VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1012328 BATTERY, 12-VOLT ..ottt e s 1
2 1014374 SPACER, BATTERY TERMINAL BOLT .....ciiiiiiieiiiiiece et 2
3 1014375 SCREW, HEX HEAD CAP, STAINLESS STEEL, 3/8 - 16 X 1/2 ....ccvciiiiiee e 2
4 1010934 BOLT, HEX HEAD, 5/16 - 18 X 1 ..oiiiiiiiiiiieeiiiee ettt sttt 1
5 101898001 CLAMP, BATTERY ittt s b e 1
6 7173 SCREW, HEX CAP, 5/16 - 18 X 3/4 ..ottt 1
7 1241 WASHER, FLAT, 5/16 ....oiiiiiiiiiiiie ettt ettt nnne e e s 2
8 7473 NUT, NYLON LOCK, 5/16 - 18 ....oiiiiiiiieiiiee ittt ettt e s e e 2
9 1014288 SCREW, THREAD-FORMING, 5/16 - 18 X 3/4 ...cccoiiiiiiiiiiiiiieeee e 1

SERE = https://CartPros.com/f.htm|

1999 DS Golf Car lllustrated Pa 'OEOCARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow-, numbers from this manual. Enter the part number into GET STARTED 6— https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow7 numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
@ oursearch box and it will find the part you are looking for. HERE

FE 290 ENGINE

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow7 numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
e our search box and it will find the part you are looking for. HERE

TYPICAL 6 PLACES

CARBURETOR
REMOVED
TYPICAL 2 FOR CLARITY

PLACES

Page 8-2 1999 DS Golf Car lllustrated Parts List '050 CARTPROS



CartPros directs you to the right part using the part
ﬂ[ﬁng, numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE -
Fe 29U ENGINE—
SHROUDS AND BRACKETS

ITEM PART NO. DESCRIPTION QTY

1 2 3 4

101953901 FE 290 OHV GASOLINE ENGINE (CLOCKWISE ROTATION) WITH CARBURETOR

(DOES NOT INCLUDE ITEMS 15 THROUGH 18) ......coiiiiiiiiiiiiic e 1

1 1016507 BOLT, 2-ENDED, M6 X 1 X 29MM ....ciiiiiiiiiiiiiiiii e 1
2 1016512 WASHER, FLAT, BMM ... 1
3 1016524 SHROUD, ENGINE, FE 290 ... 1
4 1016456 BOLT, FLANGED, M6 X 1 X 12MM ...coiiiiiiiiiie ettt 15
5 1016547 NUT, MB X 1 i e bbb 3
6 101909701 BOLT, 2-ENDED, M6 X 1 X 27MM  ....coiiiiiiiiiiiiiii e 1
7 1016526 SHROUD, ENGINE, FE 290 (LOWER) ....oiiiiiiiiiiee e 1
8 1017221 SCREW, 2-ENDED, M6 X 1 X 46MM .....ciiiiiiiiiiiiiee et 1
9 101915601 HOUSING, FAN ..o e bbb 1
10 1016525 SHROUD, ENGINE, FE 290 (UPPER) ......ooiiiiiiiiie et 1
11 1016443 BRACKET ... s e e e e e e e s e e e s e e e e e e s 1
12 1016539 O-RING et e e e e e eeean 1
13 1016536 TUBE, OIL FILLER, FE 290 ......occiiiiiiiiiii e e 1
14 1016531 DIPSTICK e 1
15 1011114 NUT, MB XL e e e e e e s e e e e e s e e e e e e e mn e e e e e e ennnneee e s 1
16 1015332 WIRE ASSEMBLY, #10 BRAIDED GROUND ........ooiiiiiiiiiiec et 1
17 1015969 SCREW, PAN HEAD, M6 X 1 X T4AMM ......cccciiiiiiiiiiiiiiiiei e 3
18 1015649 SHROUD, FAN .o 1

1999 DS Golf Car lllustrated P OEOCARTPROS



DID YOU CartPros directs you to the right part using the part

KN ow numbers from this manual. Enter the part number into GET STARTED —* https://CartPros.com/f.html
@ oursearch box and it will find the part you are looking for. HERE

Page 8-4 1999 DS Golf Car lllustrated Parts List OEO CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

HERE —> https://CartPros.com/f.html
Fe 29U ENGINE—

IGNITION COMPONENTS AND FLYWHEEL

ITEM PART NO. DESCRIPTION QTY n
1 101915701 FLYWHEEL ..ooiiiiiii e 1
2 101915801 FAN, FLYWHEEL, GRAY ..ottt 1
3 1017448 SCREW, FLANGED HEX HEAD, M6 X 1 X 10MM ... 3
4 1016548 WASHER, FLAT, LEMM ..ottt e e 1
5 1016505 NUT, HEX, MLB X 2 ..ciiiiiiiiiiiiiie e 1
6 1017455 PLATE, FLYWHEEL FAN ..o 1
7 1016562 L PP PRT R 1
8 1016455 BOLT, FLANGED, M5 X .8 X 25MM ...cciiiiiiiiiie ettt 2
9 101909201 COIL, IGNITION (WITH INTERNAL IGNITER) ....oiiitiiiiiiiieiie e 1

10 1016578 GROMMET ittt e s e e st e s b e e s st e e st e e e s rr e 1
11 1016588 TUBE, 7MM X TOMM ... e e e 1
12 1016493 ASSEMBLY, PLUG CAP .ttt e 1
13 1016111 SPARK PLUG——OHV ..ottt 1
14 1016456 BOLT, FLANGED, MB X 1 X 12ZMM ....coiiiiiiiiiieiiiie et 2
15 1012981 L 1 PO PP R 1
16 1016579 MOUNT, RPM LIMITER ...ttt e e 1
17 1016586 DAMPER, RPM LIMITER ....ociiiiiiiiiiiii i 1
18 101909401 LIMITER, RPM——OHY ...ttt e 1
19 1016445 BRACKET, RPM LIMITER ... 1
20 101909501 CLAMP ettt e e n et e e e e e e e e e e an 1
21 1016497 SCREW, CROSS PAN HEAD, M5 X .8 X 8MM ......ccocoiiiiiiiiiiiii e 1
22 1016544 SCREW, CROSS PAN HEAD SELF-TAPPING, M5 X .8 X 12MM ......cccccooiiiiiiiiiiiieeiieees 1
23 1016561 L 1 PO PP R 1
24 1016587 CLAMP ettt e e e e e e e e e e e e eeean 1
25 101909301 WIRE, LEAD ... 1

1999 DS Golf Car lllustrated P %Q‘CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow7 numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
e our search box and it will find the part you are looking for. HERE

Page 8-6 1999 DS Golf Car lllustrated Parts List '050 CARTPROS



CartPros directs you to the right part using the part
ﬂngw’ numbers from this manual. Enter the part number into GEY STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE -
FE 29U ENGINE—
OIL CIRCULATION

ITEM PART NO. DESCRIPTION QTY B
1 1016467 ASSEMBLY, OIL FILTER, OHV ....oiiiiiiiiiiii e 1
2 1016502 BRACKET, OIL FILTER ..ottt 1
3 1016457 BOLT, FLANGED HEX HEAD, M6 X 1 X 40MM ......ooiiiiiiii e 2
4 1016570 O-RING, OIL FILTER MOUNT ..ttt ettt e s 1
5 1016576 PLUG, DRAIN, FE 290 ...ttt e 1
6 1016432 GASKET, DRAIN PLUG ...ttt 1
7 1017456 SCREW, FLANGED HEX HEAD, M6 X 1L X 12ZMM ... 6
8 1016484 COVER, PUMP ..ttt e e e e e e e e e e e e as 1
9 1016435 GASKET, OIL PUMP ..ottt et 1

10 1016473 PLATE, OIL PUMP ...ttt ettt 1
11 101648203 PUMP, OIL, AND ROTOR ..o 1
12 1016429 SEAT, VALVE .ottt e e e e e e et e e e et e e e e e 1
13 1016537 BALL, STEEL, PRESSURE RELIEF .......cocociiiiiiiiiii e 1
14 1016581 SPRING e 1

1999 DS Golf Car lllustrated P %a‘oCARTPROS



DID YOU CartPros directs you to the right part using the part

KN ow-, numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

Page 8-8 1999 DS Golf Car lllustrated Parts List '050 CARTPROS



8

artPros dir ou e right part using the part
ﬂ[ﬁng, ﬁumb:r,s frorﬁc::fwisy .rna_:m?Ja_lT Entgrthz parljcSInugmb;r Fijnto GET ::AR:TED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. -
Fe 29U ENGINE—
CYLINDER HEAD
ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1016442 CASE, ROCKER ..oiiiiiiiiiiii ettt ettt e e e e e e e e e e s e s s s bbbt a et e e e e e e e e e eaeeeeeensnanannn 1
2 1016436 GASKET, ROCKER CASE ...ttt a e e e s s s e s e e e e e e e e e e aaaaaaeaeaeaaaan 1
3 1016583 BOLT, FLANGED, M6 X 1 X 35MM ...uiiiiiii i e e e e e et e s e e e e e e e eeenennnan 2
4 1016569 L 2 N 2
5 1016545 NUT, HEX, M5 X .8 ittt ettt ettt s sttt e e et e e e e e e aeeaeaeeeassasasanaanerernne 2
6 1016542 SCREW, STUD, M5 X .8 ittt a e e e e e s e s s e e e e e e e et e e eaeaaeeaaeeaaaan 2
7 1016451 ARM, ROCKER 2
8 1016450 L0 I 2
9 1016449 RETAINER, VALVE SPRING ....oiiiiiiiiiiiiiiiiiiee ettt et et e e e e e e e e e e s e e s s s s ssnsnenenenes 2
10 1016523 SPRING, ENGINE VALVE ...ttt e e e e e e e s e s e s st e s e e e e e e e e e aaaaaeaanseanann 2
11 1016431 ASSEMBLY, CYLINDER HEAD, OHV (INCLUDES ITEMS 12 AND 13) ....ccccccveeiiiiiieeeeenes 1
12 1016560 RING, SN A P ettt e e e e e e e et e e et e e e e e e aeeeeeaat bt aaaeeaeeeeeerannna, 2
13 1016519 GUIDE, VALVE 2
14 1016479 SEAT, SPRING .......... 2
15 1016566 ] N N N P 2
16 1016448 VALVE, EXHAUST 1
17 1016447 1
18 1016544 SCREW, CROSS PAN HEAD SELF-TAPPING, M5 X .8 X 12MM ......cccccviiiiiiiiiiieeeeeeeeeeeenn 1
19 1016474 T I SN 1
20 1016483 R Y SRRt 1
21 1016563 L PP UPPPPPTPPPTRIN 2
22 1016489 BOLT, STUD, M8 X 1.25 X 29MM ...ceiiiiiiiiiiiiee ettt e e e e e e e e e e e e e e e e s s ssnenanenes 2
23 1016452 ] e e I (@ 1 1 = 1
24 1016471 ROD, PUSH ... 2
25 1016549 WASHER, FLAT, M12 1
26 1016517 CIRCLIP, TYPE E coooiiiiiii ettt e e e e e e e e e e e e e et e e e et e e e e e e aaaaaeeanaeanaann 1
27 1016458 BOLT, FLANGED, M8 X 1.25 X 45MM ... oot e et e e e e e e e e eeaannnan 6
28 1016430 (7 XS] = IR o | N I 1

1999 DS Golf Car lllustrated P %Q‘CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow7 numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
e our search box and it will find the part you are looking for. HERE

TYPICAL 2
PLACES

Page 8-10 1999 DS Golf Car lllustrated Parts List '050 CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

CRANKCASE, CAMSHAFT AND OIL SENSOR

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1016535 CONNECTOR, CORD ...oiiiiiiiiiiiie i e 1
2 1016538 O RING e 1
3 1016506 L A P e e e e e e e e e 1
4 1016544 SCREW, CROSS PAN HEAD SELF-TAPPING, M5 X .8 X 12MM ......cccccooiiiiiiiiiiiiniiiins 1
5 1016564 PIN 2
6 1016565 BEARING, BALL ...oeiiiiiiiiiii ettt s 1
7 1016567 SEAL, CRANKSH AR T e e e 1
8 1016584 BOLT, 2-ENDED, M8 X 1.25 X BIMM ......ciiiiiiiiiiiiiee et 2
9 1016458 BOLT, FLANGED, M8 X 1.25 X 45MM ......cccciiiiiiiiiiin e 6
10 1016520 COVER, CRANKCASE ...ttt ettt e s 1
11 1016446 GASKET, CRANKCASE COVER ..ot 1
12 1016456 BOLT, FLANGED, M6 X 1 X 12MM ...ciiiiiiiiiiiie ittt 2
13 1016510 BRACKET, OIL LEVEL SWITCH ....oiiiiiiiiiiiiie e 1
14 1016494 SENSOR, OIL LEVEL ...otiiiiiiiiiii ettt e 1
15 1016496 SCREW, CROSS PAN HEAD, M4 X .7 X BMM ..o 3
16 1016454 BOLT, FLANGED, M5 X .8 X 8MM ....coiiiiiiiiiii ettt 2
17 1016472 PLATE, OIL FILTER SCREEN ......ccoiiiiiiiiiiiiii s 1
18 1016521 SCREEN, OIL FILTER ..eiiiiiiiieiie ittt 1
19 101915401 CAMSHAFT, COMPLETE ..o 1
20 1016453 L2 d = TP P PRRT PP 2

HERE —> https://CartPros.com/f.html
Fe 29U ENGINE—

8

1999 DS Golf Car lllustrated Pa %Q‘CARTPROS



DID YOU CartPros directs you to the right part using the part

KN ow7 numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
e our search box and it will find the part you are looking for. HERE

8

Page 8-12 1999 DS Golf Car lllustrated Parts List '050 CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED
our search box and it will find the part you are looking for. HERE

CRANKCASE AND CRANKSHAFT

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1016568 SEAL, OIL oot 1
2 101915501 CRANKCASE, COMPLETE, OHV ...ooiiiiiiiiiiiie ettt 1
3 1016558 RING, SNAP e e e e e e e e e e e e e e e e e e e e s 2
4 1016460 PIN, PISTON ittt e e e e e et e e e e e e e e e e e neeeeens 1
5 101645901 PISTON, STANDARD ....ooiiiiiiiiiie i e 1
5 101645902 PISTON, .25MM OVERSIZED 1
5 101645903 PISTON, .50MM OVERSIZED 1
6 101646101 RING SET, PISTON, STANDARD 1
6 101646102 RING SET, PISTON, .25MM OVERSIZED .......cccooiiiiiiiiiiiiiiiie e 1
6 101646103 RING SET, PISTON, .50MM OVERSIZED .......ccoiiiiiiiiiiieiiee e 1
7 101647501 ASSEMBLY, CONNECTING ROD, STANDARD (INCLUDES 2 EACH OF ITEM 8) ............ 1
7 101647502 ASSEMBLY, CONNECTING ROD, .50MM UNDERSIZED
(INCLUDES 2 EACH OF ITEM 8) ..utiiiiiiiiiiiiee sttt 1
8 1016509 BOLT, HEX HEAD, M7 X 1 X 36MM .....ooiiiiiiiiiiie ittt e 2
9 101922301 CRANKSHAFT, OHV (INCLUDES ITEMS 10, 11 AND ONE EACH OF ITEM 12) ............. 1
10 1016533 GEAR, HELICAL 1
11 1016532 GEAR, SPUR . e 1
12 1016516 ASSEMBLY, CONNECTING ROD (INCLUDES ONE EACH OF ITEM 13) .......ccoeeuniee 2
13 1016580 BEARING, PLAIN .ttt 2
14 1016562 KB Y e 1
15 101655001 SHIM, CRANKSHAFT, 1.13MM THICK AR
15 101655002 SHIM, CRANKSHAFT, 1.18MM THICK AR
15 101655003 SHIM, CRANKSHAFT, 1.23MM THICK AR
15 101655004 SHIM, CRANKSHAFT, 1.28MM THICK AR
15 101655005 SHIM, CRANKSHAFT, 1.33MM THICK AR
15 101655006 SHIM, CRANKSHAFT, 1.38MM THICK AR
15 101655007 SHIM, CRANKSHAFT, 1.43MM THICK AR
15 101655008 SHIM, CRANKSHAFT, 1.48MM THICK AR
15 101655009 SHIM, CRANKSHAFT, 1.53MM THICK AR
16 1016559 SPACER oo e e e e e e s 1
17 1016541 4
18 1016547 4
19 1016470 1
20 1016571 1
21 1016469 1

* https://CartPros.com/f.html
Fe 29U ENGINE—

8

1999 DS Golf Car lllustrated Pa ;OGGCARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow’ numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

2. ~ ‘ PLACE
% TYPICAL @ | % - °

2 PLACES \ ‘

REFERENCE
ENGINE

/ SECTION 8
M

7 TYPICAL

7 4 PLACES TYPICAL

@ 2 PLACES
/ TYPICAL

2 PLACES 3 / \
, 8

®
)
/
/
&
\

TYPICAL
4 PLACES

TYPICAL

2PLACES <

O

TYPICAL
4 PLACES

REFERENCE
UNITIZED TRANSAXLE—
SECTION 12

Page 8-14 1999 DS Golf Car lllustrated Parts List OEOCARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED
our search box and it will find the part you are looking for. HERE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 7473 NUT, NYLON LOCK, 5/16 = 18 ...ocoiiiiiiiiiieitii ittt ettt 2
2 1241 WASHER, FLAT, 5/16 - 18 ...oiiiiiiiiiiiie ettt 2
3 101864601 RETAINER, SNUBBER ... .o 1
4 7818 BOLT, CARRIAGE, 5/16 - 18 X 1-1/2 ....iiiieeeiiiie ettt 2
5 1012164 SNUBBER ...t e 1
6 1013924 NUT, HEX LOCK, 5/16 - 24, UNF ..ot 6
7 101834601 BRACKET, SNUBBER ... 1
8 101827101 PLATE, MOUNTING ...ttt e e e e e e e e e e e e nneeeeens 1
9 101833001 NUT, FLANGE, M8 X 1.25 ..ottt e s 6
10 101884801 SCREW, HEX WASHER, 5/16 =24 X T/8 .....oeiiiiiii ittt 6
11 101833301 SCREW, HEX HEAD CAP, M10 X 1.25 X 30MM ..o 4
12 101833201 STUD, M8 X 1.25 X BOMM ....coiiiiiiiiiii ittt et e e e e e e e 2
13 101832101 SPACER .o e 2
14 101832901 NUT, FLANGE, M10 X 1.25 ..ottt 4
15 1012571 WASHER, HEAVY FLAT, 5/16 ....oiiiiiiii ettt ettt 4
16 101855901 SCREW, HEX HEAD CAP, M8 X 1.25 X 43MM .....cccciiiiiiiiiiiiiiii i 4
17 101832701 STIFFENER, FLYWHEEL SIDE .......cociiiiiiiii e 1

=3 https://CartPros.com/f.htm|
ENGINE MOUNTING

8

1999 DS Golf Car lllustrated Pa OEOCARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow-, numbers from this manual. Enter the part number into GET STARTED 6— https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow’ numbers from this manual. Enter the part number into GET STARTED _> https://CartPros.com/f.html
@ oursearch box and it will find the part you are looking for. HERE

FUEL, INTAKE,
AND GOVERNOR SYSTEMS

ZACARTPROS



DID YOU CartPros directs you to the right part using the part
KN owv, numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

Page 9-2 1999 DS Golf Car lllustrated Parts List OEOCARTPROS



artPros dir ou e right part using the part
ﬂ[ﬁng, ﬁumb:r,s frorﬁc::fwisy .rna_:m?Ja_lT Entgrthz parljcSInugmb;r Fijnto GET ::AR:TED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for.
FUEL SYSTEM
ITEM PART NO. DESCRIPTION QTY n
1 1016003 KIT, FUEL TANK, (INCLUDES ITEMS 2 - 8) ..oiiiiiiiiiiiiie ettt a e esitre e et na e saaaaaa s 1
2 1015188 CAP, FUEL TANK, NONVENTED ..ottt ss s r e eeaeaaaaaaaaaanaeaeaan 1
3 1015143 ASSEMBLY, FUEL TANK VENT ..ottt ettt e s e e e e e ee e e e s e e e e e eeeeennnnnnn 1
4 1015139 GROMMET, INSULATION ..eeetitteiii ettt s e s e e e e e e e e ee e e e e e e e e e aeaeannnnneeeas 1
5 1015137 LINE, BULK VENT (AVAILABLE BY THE FOQT) A/R
6 101896901 VALVE, FUEL PICKUP TUBE WITH SHUT-OFF 1
7 1016059 CLIP, STUD 1
8 101824401 BARB, VENT 1
9 101955601 ToFITTING oottt et e e e e e e e e e e e s e s s e bt bbb bbb ee et et e taeaeaeaeaeeeeeesesasanssntnenennnes 1
10 1014928 ASSEMBLY, REAR FUEL STRAP ...ttt s s e e e e e e e e e e e e e e e e e e e aaan 1
11 1013746 L8 I N 1B 0 1 T SN 1
12 1014523 PUMP, FUEL IMPULSE ..ottt s e e e et s e e e e e e e e e sasaanan e e e aeaaaaees 1
13 1014524 REBUILD KIT, FUEL IMPULSE PUMP  ......utitiiiiiiiiiiiiiiieeee ettt a e e e n e e 1
14 1017203 BOLT, CARRIAGE, 1/4-20x 1 2
15 101987701 CLAMP, HOSE ...ttt e e et e ettt e e e e e e e e e e e ee et e s e e e e eeeeeeeesannssaeeeeeeeennennnnan 1
16 8233 NUT, NYLON LOCK, 1/4 - 20 ..ottt ettt e e e e e e e s s s e a e s e e e e e eaeaaaeeeaeeeaanann 2
17 1014116 NUT, U-TYPE SPEED, 1/4 - 20 2
18 1011988 SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 x 2 2
19 1013692 LINE, BULK FUEL (GRAY) . iiiiii ettt ettt ettt e e e e sttt e e e e e nnae e e e e e antae e e e e e annnneaaaan A/IR*
20 1013684 FILTER , PRIMARY FUEL (WHITE) ...cuiiiiiiiiiiieee ettt et et e e nnnaaeeae s 1
21 1012649 CLAMP, HOSE (RED) ...uutiiiiie ittt ettt ettt e et e e e et e e e e e asat e e e e e s snnta e e e e e snsaeeas 9
22 1014522 FILTER, SECONDARY FUEL (BLUE) ....ccoiiiiiiiiiiiiiiiiee ettt 1
23 1013687 CLAMP, HOSE, 3/8 .....uiiiiiiiiiiieieieiee ettt e e e et e e e e e e e e e e e e e aeaa s s s ssnansasbananaeeeeaeaaens 1
* THE TOTAL FUEL LINE LENGTH FOR THE DS GOLF CAR IS 47 INCHES.
2% CARTPROS

1999 DS Golf Car lllustrated P <00



DID YOU CartPros directs you to the right part using the part
KN owv, numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

9

Page 9-4 1999 DS Golf Car lllustrated Parts List '050 CARTPROS



9

artP i ou right part using th rt
Rﬂng, ﬁu;b;?ssf?orrﬁcgisy rna_:\%;.] intgrth?e parljcSInugmb;r Fijrfto GET ::‘::‘TED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for.
CARBURETOR ASSEMBLY
ITEM PART NO. DESCRIPTION QTY
12 3 4
1 101905601 ASSEMBLY, CARBURETOR (INCLUDES ITEMS 2 - 11) .iiiiiiiiiiiiieeeiciiere e 1
2 1016501 ASSEMBLY, IDLE SCREW ..o ittt e e e e e eeaeas 1
3 N/A ASSEMBLY, PILOT AIR SCREW ..ottt ee ettt s e e e e e e e e e e a e e e e e e e eeeeenneas 1
4 101973101 N 1 DR 0 R O SRR 1
5 1016486 ASSEMBLY, FLOAT ..ottt e e et e e e e e e e e e e e e e e s s s s s s s bbbt bbb areereeeaeaeaeas 1
6 101973201 NOZZLE, MAIN ..ttt e e e e e e e e et e e s e s e ettt aarere et aeaaaaaaaeaeaeeeassaaanassenenennnns 1
STANDARD JETTING:
7 101642582 JET, MAIN, 0 - 3,000 FEET ...ttt e e e e e e e e e et e e e e e aaaees AR
7 101642580 JET, MAIN, 3,000 - 5,000 FEET ..ottt ee e e e e A/R
7 101642578 JET, MAIN, 5,000 - 8,000 FEET ...cciiiiiiiiiiiie ettt ee e e e e aa s A/R
7 101642575 JET, MAIN, 8,000 - 10,000 FEET ...coeioiiiiiiiei e ettt s s e e e e eeeeasss e e e e e e e eeeannannn e e e eeaaeeees A/R
7 101642572 JET, MAIN, 10,000 FEET AND ABOVE .....oiiiiieeeeeeie st e e e e e e AR
8 1016437 GASKET, FLOAT CHAMBER ...ttt e e e e e e e e e e e e e e e s e nanaan 1
9 1017461 ASSEMBLY, FLOAT CHAMBER (INCLUDES ITEM 10) ..ccuviiiiiiiiiiiee e 1
10 1016499 ASSEMBLY, SCREW ...ttt s e e e e e e e et s s s e e e e e eeeeeeaneaaneaeeeaaneees 1
11 1016585 ASSEMBLY, BOLT ...t e ettt a s e e e e e e e e e et e e e e e e e e eeeaaatan e e e aaaaaaaes 1

1999 DS Golf Car lllustrated P OEOCARTPROS



DID YOU CartPros directs you to the right part using the part

KN ow-, numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

Page 9-6 1999 DS Golf Car lllustrated Parts List '050 CARTPROS



DID YOU CartPros directs you to the right part using the part
KN owv, numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

CARBURETOR INSTALLATION

ITEM PART NO. DESCRIPTION QTY n
1 101887601 NUT, NYLON LOCK, MB X L ..oiiiiiiiiiiiiiiiiiie i 1
2 1011697 WASHER, SPECIAL, 5/16 ....ooiiiiiiiiiiie ettt 1
3 101820201 GUARD, GOVERNOR ... e 1
4 1016440 GASKET, INSULATOR ...ttt e e e e e e e e e e e e e nenneeas 1
5 101648102 INSULATOR, CARBURETOR ...ttt s 1
6 1016439 GASKET, CARBURETOR INSULATOR TO THROTTLE BRACKET ....ccoviiiiiiiiiieie e 1
7 1016444 BRACKET, THROTTLE ... 1
8 1016441 GASKET, THROTTLE BRACKET TO CARBURETOR ......ccccoiiiiiiiiiiiiiiii i 1
9 1016582 SPRING, THROTTLE RETURN ..ottt 1

10 101905601 ASSEMBLY, CARBURETOR ...ttt 1
11 1013746 CLAMP, HOSE ...t e e e e e e e e e e e 1
12 1015137 LINE, BULK VENT .ttt ettt e e s e e e e e e e e e natrneeeeens 1
13 1017466 CLAMP, HOSE ..ot 2
14 1016572 TUBE, CRANKCASE VENT .ottt 1
15 1016438 GASKET, CARBURETOR TO INTAKE MANIFOLD ......oooiiiiiiiie e 1
16 1016480 PIPE, INTAKE ..ottt ettt e e et e e e n ket e e e e e e e e e e e nn e e e e e e nnnrneeee s 1
17 101649002 SCREW, 2-ENDED STUD, M6 X L X 90MM .....coiiiiiiiiiiiii i 2
18 1016547 NUT, FLANGED, MB X 1 ..oiiiiiiiiiiiieiiiie ettt 2
19 1016103 SCREW, PAN/TORX HEAD SELF-TAPPING, #6 - 32 X 1/4 ....cccviiiiie e 2

1999 DS Golf Car lllustrated P OEOCARTPROS



DID YOU CartPros directs you to the right part using the part
KN owv, numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

Page 9-8 1999 DS Golf Car lllustrated Parts List OEOCARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

SERE = https://CartPros.com/f.htm|

GOVERNOR AND ACCELERATOR CABLES

ITEM PART NO. DESCRIPTION QTY n
1 101832501 CABLE, ACCELERATOR ..ottt 1
2 101832401 CABLE, GOVERNOR ...ttt e e e e 1
3 1013700 CLAMP, CABLE RETAINING ... e 2
4 1016546 NUT, FLANGED HEX, M8 X 1.25 ... ittt 2
5 101832301 BRACKET, ACCELERATOR SUPPORT .....ccoiiiiiiiiiiiiiiie it 1
6 1012285 SCREW, THREAD ROLLING, 1/4 - 20 X 5/8 ....ooiiiiiiiiiieie it 4
7 1016202 E-RIN G e e e s 3
8 1015408 PIN, GOVERNOR CABLE CLEVIS ....ooiiiiiiiiee et 2
9 1014413 PIN, HAIR SPRING COTTER, 1/8 I.D. X 5/8 .....eiiiiiiiiiiiiiiieiecce e 2

10 101832201 BRACKET, SUPPORT ...ttt sttt nnn e nes 1
11 1015845 BRACKET, GOVERNOR CABLE ENGINE ......oooiii e 1
12 101903501 SCREW, HEX HEAD CAP, M8 X 1.25 X 24 MM .....ccccoiiiiiiiiiiiiiii e 1
13 7174 WASHER, LOCK, 516 ....uiiiiiiiiiiiiie ittt ettt sttt nnre e r e 1
14 1011697 WASHER, FLAT, 5/16 ....ooiiiiiiiiiiii ettt 1

1999 DS Golf Car lllustrated P OEOCARTPROS



DID YOU CartPros directs you to the right part using the part

KN ow7 numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
e our search box and it will find the part you are looking for. HERE

Page 9-10 1999 DS Golf Car lllustrated Parts List '050 CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part  ep+ eTARTED

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

INTAKE DUCT, CHOKE, AND AIR BOX ASSEMBLY

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
101821501 | ASSEMBLY, AIR BOX (INCLUDES ITEMS 1 = 13) ...vieoieeieeeeeeeeeeeeseeseeseeeseeseeeeeseeeeennnen 1
1 101804301 SCREW, HI-LO HEX HEAD, #8 - 1/2 ..ot 2
2 101881701 WASHER, STAINLESS STEEL, #8 ......veeveeeeeeeeeeeeseeeeeeeeseeseesseesseeeseeseesseessseeseee s eesseere. 2
3 101925701 LATCH, WIRE. eooveeeeeeeeeeeeeees e e e s sees e es s s s eseeess s eseeesses e s eeesees e eseeesesseeseee s eseeesee 2
4 101972801 ASSEMBLY, AIR BOX TOP (INCLUDES ITEMS 5 - 10) ....eovoeeeeeeeeeeeeeeeeeeeeeeeesseseeene. 1
5 101813001 E-CLIP oottt ettt 1
6 101917601 LEVER, CHOKE .ooveeoeeeee e ee oo e e eeee et ee s e e es e s eeeens 1
7 N/A O-RING, 5/16 (RED) «.vcoverveeeeeeeeeeeeseeeseeesesseeeseseseeseeeseesseesssseseseesesessesseesseeseeeseesseesesese. 1
8 N/A O-RING, 3/8 (GREEN) .....coveeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e s s e ee e ee e, 1
9 N/A VALVE, CHOKE ...ttt eeeee e eeeee e et s e eeee et s e ee e ee e es e eseeeeeees 1
10 101812301 SPRING, RETURN ..ottt eeeee e eeeeeeees et eeee e sees e s es e s e s e esess e es e sseeene. 1
11 1015426 FILTER, AR evoeeoeeeeeeeeeeeeeeeeeeeseeeseesee s esees e es e s es s eseeesees e s eeeseee et esesees e eseee s esseeseeeseseeesene 1
12 101811901 BOTTOM, AIR BOX ..ot eeeee e eeee s ee e e e 1
13 101921501 SEAL, INTAKE ..ottt ee et e e ee e ee et ee e 1
14 183 | WASHER, FLAT, #10 ..eoveeeeeeeeeeeeeeeeeeeeeeeee e seeeeeees e seeeeeee e s e e e s e s e eees e se e eseeseeeeees e 4
15 101971301 | CLAMP, HOSE (AIR INTAKE) ...veiveeveeeeeeeeeeseeeseeseseseesseseeeseseseesesssessseeseesseessessesssessesseesseeseanes 2
16 101837101 | HOSE, INTAKE ....ooveeeeieeeeeeeeeeeeeeee e ee e e ee e ee s e e e e ee s ee e ee e eeene s 1
17 101850301 | SCREW, HI-LO, #12 X 1/2 ovoveoeeeeeeeeeeeeeeeeeeeee e ee e eeeeee e esee e sees e ee s ee e eeeene s 4
18 101917701 | POSITIONER, CHOKE ....covoeeeeeeeeeoeeeeeeeeeeeeeeeeeeeeeeeseeseeeseesseeeee e eseeeeees e esee s s seeeeeeeseeeeeseenen 1
19 101805701 | ASSEMBLY, CHOKE BUTTON (INCLUDES ITEMS 20, 21 AND 22) w....ovovvoeveeeeeseeerreresrerenes 1
20 101811501 GUIDE, CHOKE LEVER .....eovoeeeeeeeeeee et e e 1
21 101856201 SPRING, COMPRESSION ......ooeeveeeeeeeeeeesee e eeeeee e ee e ees s es s 1
22 101811401 LEVER, CHOKE  ..eoeeeeeeeeeeeeet oo e e e e s e ee et ee et se s e e e eeees e ee e 1
23 332 | WASHER, FLAT, L4 coooeooeoeeeeeeeeeeees e esee e s eseee e es e e s eseeesees e es et e s et eee s s eseeeseseeeseeeeenes 3
24 1015752 | SCREW, HI-LO, #12 = 16 X 5/8 ..veoeeeeeeeeeeeeeeeeeeeeeeeeeeeee e eeeeeeeeeeeeeeees s e eseese e 3
25 101958101 | ASSEMBLY, AIR DUCT ..oovoieeeeeieeeeeeeeeeeeeeeeeseeeeeeeeese et eseee e es e seeseees e esee s es e see e es e eeeene s 1
26 1606 | RIVET, POP, 3/16 ..ooveeieeeeeeeeeeeeeeeeeeeeeeeeseeeeeeees e sseee s eseeesees e s et e ee e esee s es e esees e ese e eneseene 2
101971001 | AIR DUCT REPAIR KIT (NOT SHOWN) ....ooveveeeeeeeeeeeeeeeeseeeseeseseseesseeseeesessseeseesseesseeseeeseesseenes AR

SERE = https://CartPros.com/f.htm|

9

1999 DS Golf Car lllustrated Pa %Q,*CA RTPROS



DID YOU CartPros directs you to the right part using the part
KN ow-, numbers from this manual. Enter the part number into GET STARTED 6— https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow7 numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
@ oursearch box and it will find the part you are looking for. HERE

EXHAUST SYSTEM LS,

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow-, numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

P

@@@@

4
200

g

TYPICAL 2
PLACES

/@/‘@/

25
RS0

PLACES

\

£ A
>

Page 10-2 1999 DS Golf Car lllustrated Parts List '050 CARTPROS



10

10

artP i ou ri art usi
Rﬂgw’ ﬁu:b;?ssf?orrﬁcgisy rna;{ije_a‘{. intirtth?e parljcsrugmttr)];r Fijrft:: GET ::‘::‘TED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for.
EXHAUST SYSTEM
ITEM PART NO. DESCRIPTION QTY
12 3 4

1 101859301 SYSTEM, EXHAUST ..ottt ettt e e e e e e e e aaaa e e e e e s s s sasa bbbt btbaaeseeeeeaeeeeas 1

2 1015814 BRACKET, MUFFLER MOUNTING ...ttt e e e e s s s eeaesaaaaeaaaaaeanaaanan 1

3 332 WASHER, FLAT, L/4 ..ottt e e e e e e e e e e e e e e e e e e st e e e e e e e e e e eaaaeaeeeaeeeaaaaaan 2

4 451 WASHER, LOCK, 1/4 ..ottt e e e s bbb a e e e e e e e e e e aaaaaeeaeeeeeaaaans 2

5 7847 SCREW, HEX HEAD, 1/4 - 20 X 3/4 oottt ettt e s a e et e e 2

6 1017689 CLAMP, MUFFLER ...ttt ettt et et e e e e e e e e e e e e e e e s s s s n bt b ananeneeeaaaaeas 1

7 101903501 SCREW, HEX HEAD CAP, M8 X 1.25 X 24AMM ...coviiiiiiie ettt e e e e e e e e eeeaannnas 1

8 7174 WASHER, LOCK, 5/16 ...ccceiiiiiii ittt ettt e e e s e s e e e e e e e e e eaeaaeeaeaeaeaaaann 1

9 1015075 WASHER, FLAT, 5/16 ..oeiiiiiiiiiiee ettt e e s et e e e e e st e e e e e s satb e e e e e s snnta et e e e snatbaeaaeaanne 1

10 1012528 NUT, HEX, M8 X L.25 oooiiiiiiiiiiii ittt e e e e e e e e e e e e e e e e e s s e st a e e e et et et aaaaaaaaaaaaaeens 2

11 1013734 WASHER, LOCK, MM ...ttt s s e ettt e s s e e e e e e e e e e eaasa s e e e eeeaeeeesssnnnnaaaeeeaaeae 2

12 1015330 GASKET, EXHAUST .ottt e e e e e e e e e e e e e s e e e e e e e eeeeasaanneaeeeeaeeeeerennnnn 1

1999 DS Golf Car lllustrated Pa 'OEOCARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow-, numbers from this manual. Enter the part number into GET STARTED 6— https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow numbers from this manual. Enter the part number into GET STARTED —* https://CartPros.com/f.html
@ oursearch box and it will find the part you are looking for. HERE

TORQUE CONVERTER HMI

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part

a g P
KN owf, numbers from this manual. Enter the part number into
@ oursearch box and it will find the part you are looking for

Page 11-2 1999 DS Golf Car lllustrated Parts List OEO CARTPROS



11

11

artP dir ou right part using th rt
ﬂ[ﬁng, ﬁu:b:r,ssfrorﬁcgisy .rna_:i@tli.] intgrth?e parljcSInugmb;r Fijrfto GET ::‘::TED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for.
DRIVE CLUTCH
ITEM PART NO. DESCRIPTION QTY
12 3 4

101833902 ASSEMBLY, DRIVE CLUTCH (INCLUDES ITEMS 1 - 17) .ooiiiiiiiiiiee et eiaee e 1

1 1016801 KIT, DRIVE CLUTCH WEIGHT oottt e e e e e e e e e e e e e s n s sannnenenes 1
2 101929801 ASSEMBLY, FIXED FACE (INCLUDES ITEMS 3 AND 4) ...t 1
3 N/A PULLEY .t e e e e e e e e e e e e et e e e e e e e e et et aaaaaatearan——_, 1
4 N/A SCREW, WASHER HEAD HEX MACHINE ...ttt 3
5 1014049 BEARING, IDLER ...ttt e et e e e e e e e aaaaeeaeaeeeassasannnnenerenanes 1
6 1014050 RETAINER, SPRING 1
7 1014051 SPRING, DRIVE CLUTCH - BLACK 1
8 1016289 SPACER, FIXED FACE SHARFT L.ttt eeaa e e e e e e e e e e e s e nanann 1
9 1014057 RING, RETAINING ... ..ttt e e e e e e e e e e e s e st s e e e e e e e aaaaaaaaaeaaeesssaaasannnnssenenn 1
10 1014059 ASSEMBLY, DRIVE HUB ...ttt s e e e e e e e s e e e e e e e eeeeennnan 1
11 101925601 PLUG, DRIVE CLUTCH ...t e e e e ettt s e e e e e e e e e aaa st e e e e e e aaeeeesennenn 1
12 1014453 KIT, DRIVE CLUTCH BUTTON ..ooiiiiiiisieisne st ssesssans 1
13 1014058 WASHER, THRUST ........ccc..... 1
14 1014056 RING, SPIRAL BACK-UP 2
15 1014052 ASSEMBLY, MOVEABLE FACE (INCLUDES ITEMS 16 AND 17)....ccceuiiiiiieeeeiiieeee e 1
16 N/A BUSHING 1
17 1014055 RETAINER 1
18 1016203 L N I 1 SR 1
19 101916701 BELT, STARTER/GENERATOR ...ttt r e e e e e e e e e e e e e e e e e e eaaan 1
20 101916501 SCREW, HEX HEAD CAP, 3/8 - 24 x 5 1/2 (LEFT-HAND THREADS) ......ccccvvvieiiiiieiee e, 1
21 1017328 WASHER, MOUNTING—GREEN .......cuuttiiiiiiiiiiiiiiicis e r e e e e e e e e e e e e e e nan e 1

Z%CARTPROS

1999 DS Golf Car lllustrated Pa “©%0



DID YOU o ros directs you to the right part using the part
i GET ::::TED = https://CartPros.com/f.htm|
ing for.

artP g
KN ow7 numbers from this manual. Enter the part number into
e our search box and it will find the part you are looking for

Page 11-4 1999 DS Golf Car lllustrated Parts List '050 CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

DRIVEN CLUTCH

1999 DS Golf Car lllustrated Pa “©%0

SERE = https://CartPros.com/f.htm|

ITEM PART NO. DESCRIPTION QTY
1 101834001 ASSEMBLY, DRIVEN CLUTCH (INCLUDES ITEMS 2 - 8) ..ccooviiiiiieiiieieecrceee e 1
2 1014080 RING, RETAINING ...ttt 1
3 1014078 L ST TRRPPRTR 1
4 1017686 A e e e e e e e e e e e e a e e e e e an 1
5 101836201 SPRING—GREEN .....oiiiiiiiiii e 1
6 1014454 KIT, BUTTON (INCLUDES 3 SCREWS AND 3 BUTTONS) ....cocviiiiiiiiiiiieneee e 1
7 1014072 ASSEMBLY, MOVEABLE FACE, WITH BUSHING ... 1
8 1014070 ASSEMBLY, FIXED FACE ...ttt e e 1
9 101833401 KEY, SQUARE TRANSMISSION ....coiiiiiiiiiiiiiiie e 1
10 1016203 BELT, DRIVE ... e 1
11 7173 SCREW, HEX HEAD CAP, 5/16 - 18 X 3/4 ...ce ittt 1
12 1017327 WASHER, MOUNTING-—YELLOW .....cciiiiitiiiiiiiiiiii ettt e e e 1
Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow-, numbers from this manual. Enter the part number into GET STARTED 6— https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

Z%CARTPROS



DID YOU (:ar'tzmsﬁ('jirecif.1 you to tlhe right part using the part GET STARTED
n i ; ' :
KNOW? . cnboxanai wﬂtii\htl,itglfl"z%gft) HERE > i’ips'” Ca”%s""H

ZACARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow’ numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

O
Ay @
%W@ Ve
ﬁ\\

REFERENCE FORWARD/
REVERSE SHIFTER—
GASOLINE SECTION

e

REFERENCE AXLE
TUBES ON PAGE 12-6

Page 12-2 1999 DS Golf Car lllustrated Parts List 'OEOCARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED
our search box and it will find the part you are looking for. HERE

UNIIIZED IRANDSAXLE, GASULINE VEHICLE—
GEAR CASES AND BRACKETS

ITEM PART NO. DESCRIPTION QTY
1 2 3 4

1 101922601 BRACKET, TRANSMISSION CABLE SUPPORT ......cccceiiiiiiiiiiiiiiici s 1
2 1012285 SCREW, THREAD ROLLING, 1/4 - 20 X 5/8 ....ooiiiiiiiiiieie et 3
3 1013061 NUT, NYLON LOCK, #10 = 32 ..o 1
4 183 WASHER, FLAT, HLO ..ottt e et e e e e e e e e e e e e e s nannn e e e e eaaene 1
5 1010954 STUD, BALL, 1/4 - 28 X /16 ...eoiueiiiieieeetie sttt 1
6 1016341 LEVER, TRANSMISSION SHIFTER ....ooiiiiiiiii e 1
7 1017082 SCREW, HEX WASHER HEAD, #10 - 32 X 3/4 ..ot 1
8 8717 NUT, NYLON LOCK, 1/4 = 28 ..ottt ettt ettt e 1
9 1017231 KEY, WOODRUFF ....ooiiiiiiiiiii e e s 1
10 101834801 ARM, GOVERNOR LEVER ....cctiiiiiii et 1
11 101886101 SCREW, SQUARE HEAD, 1/4 = 20 X 1 ..oiiioeii ittt 1
12 1014007 WASHER, TYPE B, L/4 ..ttt ettt et nnee s 1
13 8233 NUT, NYLON LOCK, L/4 - 20 ..ceeiiiiiitiecee ettt st 1
101833601 UNITIZED TRANSAXLE (INCLUDES ITEMS 14 - 90) ...cooiiiiiiiiieiniee e 1

14 101890201 SHAFT, SHIFTER ... e 1
15 101927301 RING, SNAP ettt e e e e e e e st e e e et e e e e e e e e e e e nnneeeeeeas 1
16 101892901 WASHER, FLAT oo e 1
17 101927201 SEAL, OIL ettt e 1
18 101890101 LEVER, SHIFTER ... 1
19 1012752 PIN, ROLL ettt e e e e st e e e et e e e e e e e e e e e nnnneeeeeas 1
20 101928601 PIN, COTTER ..o 1
21 1016513 WASHER, FLAT .ottt et e e e 1
22 101927101 SEAL, OIL e 1
23 101893801 WASHER ettt e e 1
24 101891301 ARM, PIVOT oo bbb 1
25 101890601 GEAR CASE (RIGHT) ..iiiiiiiii ettt 1
26 101890501 GEAR CASE (LEFT) oottt nnne e 1
27 101926901 BOLT, FLANGED, M8 X 1.25 X 40MM ......ottiiiiiiiiiiiie et 15
28 1012896 PIN, DOWEL ...oiiiiiiiiiiiie it 2
29 1013759 PLUG, DRAIN (INCLUDES ITEM 30) ...ooiiiiiiiiiiieiiiie e 2
30 1016432 G A S K ET et e e 1
31 1012711 BREATHER ..ottt e e e et e e e e e e e e e e e as 1
32 101928701 GASKET, LIQUID, 8.8 OZ. (250 GRAMS) ....ccctiitiiiiieiii ittt AR

= https://CartPros.com/f.htm|

12

12

1999 DS Golf Car lllustrated Pa QCARTPROS



DID YOU CartPros directs you to the right part using the part
KN owv, numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

REFERENCE
DRIVER SIDE

REFERENCE
PASSENGER SIDE
CASE

Page 12-4 1999 DS Golf Car lllustrated Parts List OEOCARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED
our search box and it will find the part you are looking for. HERE

UNIIIZED IRANDSAXLE, GASULINE VEHICLE—
F&R TRANSMISSION AND GEAR REDUCTION

ITEM PART NO. DESCRIPTION QTY
1 2 3 4

33 101892001 ROD, SHIFT .o e 1
34 101890001 FORK, SHIFT oottt et 1
35 1012748 SPRING e e e e 1
36 1012747 BALL, STEEL ..ot 1
37 101889401 GUIDE .o e 1
38 7336 BEARING, BALL ..ottt 2
39 1016338 WASHER, SPRING ... e 2
40 101892401 GEAR, SPUR .ot 1
41 101892201 PLATE, THRUST ..ot 3
42 101980901 GEAR ASSEMBLY, 28 TOOTH, INPUT .....iiiiiiiiiiieiiiie e 1
43 101927601 BEARING, NEEDLE ... 3
44 101927501 BEARING, NEEDLE ...ttt 1
45 101981001 RING, SYNCHRONIZER .....ooiiiiiiiiii i e s 2
46 1012741 SPRING, SYNCHRONIZER .......ooiiiiiiiiiiiine ettt 2
47 101928001 HUB, SYNCHRONIZER CLUTCH ... 1
48 1012740 INSERT, SYNCHRONIZER ..ottt et e e 3
49 101927901 SLEEVE, SYNCHRONIZER ....ccoiiiiiiiiiiii e 1
50 101927701 PIN, DOWEL ..ottt st 1
51 101889901 SHAFT, INPU T e e e e e e e e e e e e 1
52 101980801 GEAR ASSEMBLY, 25 TOOTH, INPUT .....oooiiiiiiiiii i 1
53 1016337 WASHER, THRUST ...oiiiiiiiii e 1
54 101927801 BEARING, BALL ..ottt 1
55 1012714 SEAL, OIL, INPUT SHAFT e 1
56 101892601 GEAR, 17 TOOTH ...ttt e e e e s e et e e e e e e e e s nenneeee s 1
57 101893201 KB e 1
58 101892501 GEAR, BL TOOTH ...oiiiiiiie ittt e s e e e e e st e e 1
59 101928101 BEARING, BALL ..o 1
60 101889501 GUIDE, O ..ottt ettt e e e e e e e e e e e e e e et e e e e e nnrneeeeeas 1
61 101928201 SCREW, M8 X 1.25 X 10 MM ..ottt e 1
62 101893901 WASHER ..ot 1
63 101892301 GOVERNOR ASSEMBLY <. 1
64 101891601 SLEEVE ettt e e e e 1
65 101891901 GEAR, CLUSTER IDLER .....oiiiiiiiiiiiii e 1
66 7335 BEARING, BALL ..ottt 2

= https://CartPros.com/f.htm|

12

12

1999 DS Golf Car lllustrated Pa QCARTPROS



DID YOU CartPros directs you to the right part using the part

KN ow7 numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
@ oursearch box and it will find the part you are looking for. HERE

Page 12-6 1999 DS Golf Car lllustrated Parts List OEO CARTPROS



DID YOU CartPros directs you to the right part using the part  eex erapTED

KN owv, numbers from this manual. Enter the part number into HERE * https://CartPros.com/f.html
» our search box and it will find the part you are looking for.
UNITIZED IRANSAXLE, GASULINE VEHICLE—
DIFFERENTIAL AND AXLES
ITEM PART NO. DESCRIPTION QTY
67 101891401 AXLE ASSEMBLY, DRIVER SIDE (INCLUDES ITEMS 69 - 73) uvvvivieiiiiieie e 1
68 101891501 AXLE ASSEMBLY, PASSENGER SIDE (INCLUDES ITEMS 69 - 73) ....ccocveeiiiiiiee e, 1
69 1013787 1S3 111 0 R U 4
70 1013792 RING, RETAINING ...ttt e e e e e et s s e e e e e e e e e e aaaa e e e eeeeeeeeesennnan 1
71 1011291 BEARING, OUTER AXLE TUBE .....cciiiiiiiiiiiiiieiietee ettt eeee e e e e 1
72 1014207 COLLAR, 25 MM L D oottt ettt ettt e et e e e e e e e e e e e e e e e e s sasssnnnnnsnennnes 1
73 1016672 RING, RETAINING ...t s s e e e e e e e s e s e e e e e e e e e aee st e e e eeeeeeeeenennnan 1
74 1013794 ] A O | 1
75 101891001 ASSEMBLY, AXLE TUBE, DRIVER SIDE ........uutitiiiiiiiiiiiiiiiieeeee e sssiiiineveneeeeeeeeaea s 1
76 101890901 ASSEMBLY, AXLE TUBE, PASSENGER SIDE ......cvviiiiiiiiiiiiieeieee e 1
77 1013790 BOLT, M10 X 1.5 X BOMM ... ittt s s e e e e e e e e s e e e e e e e e e e e aatnn e e e eeeeeeeeenennnnn 14
78 1013791 WASHER, LOCK, ML ..ottt s s e e e e e e e e et e s s e e e e e e eesaastnnnneaaaeaaaeees 14
79 7330 BEARING, INNER AXLE TUBE ....ooiiiiiiiiiiiiie ittt 2
80 101928301 BOLT, M8 X 1.25 X S7TIMM ...eiiititiiiiiiiiiiieee et e e e e et e e e e e e e e e aeaaeeaaeeseesasnnnnsnenanes 8
81 101892701 L o 1 I N I S 1
82 1014193 PIN, DOWEL ...ttt e e e e e e e e e e e e e et b e e e e e e e e e e eaass e e eeeeaeeeeesennnnn 1
83 101910501 KIT, DIFFERENTIAL GEAR CASE (INCLUDES ITEMS 84 - 87) ..occovccviiieee e 1
84 1013768 CASE, GEAR CARRIER ...ttt ettt ettt et e e e e e e e e e e e e e e s e s ssesnnenennnes 1
85 1013774 PLATE, THRUST (IDLER GEAR) ...ttt ettt e et ea e 2
86 1013773 PLATE, THRUST (DIFFERENTIAL GEAR) ...oiiiiiiiiieee ettt 1
87 1013769 COVER, GEAR CASE ...ttt bttt e e e e e e e e e e e e e e s e e s s ssssssnenebanenes 1
88 1013772 PIN, DIFFERENTIAL oiiiiiii ettt e e e e ettt s e e e e e e e e e e e eatna e e e e e e e eeeeesennens 1
89 1013770 GEAR, DIFFERENTIAL IDLER ...uuii ittt e e e e s 2
90 1013771 GEAR, DIFFERENTIAL ..ottt ettt e e ettt s e s e e e e e e e e e et s s e e e e e e e e e eeannnnn e e s 2

1999 DS Golf Car lllustrated Pa ;Q‘CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow-, numbers from this manual. Enter the part number into GET STARTED 6— https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

Z%CARTPROS



DID YOU (:ar'tzmsﬁ('jirecif.1 you to the right part using the part GET STARTED
numbers thi I E h [ :
KNOW? . senborand rtnwlled ii;ég_lﬁ”bkgft HERE o hitpel Ca”P“’S”H

ZACARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into

TYPICAL
2 PLACES

AS SEEN
FROM FRONT
DRIVER SIDE
OF VEHICLE,

BODY
REMOVED

(™

vl

2

L

POWERDRIVE SYSTEM 48 AND
POWERDRIVE PLUS VEHICLES

\_/

V-GLIDE 36-VOLT
VEHICLE

Page 13-2 1999 DS Golf Car lllustrated Parts List

our search box and it will find the part you are looking for.

r

=\ ;/"' l/‘
AU\ ‘ =7
\ Vh | ===
AN

GET STARTED
HERE

= https://CartPros.com/f.htm|

Y@

o

%

\%\ %J ((((
U=y
0 (ql_!‘.*))))ﬁ
’ - o =

v
“\

Z%CARTPROS



13

13

artP, i ou right part using th rt
Rﬂng, ﬁu;b;?ssf?orrﬁcgisy rna_:\%;.] intgrth?e parljcSInugmb;r Fijrfto GET ::‘::‘TED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. -
ELEC | KICLAL CUVMIFPUNEN IS, FRUN T BODY—
ELECTRIC VEHICLE
ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1016859 KIT, REVERSE BUZZER (INCLUDES ITEMS 2 AND 3) ....ooiiiiiiiiiiieeiiiee et 1
2 1016849 SCREW, PAN HEAD HI-LO, #4 - 24 X 5/16 ...cccoiiiiiiiieiiiiee ettt 2
3 1016851 BUZZER, REVERSE ... .ottt e 1
4 101830601 ASSEMBLY, SCREW AND WASHER ......outtiiiiiiiiiiiiiiiii ettt 2
5 101826201 SWITCH, KEY ittt e et e e e e ettt e e et e e e e e e aab b e e e e e e nabb e e e e s nannees 1
6 101851101 WASHER et ettt e e e ekttt e e e e b e e e e e e b e e e e a b e e e e e e aaee 1
7 101830701 NUT, KEY SWITCH .ottt ettt e e e e e e e e e e e e e e e e e e e e e eaaaaeaeaeaeaaaaann 1
8 101834502 CAP, KEY SWITCH ..ottt e e e e e e e e e e e e e e e e e e s e s bbbt bbbt ne e e e eeeeaeeeas 1
9 1012505 | KEY (PAIR) .oeeeieeeeeeeeeeeeeeeeee e ee et e et et e e et e ee e et e s e e e es e et e e et s eee et e e ee s s st eseeeneeens 1
10 101802601 PLUG, HOLE (V-GLIDE 36-VOLT VEHICLE ONLY) ...coiiiiiiiiiiiaaiiiiiee e 1
11 101935501 LIGHT, BATTERY WARNING (AMBER) (POWERDRIVE SYSTEM 48 AND
POWERDRIVE PLUS) ...ttt ettt e ettt e e e et e e e e e e nntbeeeeeeas 1
12 8990 TIE, WIRE .ottt ettt et e e e oo oot oo oo e e bb b bbb b et e e ettt e e aeaeaeeaeeaasaeaasannnnnenerennnes 2

1999 DS Golf Car lllustrated Pa OEOCARTPROS



DID YOU CartPros directs you to the right part using the part

KN ow~, numbers from this manual. Enter the part number into
@ oursearch box and it will find the part you are looking for.

REVERSE
BUZZER

FORWARD /
REVERSE

FUSE AND >

RECEPTACLE @C’?’) @
o

BULLET

CONNECTOR_-®

& \

TYPICAL
5 PLACES

Page 13-4 1999 DS Golf Car lllustrated Parts List

GET STARTED
HERE

= https://CartPros.com/f.htm|

Z%CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

SERE = https://CartPros.com/f.htm|

WIRING—V-GLIDE 36-VOLT VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1016070 WIRE ASSEMBLY, #6 BROWN ..ottt 1
2 1016069 WIRE ASSEMBLY, #6 PURPLE .......oiiiiiiiiii e 1
3 1012651 WIRE ASSEMBLY, #6 BLACK ... e 1
4 1016068 WIRE ASSEMBLY, #6 GRAY ...ttt ettt e e e e e e e e e e e 1
5 1014036 WIRE ASSEMBLY, #6 BLACK, 6TH SPEED .......cccoiiiiiiiiiiicn e 1
6 1014035 WIRE ASSEMBLY, #6 BLUE, 5TH SPEED ......cccoviiiiiiiiiie e 1
7 1014034 WIRE ASSEMBLY, #6 GREEN, 4TH SPEED 1
8 1014033 WIRE ASSEMBLY, #6 YELLOW, 3RD SPEED 1
9 1014032 WIRE ASSEMBLY, #6 ORANGE, 2ND SPEED ........cccciiiiiiiiiiiiiin e 1
10 1014828 WIRE ASSEMBLY, #6 GREEN ......ccciiiiiiiii e 1
11 1014030 WIRE ASSEMBLY, #6 WHITE ..o 1
12 1014029 WIRE ASSEMBLY, #6 WHITE ...ttt e e e e 1
13 N/A WIRE ASSEMBLY, #18 BLACK ....oiiiiiiiiiiei it 1
14 1013092 WIRE ASSEMBLY, #10 RED ............ 1
15 N/A WIRE ASSEMBLY, #18 ORANGE 1
16 N/A WIRE ASSEMBLY, #18 WHITE 1
17 N/A WIRE ASSEMBLY, #18 GREEN 1
18 1012237 WIRE ASSEMBLY, #10 RED ..ottt 1
19 1011010 WIRE ASSEMBLY, #LI0 WHITE ... .o 1
20 N/A WIRE ASSEMBLY, #18 RED ...ciiiiiiiiiii ittt e e e e e 1
21 1014039 WIRE ASSEMBLY, #6 WHITE ......oiiiiiiiiii e 1
22 N/A WIRE ASSEMBLY, #18 BLUE .....ciiiiiiiiiiieiiie et 1
23 1011069 WIRE ASSEMBLY, #6 RED ... 1
24 N/A WIRE ASSEMBLY, #18 YELLOW 1
25 N/A WIRE ASSEMBLY, #18 BLACK ....oiiiiiiiiiiei it 1
26 1010958 WIRE ASSEMBLY, #6 BLACK .. .oiiiiiiii ittt 5

1999 DS Golf Car lllustrated Pa %Q‘CARTPROS



DID YOU

KNOW?

Page 13-6

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED
our search box and it will find the part you are looking for. HERE

1999 DS Golf Car lllustrated Parts List

3 https://CartPros.com/f.html

ZACARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part GET STARTED

V-GLIDE 36-VOLT VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 101753003 ASSEMBLY, FORWARD/REVERSE SWITCH (INCLUDES ITEMS 2 - 8) ...cccceovvvniiiiierneeee, 1
2 1014808 SWITCH, LIMIT Lottt ettt st e sn e e e e s nne e e 1
3 8057 NUT, HEX, #4 = 40 ... e e e 2
4 8058 WASHER, LOCK, #4 ...ttt e e e e e e e s e e e e 2
5 1016896 SCREW, HEX HEAD, #4 - 40 X 1-1/8 .....oiiiiiiiiiiii ittt 2
6 1017799 BAR, BUS e 1
7 451 WASHER, LOCK, /4 ..ottt et e s e nnnes 2
8 1028 NUT, HEX, 1/4 = 20 ..ottt ettt ettt e e e s 2
9 1012987 HANDLE, FORWARD/REVERSE SWITCH .....cooiiiiiiiiiiciiiic e 1
10 1013198 SCREW, PHILLIPS HEAD MACHINE, #8 - 32 X 5/8 .....oeiiiiiiiiiiiric e 1
11 1016845 SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 X 2-1/8 ....ieiiiiee e 3
12 8233 NUT, NYLON LOCK, 1/4 = 20 ..eiiiiieiiiieeiiee ettt ettt e e 3

numbers from this manual. Enter the part number into * https://CartPros.com/f.html
our search box and it will find the part you are looking for. HERE .
FURWARUD/IREVERSE SWITCH—

13

13

1999 DS Golf Car lllustrated Pa OEOCARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow7 numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
e our search box and it will find the part you are looking for. HERE

TYPICAL
8 PLACES

g f@?i e
J @a@@%
Ny
r/@/@
©

1

TYPICAL
2 PLACES

®

TYPICAL
2 PLACES

@ TYPICAL
2 PLACES
N
X
)

MOUNTING
DETAIL

Page 13-8 1999 DS Golf Car lllustrated Parts List '050 CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED
our search box and it will find the part you are looking for. HERE

WIPER SWITCH—V-GLIDE 36-VOLT VEHICLE

1999 DS Golf Car lllustrated Pa “©%0

= https://CartPros.com/f.htm|

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1014735 ASSEMBLY, V-GLIDE WIPER SWITCH AND RESISTOR GROUP
(INCLUDES WIPER SWITCH ASSEMBLY LISTED BELOW,
RESISTOR AND BOARD ASSEMBLY —ITEMS 1 - 11 ON PAGE 13-11 AND
CONNECTING WIRES—ITEMS 5 - 11 ON PAGE 13-5)...ctiiiiiiiiiiiiee e 1
1016140 ASSEMBLY, V-GLIDE WIPER SWITCH (INCLUDES ITEMS 1 - 26) 1
1 1014999 ASSEMBLY, WIPER SWITCH CASE, 6-SPEED (INCLUDES ITEM 2) ......ccocvviiiennene 1
2 1014414 BUMPER, WIPER SWITCH ....oiiiiiiiiiieeii et 1
3 1014253 NUT, BRASS HEX JAM, 1/4 = 20 ..ccoiiiiieieee ettt 3
4 7473 NUT, NYLON LOCK, 5/16 - 18 ....ooiiiiiiiiiiiee ittt ettt 1
5 1012353 STUD, SHORT BALL, 1/4 - 28 ....oioiiiiiieie ittt 1
6 1014003 CRANK, BELL ittt s 1
7 8449 NUT, DIMPLED LOGCK, 1/4 = 28 ....oo oottt 1
8 1012903 BEARING, BRONZE, 3/8 X L/2 .....oiiiiii ittt 2
9 1014189 SCREW, BRONZE HEX HEAD CAP, 1/4 - 20 x 2 1
10 1013886 COVER, WIPER SWITCH CASE ..ottt 1
11 1013061 NUT, NYLON LOCK, #10 = 32 ..ot 1
12 1014017 CARRIER, WIPER SWITCH ARM ...ttt 1
13 1013998 SPRING, WIPER SWITCH BRUSH .......coociiiiiiiiiiiii e 1
14 1014 STUD, WIPER SWITCH ADJUSTING ....octiiiiiiieiiiee e 1
15 1014019 SCREW, SELF-TAPPING, #4 - 40 X 3/8 .. .oeiiiiieeiiie et 1
16 8058 WASHER, LOCK, #4 .. ittt 3
17 1013887 ARM, SPEED SWITCH ...ttt s 1
18 1013860 ASSEMBLY, SWITCH BRUSH ..ottt 1
19 8056 SCREW, ROUND HEAD MACHINE, #4 - 40 x 3/4 2
20 1014807 SWITCH, LIMIT et e e e e e e e e e e e s neneeeeeeas 1
21 1014010 GROMMET, SPLIT .ottt 1
22 8057 NUT, HEX, #4 - 40 ..ottt 2
23 451 WASHER, LOCK, 1/4 ..ottt 1
24 N/A WIRE ASSEMBLY, #18 BLACK ..ottt 1
25 N/A WIRE ASSEMBLY, #18 GREEN .......coiiiiiiiiiiiii s 1
26 1017692 CAP, PROTECTOR ......cooviiiiiiiiiciieeennene 1
27 1014109 BOLT, CARRIAGE, #10-24x 1 2
28 1016175 WASHER, LOCK, #LO ..ottt ettt e et e s e e e s e e e e e e annne e e e e enaene 2
29 1017 NUT, HEX, #L0 - 24 oo s 2
30 101949201 SHIM, WIPER SWITCH ....ooiiiiiiiiiii ettt e e 1
31 1028 NUT, HEX, STEEL, 1/4 = 20 ...ooei oottt 13
32 451 WASHER, LOCK, /4 ...ttt ettt e e nnn e e nnnee s 9
Z%CARTPROS



DID YOU

KNOW?

TYPICAL

Page 13-10

6 PLACES Q@% é\? A\ @
N R A
SN SRR

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

TYPICAL
2 PLACES

1999 DS Golf Car lllustrated Parts List

N@J@\
Uil

GET STARTED
HERE

N
)’/\’?) A V"“"‘ SO
§ / ~ NN
S

~ &)
TYPICAL \
6 PLACES
/

= https://CartPros.com/f.htm|

TYPICAL
% /@ 2 PLACES

Z%CARTPROS



DID YOU

KNOW?

CartPros directs you to the rlght part USing the part GET STARTED

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

SERE = https://CartPros.com/f.htm|

RKESIS UK AND BUARKD ASSEMBLY—

V-GLIDE 36-VOLT VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4

1 1028 NUT, HEX, L1/4 - 20 ..ooiiiiiieieiit ettt ettt ne s 12

2 451 WASHER, LOCK, 1/4 ..ottt et 12
3 1011931 WASHER, FLAT, 1/4 ..ottt ettt ettt e e e nnn e e nnnee s 6
4 1014045 STAND-OFF, RESISTOR COIL ..oiiiiiiiiiiiiiiee et e e 6
5 1014728 BOARD, RESISTOR MOUNTING .....cooiiiiiiiiiiii i s 1
6 332 WASHER, FLAT, 1/4 ...ttt s 6
7 1014476 COIL, RESISTOR, 5TH SPEED, .182" WIRE DIAMETER, 3-COIL .......coiiiiiiiiieeeee e 1
8 1014012 COIL, RESISTOR, 4TH SPEED, .162" WIRE DIAMETER, 3-COIL ......cccccociiiiiiiiiiiiniiiins 1
9 1014013 COIL, RESISTOR, 3RD SPEED, .144" WIRE DIAMETER, 3-COIL ......cccccceciiiiiiiiiiiiciiiis 1
10 1014014 COIL, RESISTOR, 2ND SPEED, .128" WIRE DIAMETER, 4-COIL .......cccccociiiniiiiiiiiieiiiieee 1
11 1014729 COIL, RESISTOR, 1ST SPEED, .128" WIRE DIAMETER, 6-COIL ........ccoccoiiiiiiiieeeeee. 1
12 1012285 SCREW, THREAD-ROLLING, 1/4 - 20 X 5/8 ....eeeiiiiiieiiete ittt 4
13 1013971 SHIELD, RESISTOR ...ooiiiiiiiiiiii i 1

1999 DS Golf Car lllustrated Part OEOCARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow-, numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

VEHICLE TYPICAL
BODY 2 PLACES
TYPICAL

2 PLACES

TYPICAL
2 PLACES

TYPICAL

- o .

TYPICAL

2 PLACES
TYPICAL

2 PLACES

TYPICAL
2 PLACES

TYPICAL

TYPICAL 3 PLACES

6PLACES@\? @

:
0 (23

QL TYPICAL

| 5 PLACES

TYPICAL
12 PLACES @

TYPICAL
6 PLACES

TYPICAL
2 PLACES

TYPICAL
6 PLACES

ZACARTPROS

()

Page 13-12 1999 DS Golf Car lllustrated Parts List



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED
our search box and it will find the part you are looking for. HERE

BAI I ERIES, CHARGER RECEF IALLE, SUL
V-GLIDE 36-VOLT VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1015072 NUT, NYLON LOCK, STAINLESS STEEL, 5/6 - 18 .....ccccociiiiiiiieiiicieere e 6
2 1011578 WASHER, FLAT, TYPE B WIDE, 5/16 .....ooiiiiiiiiiiieiieie e 6
3 1010908 HOLD-DOWN, BATTERY .. 3
4 1013683 J-BOLT it e et e e e et e e e e e n e r e e e e n e aeenaaen 6
5 101661601 BATTERY, B-VOLT ..ottt e bbb 6
5 101661602 BATTERY, 6-VOLT, DRY ...ttt et 6
6 1010958 WIRE ASSEMBLY, #6 BLACK ... e 5
7 101831401 CAP, 6-VOLT BATTERY ...oeeiiieiiiiie ittt ettt e e e e e e e s e e e e e e nennneas 6
8 1014304 NUT, HEX, STAINLESS STEEL, 5/6 - 18 .....ciioiiiiiiiiieiieriee et 12
9 1012022 CLAMP, CABLE ...ttt st 2
10 1606 RIVET, POP, 3/16 ...iiiiiiiiie ittt sn e e e s e e s e ne s 2
11 101975901 SOLENOID, 36-VOLT ....eiiiiiee ittt et e e s e e e s e e e e e e e e e e e nnneeas 1
12 1012285 SCREW, THREAD-ROLLING, 1/4 - 20 X 5/8 ...cetiiiiiiieiii ettt 2
13 7893 NUT, HEX, #L0 = 32 .ottt ettt e e s nr s 2
14 1010521 NUT, HEX, 5/16 = 24 ...ttt e e e e nnn e nnres 2
15 7174 WASHER, LOCK, 516 ....iiiiiiiiiiiiiieeit etttk ettt e e e nnnee s 2
16 101342501 KIT, FUSE AND RECEPTACLE (INCLUDES ITEMS 17 - 31) ..cccciiiiiiiieiiiircesee e 1
17 1014516 KIT, FUSE (INCLUDES ITEMS 18 - 22) .....cviiiiiiiiiiie et 1
18 N/A LENS, FUSE ..o e e e 1
19 N/A FUSE, BO0-AMP .ttt e e e e e e et e e e e ens 1
20 N/A HOLDER, FUSE ......oiiiii e 1
21 1016 WASHER, LOCK, #L0 ..oiiiiiiiiiiiie et 2
22 8797 NUT, BRASS, #10 - 32 .o e e 4
23 4107 RECEPTACLE, CHARGER, 2-PRONG .....coiiiiiiiiiiiiiiiice et 1
24 1013092 WIRE ASSEMBLY, #10 RED .....occiiiiiiiiiiii i 1
25 1013628 BRACKET, FUSE AND RECEPTACLE MOUNTING ......cccooiiiiiiiiiiieeecene e 1
26 8796 SCREW, PHILLIPS PAN HEAD SELF-TAPPING, #7 -19 X 3/4 ......oovieeiiieeeee e 6
27 8795 SCREW, PHILLIPS PAN HEAD SELF-TAPPING, #7 -19 X 1-3/4 .....cccccoiiiiiiiiiieice 2
28 1013649 BEZEL, CHARGER RECEPTACLE ..ottt 1
29 8797 NUT, BRASS, #10 - 32 ..ottt 2
30 1016 WASHER, LOCK, #L0 ..ot 2
31 1013266 SCREW, PHILLIPS PAN HEAD SELF-TAPPING, #8 - 18 X 1/2 .....ccocoiiiiiiiiiiiiiece 2

* https://CartPros.com/f.html
ENOID—

13

13

1999 DS Golf Car lllustrated Part '050 CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow7 numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
@ oursearch box and it will find the part you are looking for. HERE

KEY
SWITCH

REVERSE
BUZZER
¢ FORWARD /
WARNING REVERSE
@ LIGHT SWITCH
&
& MULTI-STEP

POTENTIOMETER

SIX PIN
CONNECTOR

ang
JONVHO

FUSE AND
RECEPTACLE

Iddnd

JLIHWA3Y

Movig
NMOYg
a3y

MOTIFA
MOTI3A

TYPICAL
BATTERY 5 PLACES

THREE PIN
CONNECTOR

ONBOARD
COMPUTER

Page 13-14 1999 DS Golf Car lllustrated Parts List OEO CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED
our search box and it will find the part you are looking for. HERE

WIRING—POWERDRIVE SYSTEM 48 VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4

101911001 WIRE HARNESS (INCLUDES ITEMS 1 - 20) ..coictiiiiiiiieiie et 1

1 N/A WIRE ASSEMBLY, #18 BROWN ......cciiiiiiiiiiiiiiie e 1
2 101932701 KIT, 6-PIN PLUG ASSEMBLY ... e 1
3 N/A WIRE ASSEMBLY, #18 BLUE .....ociiiiiiiei et 1
4 N/A WIRE ASSEMBLY, #18 PURPLE ........coiiiiiiiii s 1
5 N/A WIRE ASSEMBLY, #L8 YELLOW .....oiiiiiiiiiie it 1
6 N/A WIRE ASSEMBLY, #18 GREEN/WHITE 1
7 101883002 WIRE ASSEMBLY, #18 BLACK (INCLUDES RESISTOR AND #18 WHITE WIRE) ........... 1
8 N/A WIRE ASSEMBLY, #18 GREEN ........cociiiiiiiiiiii s 1
9 N/A WIRE ASSEMBLY, #18 WHITE/BLACK ..ottt 1
10 101901401 WIRE ASSEMBLY, #6 BLUE ... 1
11 101901201 WIRE ASSEMBLY, #6 ORANGE ........oiiiiiiiiiii et 1
12 101901501 WIRE ASSEMBLY, #6 WHITE ......ooiiiiiiiii e s 1
13 N/A WIRE ASSEMBLY, #18 RED/WHITE 1
14 101901301 WIRE ASSEMBLY, #6 BLUE ... 1
15 N/A WIRE ASSEMBLY, #18 GREEN ...ttt 1
16 N/A WIRE ASSEMBLY, #18 RED 1
17 N/A WIRE ASSEMBLY, #18 ORANGE ........ooiiiiiiii e 1
18 N/A WIRE ASSEMBLY, #L18 RED .....ooiiiee e s 1
19 N/A WIRE ASSEMBLY, #L8 RED .....ooiiiiiiiiiii ittt 1
20 N/A WIRE ASSEMBLY, #18 YELLOW ....ccciiiiiiiiiiiiii e 1
21 101795701 WIRE ASSEMBLY, #6 BLACK .. .oiiiiiiiiie et 5
22 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ONBOARD COMPUTER ASSEMBLY) ................ 1
23 1014947 ASSEMBLY, RESISTOR ...ttt a e 1
24 101902801 WIRE ASSEMBLY, #6 RED 1
25 1014948 ASSEMBLY, DIODE ...ttt 1
26 101903001 WIRE ASSEMBLY, #6 YELLOW .. ..o 1
27 N/A WIRE ASSEMBLY, #18 GREY (PART OF ONBOARD COMPUTER ASSEMBLY) .........c........ 1
28 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ONBOARD COMPUTER ASSEMBLY) .......c........ 1
29 N/A WIRE ASSEMBLY, #10 RED (PART OF FUSE AND RECEPTACLE ASSEMBLY) .....c........... 1
30 101920101 KIT, 3-PIN PLUG ASSEMBLY ... 1
31 101902901 WIRE ASSEMBLY, #6 GREEN ........ooiiiiiiiiii et 1
32 101827801 KIT, WIRE AND TERMINAL, #6 BLACK ......coiiiiiiiiiiiiiii s 1
33 N/A WIRE ASSEMBLY, #18 ORANGE/WHITE (PART OF BATTERY WARNING LIGHT) .............. 1

= https://CartPros.com/f.htm|

13

13

Z%CARTPROS

1999 DS Golf Car lllustrated Part “©%0



DID YOU CartPros directs you to the right part using the part
KN 0w7 numbers from this manual. Enter the part number into GET STARTED 9 https://CartPros.com/f.html
@ oursearch box and it will find the part you are looking for. HERE

TYPICAL 2
PLACES

@\ ANTI-ARCING
\\ LIMIT SWITCH

! R << ) REVERSE BUZZER
{ L LIMIT SWITCH
SEAT SUPPORT R <
FRONT PANEL ‘ \/\\ N
\ ! ‘ a M HALF-SPEED
{ LIMIT SWITCH
W

77

\

U
%
((/((((((‘((((((l(((
>
(ff(((((f(((((
2

O

TYPICAL 3
PLACES

TYPICAL 2
PLACES

TYPICAL
4 PLACES

TYPICAL
2 PLACES

Page 13-16 1999 DS Golf Car lllustrated Parts List OEO CARTPROS



DID YOU

KNOW?

CartPros directs you to the rlght part USing the part GET STARTED

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for. ,WITC H

HERE —> https://CartPros.com/f.html
FURVVARD/KEVERSE S

POWERDRIVE SYSTEM 48 VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4

1 101753005 ASSEMBLY, FORWARD/REVERSE SWITCH (INCLUDES ITEMS 2-10) ...cccccvvieeiiiiiieeeeee 1

2 101977101 SWITCH, LIMIT, SEALED ..ottt e e e e e 1
3 101979101 SWITCH, LIMIT, SEALED ...ttt e e e et e e e eeae e e eeean 1
4 1014808 SWIT CH, LIMIT ettt e e et e e e et e e e e et eeeeataeeeeabaeeeestan e essranaeeeees 2
5 8057 NUT, HEX, H4 = 40 oottt e s e e e e e e e e et e s e e e e e e e eeaesa s b e e eeeeeeeeesesnnees 2
6 8058 WASHER, LOCK, 4 ..ottt ettt et e e e e e e et e e e e e e e e e e e ea st b e e eeeeeeeseeresaaes 2
7 1014871 SCREW, HEXWASHER HEAD, #4 - 40 X 2 oottt 2
8 1017799 BAR, BUS ..ottt e et e e e et e e et e e et aarras 2
9 451 WASHER, LOCK, 1/4 oottt ettt e e e e e e e e e e e e e e e s e e e e s bbbt b s rrrereeeeeeeeees 4
10 1028 NUT, HEX, 1/4 = 20 ..oooiiiiiiiiee ettt et e e e e e e e et e e e e e e e e e e s e es bbb eeeeeeeeesessssaees 4
11 1012987 HANDLE, FORWARD/REVERSE SWITCH ....cooiiiiiieeceee et e e e 1
12 1013198 SCREW, PHILLIPS HEAD MACHINE, #8 - 32 X 5/8 ...coo oo 1
13 1016845 SCREW, PHILLIPS TRUSS HEAD, 1/4 - 20 X 2-1/8 ...vvttreieieieiiieieee e 3
14 8233 NUT, NYLON LOCK, 1/4 = 20 ..uciiieeeeeeeeeeeee ettt e e e e e e et e s e e e e e e e e e s asbban e e eeeaaeeees 3

1999 DS Golf Car lllustrated Part %QCARTPROS



= https://CartPros.com/f.htm|

GET STARTED

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

KNOW?

DID YOU

TYPICAL
4 PLACES

TYPICAL
3 PLACES

TYPICAL
2 PLACES

TYPICAL
5 PLACES

TYPICAL
3 PLACES

TYPICAL
6 PLACES

TYPICAL
6 PLACES

Z%CARTPROS

1999 DS Golf Car lllustrated Parts List

Page 13-18



DID YOU

KNOW?

CartPros directs you to the right part using the part  ep+ eTARTED

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

SERE = https://CartPros.com/f.htm|

BAI | ERKIES, CHARGER ReECLEFP TACLE—
POWERDRIVE SYSTEM 48 VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 101802101 KIT, FUSE AND RECEPTACLE (INCLUDES ITEMS 2 - 9) ..ciiiiiiiiiiiiieee e 1
2 101796501 BEZEL, RECEPTACLE ...ttt 1
3 N/A WIRE ASSEMBLY, SENSE LEAD, GRAY ... 1
4 N/A WIRE ASSEMBLY, #L10 RED ....ooiiiiiiiiiiee ettt 1
5 N/A WIRE ASSEMBLY, #10 BLACK .....oiiiiiiiiiiiii i s 1
6 101796801 ASSEMBLY, FUSE, 48-VOLT (INCLUDES ITEM 7) ..ccvviiiiiiiiiieeieee e 1
7 1013061 NUT, NYLON LOCK, #L0 ... e e 2
8 1017705 SCREW, PHILLIPS PAN HEAD, #B TYPE AB ..o 3
9 101894901 ASSEMBLY, FUSE, 3/8-AMP .....oiiiiiiiiiitii ittt 1
10 101801001 PLATE, RECEPTACLE BACKING ...ttt 1
11 101832001 SCREW, PHILLIPS PAN HEAD, #7 - 18 X 3/4 ..ooioiiiie ettt 4
12 101797701 BATTERY, 8-VOLT POWERDRIVE ......oooiiiiiiiiiiiiiet ettt 6
12 101797702 BATTERY, 8-VOLT POWERDRIVE, DRY .....ccciiiiiiiiiiiiie i 6
13 101797801 CAP, BATTERY, 4-PORT GANG .....ooiiiiiiiiiiieiiiie ettt 6
14 101795701 WIRE ASSEMBLY, #6 BLACK ... .o 5
15 1014304 NUT, HEX, STAINLESS STEEL, 5/16 - 18 .....coiiiiiiiieii e 12
16 101803001 HOLD-DOWN, BATTERY ...ttt s 3
17 1015072 NUT, NYLON LOCK, STAINLESS STEEL, 5/16 - 18 .......ccccoiiiiiiiiiieiiee e 6
18 1011578 WASHER, FLAT, TYPE B WIDE, 5/16 .....oviiiiiiiiiiic et 6
19 1013683 JoBOLT ittt e e e e e e et e e a et e e e a e e r e e s e a e e e e naen 6

1999 DS Golf Car lllustrated Part '050 CARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into * https://CartPros.com/f.html
KN OW? our search box and it will find the part you are looking for. HERE
TYPICAL @

TYPICAL 2 PLACES

1 3 2 PLACES Q @

TYPICAL
@ 2 PLACES |
/\ D 2

TYPICAL
4 PLACES

TYPICAL
2 PLACES

TYPICAL
2 PLACES

TYPICAL
2 PLACES

Page 13-20 1999 DS Golf Car Illustrated Parts List OE°CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

SERE = https://CartPros.com/f.htm|

CUNIFU I ER, CUN I RULLEK, ANUD SULENOID—

POWERDRIVE SYSTEM 48 VEHICLE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
1 | 101965201 | PLATE, COMPONENT MOUNTING w..ooooooooooeeeeooosooeeeeeeoooeeeeeeee e eeeeeeeeeeee e eeeeeeeeeee 1
2 1014288 | SCREW, THREAD-FORMING, 5/16 - 18 X 3/4 w..vvvvvooveoeeeoeeeeeeeeeee e 2
3 7893 | INUT, HEX, #10 = B2 oo oo oo 2
4 1014948 | ASSEMBLY, DIODE oo oo oo oo oo oo 1
5 1242 | NUT, HEX, 5/16 = 18 ovvovooeeeeeeoeoeeeeeeeeoeeeeee oo eeeeeeeee e eeeese e eeeseeeeeee s 5
6 7174 | WASHER, LOCK, 5/16 ..oovvvvooeooooeeeeeoeoeeeeeee oo oo eeoeeeeee oo eeeseeeeee e 5
7 | 201902601 | BOOT, WIRE w.ooooooooeeeeeeoeeeoeeeeeeoeeeoeeeeeoeoeee oo 1
8 1014947 | ASSEMBLY, RESISTOR .ooooooooeoeoeoeeoeoeoeoeeeoeoeeoeoeeeeeeee oo oo e 1
9 | 101908701 | SOLENOID, A8-VOLT ooooooooooeoeoeeeeeeeeoee oo eeeeeeeeeee oo eeeeeeee e eeeeeeee e 1
10 1012285 | SCREW, THREAD-ROLLING, 1/4 = 20 X 5/8 ..oooovvvoooooooooeeeeooeeeeeoee oo 8
11 | 101840201 | CONTROLLER, 48-VOLT (225-AMP) ... oooooooooooooooeoeeoeooeoeeeeooeoeoeee oo 1
12 1241 | WASHER, FLAT, 516 wooovooooooooooe oo ee oo 6
13 7173 | BOLT, HEX HEAD, 5/16 - 18 X 3/4 roroooocceeooooe oo eoeeeeeeee e eeeeeeeeee e eseeeeeee e 2
14 1218 | BOLT, HEX HEAD, 5/16 = 18 X 1-1/4 ovvvoooooooooeeoooeoeeeeoe oo 1
15 | 101909901 | COMPUTER, ONBOARD (INCLUDES ITEMS 16, 17 AND 18) 1rooooeroioooooooooooooeooooeoeeo 1
16 | 101894901 FUSE ASSEMBLY, 3/8-AMP ..o oo 2
17 | 101827801 KIT, WIRE AND TERMINAL, #6 BLACK ..vvvvvoosoeeeeeeeeoeeeoeeee oo eeoeeeeeeeee oo 1
18 | 101942301 KIT, 3-PIN RECEPTACLE ovvvvooooooeeoooeoeeeoe oo 1
19 | 101910401 | SCREW, THREAD-FORMING, 5/16 = 18 X 1-1/4 ooooooooooooooeoooooooooeeooeoeoeoeoeoeeeoooeeeo 2

1999 DS Golf Car lllustrated Part '050 CARTPROS



DID YOU CartPros directs you to the right part using the part
KN owv, numbers from this manual. Enter the part number into
» our search box and it will find the part you are looking for.

TYPICAL

Page 13-22 1999 DS Golf Car lllustrated Parts List

GET STARTED
HERE

()

7?55/\

= https://CartPros.com/f.htm|

Z%CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED
our search box and it will find the part you are looking for. HERE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4

101932003 ASSEMBLY, WIPER SWITCH (INCLUDES ITEMS 1 - 36) ...ccceeviiiiieiieeric e 1

1 1014999 ASSEMBLY, WIPER SWITCH CASE, 6-SPEED ........cccccoiiiiiiiiii e 1
2 101958002 ASSEMBLY, 5-WIRE AND RECEPTACLE (INCLUDES ITEMS 3-8) ..ccocveviieeiiieeeneeee 1
3 101932601 KIT, 6-PIN RECEPTACLE ...t 1
4 N/A WIRE ASSEMBLY, #18 GREEN/WHITE .....ccciiiiiiiiieiiieee it 1
5 N/A WIRE ASSEMBLY, #18 BLUE ......cciiiiiii e 1
6 N/A WIRE ASSEMBLY, #18 BLACK/WHITE 1
7 N/A WIRE ASSEMBLY, #18 PURPLE .......ccoiiiiiii et 1
8 N/A WIRE ASSEMBLY, #L18 YELLOW......cciiiiiiiiiiiiiiiicci e 1
9 451 WASHER, LOCK, /4 ..ottt 17
10 1028 NUT, HEX, STEEL, 1/4 = 20 ..ceeii ittt e e nanes 15
11 101946901 PROTECTOR, WIPER SWITCH RESISTOR ......otiiiiiiiiiiiiee e 1
12 101971101 KIT, RESISTOR ASSEMBLY ..ottt s 1
13 8056 SCREW, ROUND HEAD MACHINE, #4-40x 3/4 2
14 8058 WASHER, LOCK, #4 ... 3
15 1014807 SWITCH, LIMIT Lttt ettt e e e e e s e e e e e e e e s nnnneeeeens 1
16 8057 NUT, HEX, #4 - 40 2
17 1014414 BUMPER, WIPER SWITCH ....coiiiiiiiiiiii et 1
18 1013886 COVER, WIPER SWITCH ... 1
19 1013061 NUT, NYLON LOCK, #10 - 32 . .oiiiiiee et e e e e eee e e 1
20 1014017 CARRIER, WIPER SWITCH ARM ....oiiiiiiiiiiiii e 1
21 1013998 SPRING, WIPER SWITCH BRUSH ...ttt 1
22 1012903 BEARING, BRONZE ... et 2
23 1014 STUD, WIPER SWITCH ADJUSTING 1
24 1014010 GROMMET, SPLIT .ottt e e 1
25 1014019 SCREW, SELF-TAPPING, #4 - 40 X 3/8 ....iicieiiiiiie ittt 1
26 1013887 ARM, SPEED SWITCH ..o e e 1
27 1013860 ASSEMBLY, SWITCH BRUSH .....coiiiiiiiiiiiiiee et 1
28 1013461 SCREW, HEX HEAD HI-LO, #10 - 16 X 1/2 ..coiiiiiiiieiiiiceree et 2
29 1014189 SCREW, HEX HEAD CAP, 1/4 - 20 X 2 .ottt ettt 1
30 1014253 NUT, BRASS HEX JAM, 1/4 - 20 ...ooiiiiiiii ettt 3
31 8990 WRAR, TIE ettt e e e e e e e e e e et e e e e e e e e s 1
32 7473 NUT, NYLON LOCK, 5/16 = 18 ...cieeiiiiitiiiiieitie sttt sttt 1
33 1012353 STUD, SHORT BALL, 1/4 - 28 1
34 1014003 CRANK  BELL ..o e e 1
35 8449 NUT, DIMPLED LOGCK, 1/4 = 28 ...ttt ettt 1
36 101610901 DECAL, WIPER SWITCH WARNING ......oociiiiiiiiiii e 1
37 1014109 BOLT, CARRIAGE, #10 - 24 X L ...oiii ittt 2
38 101949201 SHIM, WIPER SWITCH ..o 1
39 1016175 WASHER, LOCK, L0 ..eiiiiiiitiiiee ittt e e s et e e e s e e e e e e s e e e e e e nannneeeeeanene 2
40 1017 NUT, HEX, #10 - 24 2

= https://CartPros.com/f.htm|

MIULTI-S1EF PUITENTIUMETER—
POWERDRIVE SYSTEM 48 AND POWERDRIVE PLUS

13

13

1999 DS Golf Car lllustrated Part ;036 CA RTP R OS



DID YOU CartPros directs you to the right part using the part
KN ow7 numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
e our search box and it will find the part you are looking for. HERE

TOW/RUN

KEY SWITCH
SWITCH

<

3
% TWOPIN
.

\:ONNECTOR
\'\ o,
1,

FORWARD /
REVERSE
SWITCH

<
ks
REVERSE KB
BUZZER

MULTI-STEP
POTENTIOMETER

R0,
O Wy
R
G
Ry
%)
G o)
@rS, Y
&
4/\ z
&
2 =
m
o I
\ 2 H
I
=
m
b
FUSE AND 2
RECEPTACLE -

\A@

g g
z TYPICAL
= e 5 PLACES
o582l =27
5 S800F 22@QMREII0
- Z32525m 0
g % gz . SIX PIN <©
FUSE P R0y, CONNECTOR \,«\\\)9
~m W %\’?,0
N <«
N

|~ BLU/WHT
SOLENOID

ONBOARD
X/:MPUTER

(PIN 4) WHITE WIRE (PIN 5) BLUE WIRE
(PIN 3) GREEN/WHITE WIRE (PIN 6) YELLOW WIRE
(PIN 2) ORANGE/WHITE WIRE —— — (PIN7) YELLOW/BLACKWIRE 54 ENOID

(PIN 1) RED WIRE j (L (L (PIN 8) WHITE/BLACK WIRE RESISTOR
10 20 30 40 50 60 7 85

90109 119 129 137 147 15
wolololololololo
(PIN 16) BLACK WIRE_? (PIN 15) RED/GREEN WIRE

(PIN 9) PURPLE WIRE (PIN 14) LIGHT GREEN WIRE
(PIN 10) ORANGE WIRE = ———— (PIN 13) GREEN WIRE
(PIN 11) BLUE/WHITE WIRE (PIN 12) BROWN WIRE

THREE PIN
CONNECTOR

Z%CARTPROS

Page 13-24 1999 DS Golf Car lllustrated Parts List



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED
our search box and it will find the part you are looking for. HERE

WIRING—POWERDRIVE PLUS VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 101964801 WIRE HARNESS .. .o e 1
2 N/A WIRE ASSEMBLY, #18 ORANGE/WHITE (PART OF BATTERY LIGHT) ...cooooiiiiiiiiiieene, 1
3 N/A WIRE ASSEMBLY, #10 RED (PART OF FUSE AND RECEPTACLE ASSEMBLY) .....ccc.ccev.... 1
4 101827801 KIT, WIRE AND TERMINAL, #6 BLACK ...t 1
5 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ONBOARD COMPUTER ASSEMBLY) .......c........ 1
6 N/A WIRE ASSEMBLY, #18 GRAY (PART OF ONBOARD COMPUTER ASSEMBLY) 1
7 N/A WIRE ASSEMBLY, #10 BLACK (PART OF ONBOARD COMPUTER ASSEMBLY) 1
8 101795701 WIRE ASSEMBLY, #6 BLACK ...ttt e e 5
9 101853502 WIRE ASSEMBLY, #10 ORANGE .......cociiiiiiiiiii e 1
10 101902801 WIRE ASSEMBLY, #6 RED ....ccoiiiiiiiiiiie e e 1
11 101853602 WIRE ASSEMBLY, #10 BLUE ... 1
12 101968701 WIRE ASSEMBLY, #6 WHITE ...ttt e e e e e 1
13 101902901 WIRE ASSEMBLY, #6 GREEN 1
14 101920001 WIRE ASSEMBLY, #6 YELLOW 1
15 1014856 WIRE ASSEMBLY, #6 WHITE ... e 1

= https://CartPros.com/f.htm|

13

13

1999 DS Golf Car lllustrated Part OEOCARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow’ numbers from this manual. Enter the part number into GET STARTED _> https://CartPros.com/f.html
@ oursearch box and it will find the part you are looking for. HERE

TYPICAL

3 PLACES REFERENCE

DECALS—
SECTION 4

ZACARTPROS

Page 13-26 1999 DS Golf Car lllustrated Parts List



DID YOU

KNOW?

CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

FURVVARD/REVERSE SVVIICH,

HERE —> https://CartPros.com/f.html
ITUW/KUN SWITCH—

POWERDRIVE PLUS VEHICLE

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4

1 | 101856001 | SWITCH, FORWARD/REVERSE ..ooooooooooooiooooeoeeoeossooeeeseeooeeeeeeee s eeeeeeeeeee e 1

2 | 101855001 | CASE, FORWARD/REVERSE SWITCH wooooooooooooooooeeeeeeeeeeoeoeoeeoeooeeoeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
3 | 101856101 | SCREW, HI-LO HEX HEAD, 1/4 < 15 X 1/2 ooooiooooooeoeoooooooeoeooeoeeeee oo 3
4 8248 | SCREW, TRUSS PHILLIPS MACHINE, 1/4 - 20 X 3/4 ooooooooooooooeoeooeeoeoeooeooeoeeeeeeeeeeeeeeeeee 2
5 | 101922501 | BRACKET, TOW SWITCH woeoooooooeeeeeoooooeeeeeeeeoeeeeeeeee oo eeeeeeeee e eeeeeeeeee oo 1
6 | 101908401 | BOOT, TOW SWITCH (WITH NUT) ooooooooooooooeeoeeeeeoeoeoeeeoeeeeeeee oo 1
7 332 | WASHER, FLAT, 14 oo oo 2
8 8233 | NUT, NYLON LOCK, 1/4 = 20 woooooooooooeeoeoeeoeeeoeeeeoeeoeeoeeeeeoeoeoeeeeeeeeeee oo 2
9 | 101908101 | SWITCH, TOW oooooooooeeeeeoeeeeeeeeeeeeee oo eeeeeee e 1
10 8O0 | TIE, WIRE wooovooeoooeoeeeeeoeoeoeeee oo oo AR

1999 DS Golf Car lllustrated Part OEOCARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow’ numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

1 3 TYPICAL
4 PLACES

TYPICAL
2 PLACES

TYPICAL
3 PLACES

TYPICAL

(6] 3 PLACES
S (15)
TYPICAL

12 PLACES

TYPICAL
5 PLACES

(&)

\i

TYPICAL
6 PLACES

—C

TYPICAL
6 PLACES

TYPICAL
6 PLACES

\@/

=7 I

=/

Page 13-28 1999 DS Golf Car lllustrated Parts List 'OEOCARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED
our search box and it will find the part you are looking for. HERE

BAI | ERKIEDS, CHARGER ReECLEFP TACLE—
POWERDRIVE PLUS VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 101802101 KIT, FUSE AND RECEPTACLE (INCLUDES ITEMS 2 - 9) ..cciiiiiiiiicieeeeceee e 1
2 101796501 BEZEL, RECEPTACLE ...ttt 1
3 N/A WIRE ASSEMBLY, SENSE LEAD, GRAY ...t 1
4 N/A WIRE ASSEMBLY, #10 RED ....ooiiiiiiiiiec ettt 1
5 N/A WIRE ASSEMBLY, #10 BLACK ..ottt s 1
6 101796801 ASSEMBLY, FUSE, 48-VOLT (INCLUDES ITEM 7) ...coiiiiiiiiiieeiie e 1
7 1013061 NUT, NYLON LOCK, #L0 ... e e 2
8 1017705 SCREW, PHILLIPS PAN HEAD, #8 TYPE AB ..o 3
9 101894901 ASSEMBLY, FUSE, 3/8-AMP ......iiiiiiiiiitii ittt 1
10 101801001 PLATE, RECEPTACLE BACKING ...ttt 1
11 101832001 SCREW, PHILLIPS PAN HEAD, #7 - 18 X 3/4 ..oe et 4
12 101797701 BATTERY, 8-VOLT POWERDRIVE ......oooiiiiiiiiiiie ettt 6
12 101797702 BATTERY, 8-VOLT POWERDRIVE, DRY .....ccciiiiiiiiiiiii i 6
13 101797801 CAP, BATTERY, 4-PORT GANG .....ooiiiiiiiiiiieiiiie ettt e s 6
14 101795701 WIRE ASSEMBLY, #6 BLACK ... e 5
15 1014304 NUT, HEX, STAINLESS STEEL, 5/16 - 18 .....ccoiiiiiiiieii e 12
16 101803001 HOLD-DOWN, BATTERY ...ttt e 3
17 1015072 NUT, NYLON LOCK, STAINLESS STEEL, 5/16 - 18 .....ccociiiiiiirieiie e 6
18 1011578 WASHER, FLAT, TYPE B WIDE, 5/16 .....ooiiiiiiiiiiieieee e 6
19 1013683 JoBOLT ittt e et e e e e et e e e a e e e e e e e e e n e 6

= https://CartPros.com/f.htm|

13

13

1999 DS Golf Car lllustrated Part '050 CARTPROS



DID YOU

KNOW?

Page 13-30

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

GET STARTED
HERE

TYPICAL
2 PLACES

TYPICAL
2 PLACES

1999 DS Golf Car lllustrated Parts List

TYPICAL
4 PLACES

THT

= https://CartPros.com/f.htm|

20

TYPICAL

2 PLACES

&5

Z%CARTPROS



artP i ou right part using th rt
Rﬂng, ﬁu;b;?ssf?orrﬁcgisy rna_:\%;.] intgrth?e parljcSInugmb;r Fijrfto GET ::‘::‘TED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for.
SULENUIUDS, ENERGY DISFLACENMEN]T VIODULE—
POWERDRIVE PLUS VEHICLE
ITEM PART NO. DESCRIPTION QTY
12 3 4
1 1017237 NUT, HEX FLANGED LOCK, 5/16 = 24 ..ottt e itan e e eiaaaa e 4
2 | 101888201 | TAB, MOUNTING ...ooroooeseeeeesseeeseeeesssesseesesssssessesseesssessesseeseeeseessesssseesesseesseessereeee s 2
3 1015069 SCREW, HEX HEAD, 1/4 - 20 X 3/4 .ottt ettt e e e e e e e e e e e e e e st arneneeeeeees 2
4 1011931 WASHER, FLAT, 1/4 ..ottt e e e e e e e e e e e e e bbbt e e e e e e e e e eeeaaaeeeeeeeaaaan 2
5 451 WASHER, LOCK, /4 ..ottt ettt e e e et e e e e e et e e e e e s stba et e e e snntbaraeeaannes 2
6 1028 NUT, HEX, 174 = 20 ettt e ettt e e e et e e e e st e e e e e e e eaaaa e e e e e s atbe e e e e s entaaaaaaaan 2
7 1018028 NUT, SERRATED, #10 - 32 ..oieiiiii ettt e ettt e e e e e e e et e e et e s s e e e e e eaeeeeenannnnaeeaeeaeeees 4
8 101964401 MODULE, ENERGY DISPLACEMENT .ooiiiiiiiii i s e e e e e e e e e e e e e e eaaees 1
9 101957901 BRACKET, MOUNTING ..cooiiiiiiiiiiiiie ettt ettt e e e e e e e e e e s s s s s bbbt b e eeeeaeaeaeeaeeeesnannns 2
10 1012285 SCREW, THREAD-ROLLING, 1/4 - 20 X 5/8 ....uveiiiiiiiiiee ettt 4
11 101883601 SO I = N (@ 71 2 T Y[ SN 2
12 101902601 12T L@ 2 VL SRR 1

1999 DS Golf Car lllustrated Part OEOCARTPROS



DID YOU

KNOW?

2 PLACES

TYPICAL
2 PLACES

U (w@

i

@L

y, |

S

Page 13-32

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

TYPICAL

GET STARTED
HERE

= https://CartPros.com/f.htm|

TYPICAL
2 PLACES

TYPICAL
3 PLACES

SN N
==\ ° NA £
e N =
a» k\y_/)
1

\
(@&

6

1999 DS Golf Car lllustrated Parts List

TYPICAL
2 PLACES

Gk g

ZACARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

SERE = https://CartPros.com/f.htm|

CUN I RULLEK, UNBUARKD CUVIPUTER—

POWERDRIVE PLUS VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
1 1242 NUT, HEX, 5/16 - 18 ... ittt ettt sttt ne s 4
2 7174 WASHER, LOCK, 5/16 ....uviiiiiiiiiiiieiite ettt ettt ettt et et 4
3 1241 WASHER, FLAT, 5/16 ....oeiiiiiiiiiiie ettt ettt e e e e n e e nnnee s 8
4 1218 BOLT, HEX HEAD, 5/16 - 18 X 1-1/4 ...ooiiieeeiiiee ettt 1
5 7173 BOLT, HEX HEAD, 5/16 - 18 X 3/4 ....cuiiiiiiitii ittt 3
6 101887901 CONTROLLER, 48-VOLT (225-AMP) ....oittiiiiieiteitit ettt ettt 1
7 8450 SCREW, HEX HEAD, #10 - 24 X 1/2  ..oii ittt 2
8 1018038 WASHER, L0 oottt e e et e e s et e e e e e e e e e e e e e e e 4
9 1016175 WASHER, LOCK, #L0 ..ottt e 2
10 1017 NUT, HEX HEAD, #10 - 24 ....ooiiiiiie ettt 2
11 101965201 PLATE, COMPONENT MOUNTING ..o 1
12 8990 TIE, WIRE ettt e e et e e e e e et e e e s et et e e e s e e e e e e e e n e e e e e naaene AR
13 101909902 COMPUTER, ONBOARD (INCLUDES ITEMS 14, 15 AND 16) .....ccccveviiirrieniienree e 1
14 101827801 KIT, WIRE AND TERMINAL, #6 BLACK ......ooiiiiiiiiiiiiiieeece e 1
15 101894901 FUSE ASSEMBLY, 3/8-AMP  .....ooiiiiiiiiiie ettt 1
16 101932601 KIT, 6-PIN RECEPTACLE ..ottt 1
17 1012285 SCREW, THREAD-ROLLING, 1/4 - 20 X 5/8 ...cveiiiiiiieiiieitie e 5
18 1014288 SCREW, THREAD-FORMING, 5/16 - 18 X 3/4 ..ottt 2
19 101910401 SCREW, THREAD-FORMING, 5/16 - 18 X 1-1/4 ....ooiiiieie et 2

1999 DS Golf Car lllustrated Part '050 CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow-, numbers from this manual. Enter the part number into GET STARTED 6— https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow numbers from this manual. Enter the part number into GET STARTED —* https://CartPros.com/f.html
@ oursearch box and it will find the part you are looking for. HERE

BATTERY CHARGER 1%

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part

KN ow’ numbers from this manual. Enter the part number into GET STARTED _> https://CartPros.com/f.html
@ oursearch box and it will find the part you are looking for. HERE

ZACARTPROS

Page 14-2 1999 DS Golf Car lllustrated Parts List



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED
our search box and it will find the part you are looking for. HERE

ALLU-PUVWEKRK CHARGER, DUMESTIC—
V-GLIDE 36-VOLT VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
101646401 CHARGER, ACCU-POWER, DOMESTIC, 120-VAC, 36-VDC, 60-HZ
(MODEL NUMBER 13800-11) (INCLUDES ITEMS 1 - 14)
108 IN. DC CORD, 72 IN. AC CORD ...ciiiiiiieiiee et 1
1 1015907 ASSEMBLY, CASE (INCLUDES FASTENERS) .....cooiiiiiiiiiiieiiiie e 1
2 7577 SCREW, PAN HEAD, SELF-TAPPING, #10 - 16 X 1/2 .....cccviiiiiiiiieniienee e 10
3 1015912 ASSEMBLY, TRANSFORMER ..o 1
4 1015914 ASSEMBLY, HEATSINK, WITH DIODES (INCLUDES MOUNTING HARDWARE) ............ 1
5 1015905 AMMETER (INCLUDES MOUNTING HARDWARE) .....coiiiiiiiiieiiie e 1
6 1015911 RELAY, 36-VDC ..ottt e 1
7 1015910 CAPACITOR e e s 1
8 101643301 CORDSET, DC, 108 INCHES LONG (STANDARD) 12-AWG ........ccccoiiiiiiiieiiinieccee e 1
8 101643302 CORDSET, DC, 146 INCHES LONG, 10-AWG ......cccciiiiiiiiiiin i 1
8 101643303 CORDSET, DC, 242 INCHES LONG, 10-AWG .....cccciiiiiiiieiiiie i 1
9 1012101 ASSEMBLY, FUSE (INCLUDES HARDWARE) ....ccvviiiiiiiiirec e 1
10 1012098 BUSHING, STRAIN RELIEF, 12-AWG DC CORD ......ccciiiiieiiiiiiee e 1
10 1012042 BUSHING, STRAIN RELIEF, 10-AWG DC CORD .....ccccttiiiiiiiiiiiiee e 1
11 1015917 BUSHING, STRAIN RELIEF, AC CORD ......coiiiiiiiiiiiiiicecit e 1
12 101591601 CORDSET, AC, 72 INCHES LONG (STANDARD) .....ooiiiiiieiiiie e 1
12 101591602 CORDSET, AC, 108 INCHES LONG ..ottt 1
13 1015906 ASSEMBLY, TIMER KIT (INCLUDES MOUNTING HARDWARE) ......ccccccviiiiiiiieiiiieenieen, 1
14 1015913 ASSEMBLY, CONTROL CABLE ..ot 1

= https://CartPros.com/f.htm|

14

14

1999 DS Golf Car lllustrated Pa %Q,*CA RTPROS



DID YOU CartPros directs you to the right part using the part

KN ow’ numbers from this manual. Enter the part number into GET STARTED _> https://CartPros.com/f.html
@ oursearch box and it will find the part you are looking for. HERE

ZACARTPROS

Page 14-4 1999 DS Golf Car lllustrated Parts List



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED
our search box and it will find the part you are looking for. HERE

ALLU-PUWER UCHARGER, EAPUKI,
V-GLIDE 36-VOLT VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
101643401 CHARGER, ACCU-POWER, EXPORT, 230-VAC, 36-VDC, 50-HZ
(MODEL NUMBER 14410-11) (INCLUDES ITEMS 1 - 14)
108 IN. DC CORD, 108 IN. AC CORD ....ceiiiitiiiee ettt 1
1 1015940 ASSEMBLY, CASE (INCLUDES FASTENERS) .....coiiiiiiiiiiieiiiieciee e 1
2 7577 SCREW, PAN HEAD, SELF-TAPPING, #10 - 16 X 1/2 .....ccccoiiiiiiiiieeiienee e 10
3 1015936 ASSEMBLY, TRANSFORMER ....ooii e 1
4 1015914 ASSEMBLY, HEATSINK, WITH DIODES (INCLUDES MOUNTING HARDWARE) ............ 1
5 1015905 AMMETER (INCLUDES MOUNTING HARDWARE) .....coiiiiiiiiieiiie e 1
6 1015911 RELAY, 36-VDC . .ooiiiiiiiiitii et 1
7 1015910 CAPACITOR e s 1
8 101643301 CORDSET, DC, 108 INCHES LONG, 12-AWG (STANDARD) .....cccccociiiiiiiiieiin e 1
8 101643302 CORDSET, DC, 146 INCHES LONG, 10-AWG ......cccciiiiiiiiiiin i 1
8 101643303 CORDSET, DC, 242 INCHES LONG, 10-AWG .....cccciiiiiiiieiiiie e 1
9 1012101 ASSEMBLY, FUSE (INCLUDES MOUNTING HARDWARE) .....ccccoiiiiiiniiieneee e 1
10 1012098 BUSHING, STRAIN RELIEF, 12-AWG DC CORD .....ccccuiiiiieiiiieiie e 1
10 1012042 BUSHING, STRAIN RELIEF, 10-AWG DC CORD .....ccccutiiiieiiiiiiiee e 1
11 1015917 BUSHING, STRAIN RELIEF, AC CORD ......coiiiiiiiiiiiiiriecin e 1
12 1014696 CORDSET, AC, 108 INCHES LONG (STANDARD) .....ccociieitiieiiieenree e 1
13 1015906 ASSEMBLY, TIMER KIT (INCLUDES MOUNTING HARDWARE) .....cccccocviriiieiiee e 1
14 1015913 ASSEMBLY, CONTROL CABLE ...ttt 1

—> https://CartPros.com/f.html
230-VOLT—

14

14

1999 DS Golf Car lllustrated Pa %Q,*CA RTPROS



DID YOU CartPros directs you to the right part using the part

KN ow’ numbers from this manual. Enter the part number into GET STARTED _> https://CartPros.com/f.html
@ oursearch box and it will find the part you are looking for. HERE

ZACARTPROS

Page 14-6 1999 DS Golf Car lllustrated Parts List



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED
our search box and it will find the part you are looking for. HERE

ALLU-PUWER UCHARGER, EAPUKI,
V-GLIDE 36-VOLT VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
101646201 CHARGER, ACCU-POWER, EXPORT, 100-VAC, 36-VDC, 50-HZ
(MODEL NUMBER 14900) (INCLUDES ITEMS 1 - 14)
108 IN. DC CORD, 108 IN. AC CORD ...oiiiiiiiiee ettt 1
1 101590703 ASSEMBLY, CASE (INCLUDES FASTENERS) .....coiiiiiiiiiiieiiieeeiiee e 1
2 7577 SCREW, PAN HEAD, SELF-TAPPING, #10 - 16 X 1/2 .....cccviiiiiiiiieniie et 10
3 1016336 ASSEMBLY, TRANSFORMER ....ooii e 1
4 1015914 ASSEMBLY, HEATSINK, WITH DIODES (INCLUDES MOUNTING HARDWARE) ............ 1
5 1015905 AMMETER (INCLUDES MOUNTING HARDWARE) .....coiiiiiiiiieiiiie e 1
6 1015911 RELAY, 36-VDC ..ottt e 1
7 1015939 CAPACITOR e 1
8 101643301 CORDSET, DC, 108 INCHES LONG, 12-AWG (STANDARD) .......cccociiiiiiiiiiiiriiiceene 1
8 101643302 CORDSET, DC, 146 INCHES LONG, 10-AWG ......ccccciiiiiiiiiiin i 1
8 101643303 CORDSET, DC, 242 INCHES LONG, 10-AWG .....cccciiiiiiiieiiiie i 1
9 1012101 ASSEMBLY, FUSE (INCLUDES MOUNTING HARDWARE) ......ccooiiiiiniiieieee e 1
10 1012098 BUSHING, STRAIN RELIEF, 12-AWG DC CORD ......ccciiiiieiiiiiie e 1
10 1012042 BUSHING, STRAIN RELIEF, 10-AWG DC CORD .....ccccutiiiiiiiiiiiiiee e 1
11 1015917 BUSHING, STRAIN RELIEF, AC CORD ......coiiiiiiiiii i 1
12 1016282 CORDSET, AC, 108 INCHES LONG ...ttt 1
13 1015906 ASSEMBLY, TIMER KIT (INCLUDES MOUNTING HARDWARE) ......cccoiiiiiiiiiciiec 1
14 1015913 ASSEMBLY, CONTROL CABLE ...ttt 1

—> https://CartPros.com/f.html
1U0-VOLT—

14

14

1999 DS Golf Car lllustrated Pa %Q,*CA RTPROS



DID YOU CartPros directs you to the right part using the part
KN owv, numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

Page 14-8 1999 DS Golf Car lllustrated Parts List '050 CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED
our search box and it will find the part you are looking for. HERE

PUWERDUKIVE CHARGER, DUMESTIC—
POWERDRIVE SYSTEM 48 AND POWERDRIVE PLUS

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
101802201 | CHARGER, BATTERY, POWERDRIVE, DOMESTIC 120-VAC 48-VDC 60-HZ
(MODEL NUMBER 17930-11) INCLUDES ITEMS 1 - 14)
103 IN. DC CORD WITH MALE 3-PIN PLUG, 12-AWG
74 IN. AC CORD WITH MALE GROUNDED PLUG ......ccoovvvomrveeorereeseecsesesseseseesesssenesene 1
101802202 | CHARGER, BATTERY, POWERDRIVE 120-VAC 48-VDC 60-HZ
(MODEL NUMBER 17930-18) (INCLUDES ITEMS 1 - 14)
144 IN. DC CORD WITH MALE 3-PIN PLUG, 12-AWG
108 IN. AC CORD WITH MALE GROUNDED PLUG .....ccoovvoomrviorreennsissssseseseessssssssnoons 1
101802203 | CHARGER, BATTERY, POWERDRIVE 120-VAC 48-VDC 60-HZ
(MODEL NUMBER 17930-19) (INCLUDES ITEMS 1 - 14)
240 IN. DC CORD WITH MALE 3-PIN PLUG, 12-AWG
108 IN. AC CORD WITH MALE GROUNDED PLUG .......ccoovvvrmrveoereeeoseeeeeseeeeseeeeeneeseseeee 1
1 101828301 ASSEMBLY, CASE (INCLUDES FASTENERS) ........ovvuumiviimesissssssessssssssssssssssssssnnnens 1
2 7577 SCREW, PAN HEAD, SELF-TAPPING, #10 - 16 X 1/2 ...coovveeeeveoeeeeoesereeseeeseeeesesee 10
3 101819701 ASSEMBLY, TRANSFORMER ......oovvvommvreaeeseesereeesssseseseesseseesese s esessessesssssnenens 1
4 1015914 ASSEMBLY, HEATSINK, WITH DIODES (INCLUDES MOUNTING HARDWARE) ........... 1
5 101828501 AMMETER (INCLUDES MOUNTING HARDWARE) ........ooorviiriresisssessssssnssssessssssnnnons 1
6 101831101 KIT, WIRE ASSEMBLY ....ooooivveeceeoeeeoesesiseseeseesssesssesses oo esss s sssses s 1
7 101828901 CORDSET, DC, 113 INCHES LONG WITH MALE 3-PIN PLUG, 12-AWG .....cccc...rrrrreenne.. 1
7 101828902 CORDSET, DC, 154 INCHES LONG WITH MALE 3-PIN PLUG, 12-AWG ....cccco..rvrreennn... 1
7 101828903 CORDSET, DC, 250 INCHES LONG WITH MALE 3-PIN PLUG, 12-AWG .....ccc...rrrrvrnnnee. 1
8 1012101 ASSEMBLY, FUSE (INCLUDES MOUNTING HARDWARE) ...........ovvvrrvreorerernrserenerennn. 1
9 1012098 BUSHING, STRAIN RELIEF, DC CORD, 12-AWG ..........orveeemeeerereesesseeseseeseeeseneseeee 1
10 101914401 ASSEMBLY, VOLTAGE SUPPRESSOR ........ooovveoereeeesesesssesiesesessessseseeseissesssssssessenees 1
11 101828701 BREAKER, CIRCUIT, 15-AMP .......ooouuvvorirviionsssssessissssssesssssssssses s 1
12 101828601 RELAY, POWER, 48-VDC ........ooomvvooeeveoeseooeseeeeessssssesiessossssssssssesssesssss oo 1
13 101828801 CORDSET, AC, 80 INCHES LONG ......coovvooereeeoeereeseeeeeeseseseeeesssesesesseeeese s 1
13 101828802 CORDSET, AC, 116 INCHES LONG ........ovvoorveeoreeeieeeeeesseeeseeeeeseeesessseseeeeseeeseneseee 1
14 1015917 BUSHING, STRAIN RELIEF, AC CORD ......coovvomrvirinesiossssssssssssssssssssses s 1

= https://CartPros.com/f.htm|

14

14

1999 DS Golf Car lllustrated Pa %GGCARTPROS



DID YOU

KNOW?

Page 14-10

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

1999 DS Golf Car lllustrated Parts List

Z%CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED
our search box and it will find the part you are looking for. HERE

PUWERDUKIVE CHARGERK, EXPORT—
POWERDRIVE SYSTEM 48 AND POWERDRIVE PLUS

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
101831503 | CHARGER, BATTERY, POWERDRIVE, EXPORT WITH 4-POSITION SWITCH
100 - 200 - 220 - 240 VAC, 48-VDC 50/60-HZ
(MODEL NUMBER 18780-11) INCLUDES ITEMS 1 - 16)
103 IN. DC CORD WITH MALE 3-PIN PLUG, 12-AWG
74 IN. AC CORD WITH NO PLUG ......oooomvvooereoesioeseeeesesisee s 1
101831504 | CHARGER, BATTERY, POWERDRIVE EXPORT WITH 4-POSITION SWITCH
100 - 200 - 220 - 240 VAC, 48-VDC 50/60-HZ
(MODEL NUMBER 18780-18) (INCLUDES ITEMS 1 - 16)
144 IN. DC CORD WITH MALE 3-PIN PLUG, 12-AWG
108 IN. AC CORD WITH NO PLUG .....ooovoooreeeeeeeeeeeeeeseeeeeeeeeesseeeeeseees e 1
1 101838101 ASSEMBLY, CASE (INCLUDES FASTENERS) .......covvuiviisesesssssssssssssssssssssssssssssnnons 1
2 7577 SCREW, PAN HEAD, SELF-TAPPING, #10 - 16 X 1/2 ...ooovveeeveeeeoeeseseeeeeeeseseesesee 10
3 101838201 ASSEMBLY, TRANSFORMER ......covvoomrveereseoseeeoeessseseseessessesesessesssessesesssesessessesnenens 1
4 1015914 ASSEMBLY, HEATSINK, WITH DIODES (INCLUDES MOUNTING HARDWARE) ........... 1
5 101914401 ASSEMBLY, VOLTAGE SUPPRESSOR .........ooomrveririisinessssssssssssssssssssssssssssssssssssssssons 1
6 101838501 KIT, WIRE ASSEMBLY .....ooooivvoieeeoeeesoesssesesseseesssesss oo ssssesessesssss s 1
7 101828501 AMMETER (INCLUDES HARDWARE) ........o.oorveeemreeesesesssessesssesssesssesesssssssessessessenens 1
8 101838301 RELAY, POWER, 48-VDC (INCLUDES MOUNTING HARDWARE) .........ccoovvorrrererrrennnee. 1
9 101838701 BRACKET, POWER RELAY MOUNTING .....ccovvourvirinesionsssesessessssssssssses s 1
10 101838601 SWITCH, 4-POSITION, SLIDE .....ooovvooeeveeeeveoenesoeseseeesssesssss oo 1
11 101828901 CORDSET, DC, 113 INCHES LONG WITH MALE 3-PIN PLUG, 12-AWG .....ccc...rrvrenn.... 1
11 101828902 CORDSET, DC, 154 INCHES LONG WITH MALE 3-PIN PLUG, 12-AWG ....cccc...rrrvrenn.e.. 1
11 101828903 CORDSET, DC, 250 INCHES LONG WITH MALE 3-PIN PLUG, 12-AWG ....cccc...rrrvrnnnee. 1
12 1012101 ASSEMBLY, FUSE (INCLUDES HARDWARE) ..........orvvroemrreesssessssisesssssessssesessssseseons 1
13 1012098 BUSHING, STRAIN RELIEF, DC CORD, 12-AWG .........ooorveeeeeeerereesesseseeeeseeeseneseee 1
14 | 101838401 BREAKER, CIRCUIT, 15-AMP .........oovveoereceeeeeoeseeeoeseeesesesesesees oo 2
15 101831701 CORDSET, AC, 80 INCHES LONG, WITH LEADS (NO PLUG) .......ooevvverrrrvornnrienrienn 1
15 101831702 CORDSET, AC, 116 INCHES LONG, WITH LEADS (NO PLUG) .......ovvvvervreerrrrerreoe 1
16 1015917 BUSHING, STRAIN RELIEF, AC CORD ......covveorvreeneseeeseesesesessesesessseeeseesessseneseee 1

= https://CartPros.com/f.htm|

14

14

1999 DS Golf Car lllustrated Part %36 CA RTP R OS



DID YOU CartPros directs you to the right part using the part

KN ow7 numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
e our search box and it will find the part you are looking for. HERE

Page 14-12 1999 DS Golf Car lllustrated Parts List '050 CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

ITEM | PARTNO. | DESCRIPTION QTY
1 2 3 4
101956201 | CHARGER, BATTERY, POWERDRIVE, EUROPEAN WITH 4-POSITION SWITCH
100 - 200 - 220 - 240 VAC, 48-VDC 50/60-HZ
(MODEL NUMBER 20300) (INCLUDES ITEMS 1 - 15)
103" DC CORD WITH MALE 3-PIN PLUG, 12-AWG ........ovvvereveeeeeeeeseeieeseseseseessssessesene 1
101956202 | CHARGER, BATTERY, POWERDRIVE EUROPEAN WITH 4-POSITION SWITCH
100 - 200 - 220 - 240 VAC, 48-VDC 50/60-HZ
(MODEL NUMBER 20310) (INCLUDES ITEMS 1 - 15)
144" DC CORD WITH MALE 3-PIN PLUG, 12-AWG ......ovvvorerrveeenesnesisssssssessesssssssssenons 1
1 101838102 ASSEMBLY, CASE (INCLUDES FASTENERS) .....o.vvorerieeesoeseeeessssseesesssssssssssesseseons 1
2 7577 SCREW, PAN HEAD, SELF-TAPPING, #10 - 16 X 1/2 ...ooovveeeeeeeeeeeeseeeeeeeeeeeseneeee 10
3 101838201 ASSEMBLY, TRANSFORMER ......covvvomveeeeseseeesessseesesessseseesesessessseesesesssessssssseenenens 1
4 1015914 ASSEMBLY, HEATSINK, WITH DIODES (INCLUDES MOUNTING HARDWARE) ............ 1
5 101914401 ASSEMBLY, VOLTAGE SUPPRESSOR .........oourvverirreieesiossssessssssssssssssssssssssssssssssseos 1
6 101838501 KIT, WIRE ASSEMBLY .....oooorvveoeeeeeeeeeeseseseseeseeseseeesesees e esssesess s 1
7 101976601 AMMETER (INCLUDES HARDWARE) ........oooomvveeemeeeenesessseseesesesseseseseesesssessssessesneoens 1
8 101987501 RELAY, POWER, 48-VDC (INCLUDES MOUNTING HARDWARE) .........ccoovvcrrvrrrrrnnnnee. 1
9 101838701 BRACKET, POWER RELAY MOUNTING .....ccvvorvvenereocesoeseseesesssesesses s 1
10 101838601 SWITCH, 4-POSITION, SLIDE ....ooooovoooeeeeeeeeoeeeoeseseeeeesesssse s ese s 1
11 101828901 CORDSET, DC, 103" LONG WITH MALE 3-PIN PLUG, 12-AWG ......ccocoorervveerrrrrerrrenne. 1
11 101828902 CORDSET, DC, 144" LONG WITH MALE 3-PIN PLUG, 12-AWG .....ccccoorrvvrrrrrrrrrrrrnnne. 1
11 101828903 CORDSET, DC, 250" LONG WITH MALE 3-PIN PLUG, 12-AWG .....ccocooorrverrrrrrerrrennne. 1
12 1012101 ASSEMBLY, FUSE (INCLUDES HARDWARE) ..........co.orrveemereeseresseseeeesessssesesssssesnenens 1
13 1012098 BUSHING, STRAIN RELIEF, DC CORD, 12-AWG ..........crveeereeeoseeeeeeeeseseeeeseesseneenee 1
14 101838401 BREAKER, CIRCUIT, 15-AMP .......ooouuvvoiiiiiiissssisesssossssssessssssssssss s 2
15 101973501 RECEPTACLE, AC CORD ......oooomrvoeaeveoseeesseeeseessssss s 1
16 101958301 | CORDSET, AC, CONTINENTAL EUROPE, 96" LONG, WITH MALE 2-PIN PLUG) .............. 1
17 101958201 | CORDSET, AC, UK., 96" LONG, WITH MALE 3-PIN PLUG) .....covvvervreorcreerereereeeisnenee 1

HERE * https://CartPros.com/f.html
FPUWERDUKIVE CHARGER, EUROPEAN—

POWERDRIVE SYSTEM 48 AND POWERDRIVE PLUS

14

14

1999 DS Golf Car lllustrated Part %36 CA RTP R OS



DID YOU CartPros directs you to the right part using the part
KN ow-, numbers from this manual. Enter the part number into GET STARTED 6— https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow7 numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
@ oursearch box and it will find the part you are looking for. HERE

ELECTRIC MOTOR 1S

Z%CARTPROS



= https://CartPros.com/f.htm|

GET STARTED
HERE

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

KNOW?

DID YOU

ZACARTPROS

1999 DS Golf Car lllustrated Parts List

Page 15-2



DID YOU CartPros directs you to the right part using the part = rr crARTED

KN owv, numbers from this manual. Enter the part number into HERE * https://CartPros.com/f.html
» our search box and it will find the part you are looking for.
MOTOR—V-GLIDE 36-VOLT VEHICLE
ITEM PART NO. DESCRIPTION QTY
12 3 4
101813401 ASSEMBLY, 36-VOLT MOTOR, 2.97-HP (INCLUDES ITEMS 1 -20) ..ccccvveiiiiiiieeeeeiiieeee e 1
1 1017944 ] = I T N 5 PR 1
2 1017945 ASSEMBLY, STATOR SHELL AND WINDING .....uuiiiiiiiiiiiieeiiiis e e e e e e e e eeeaenenas 1
3 1017947 PACKAGE, HARDWARE (INCLUDES ITEMS 4 - 7) oottt 1
4 N/A BUSHING, INSULATOR ..ottt ettt e e e e e e e e e e s s s s bbbt e e e e eeeeaeaaae s 2
5 N/A WASHER, FLAT, 5/16 ...ttt e e e e e e e aaeaa e e e e e e s saasnnnsnesennens 4
6 N/A L R o ) Y B T PP 4
7 N/A BUSHING, INSULATOR ...ttt e e ettt s s e e e e e e e e eeetasann s e e eeeaeaeensennnes 2
8 1017952 SCREW, CLAMP .ottt e e e e e e e e bbbt b bt e et e e e e e e e e eaeaaeeaeenanaan 4
9 1017953 SCREW, BEARING RETAINER ...ttt e e e e e e e e e e e e n e e e 2
10 1017951 ] I Tt N 5 S 1
11 1017949 SCREW, BRUSH HOLDER ......ouiiiiiiii it e e e et s e e e e e e e e eeeaannnn e as 2
12 1017948 RIGGING, BRUSH ...ttt et et e e e e e e e e e e e e e esnesanenenerenene 1
13 1017946 PACKAGE, BRUSH (2 PIECES) ...utiiiiiiiiiiiiia ettt e e ee s 1
14 1011411 PACKAGE, BRUSH SPRING (4 PIECES) ..coiiiiiiiiiiee ettt 1
15 1011290 BEARING, BALL ..ottt e e e e e e e e e et e e e e e e e e e e e asa e e e e e e eaeaeeearaanan 1
16 1017950 RETAINER, BEARING ....ouiiiiitiiiiiiiiiiieiiiee st s ettt e et e e e e e e aaaaeaaeasssssasnssansnenene 1
17 N/A ARMATURE .t e e e e e e e et e e e e e e e e e e e e e e e e araaraan 1
18 101789101 RING, GUIDE ...t e e e ettt e e e e e e e e e e e e e eaat e e e e e eeaeeeeessnnnaaeeeeaeeeeeeennnnn 1
19 101813202 ADHESIVE, GUIDE RING, 3-GRAM TUBE ... a e AR
20 101822801 RING, INTERNAL RETAINING ..ottt ettt e e e e e e e e e e e e e s s s s s ssnesenenes 1
21 1014201 BOLT, HEX HEAD, 1/4 - 20 X 2 114 ...ttt ettt e e e e e e e e e e e e e e e e e e s 3
22 451 WASHER, LOCK, 1/4 ..ottt e e e e e e e e e e e e e e s e et a e e e e e e e e e e e aaeaeeaaeeeeaaaann 3
23 1010934 BOLT, HEX HEAD, 5/16 - 18 X L ...oii oottt e e e e e e s s s e e e e e eaeaaaaeeeeeeaeaan 1
24 7174 WASHER, LOCK, 5/LB ..oiiiiiiiiiii ettt e sttt e e e e ettt e e e e e et e e e e e s snstaaeeeesnntaaaaeeaanne 1

1999 DS Golf Car lllustrated Pa %Q‘CARTPROS



DID YOU CartPros directs you to the right part using the part

KN owv, numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

REFERENCE
TRANSAXLE—
SECTION 16

Page 15-4 1999 DS Golf Car lllustrated Parts List OEOCARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED
our search box and it will find the part you are looking for. HERE

MOTOR—POWERDRIVE SYSTEM 48 VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
101813301 ASSEMBLY, 48-VOLT MOTOR, 3.10-HP (INCLUDES ITEMS 1 - 20) ....ccovvivieiienrienieenreeee, 1
1 1017944 SHIELD, END ..oooiiii e 1
2 1017958 ASSEMBLY, STATOR SHELL AND WINDING ... 1
3 1017947 PACKAGE, HARDWARE (INCLUDES ITEMS 4 - 7) .ooiiiiiiiiiie et 1
4 N/A BUSHING, INSULATOR ..ottt 2
5 N/A WASHER, FLAT, 5/16 ...oiiiiiiiiiii ettt 4
6 N/A NUT, HEX, 5/16 - 18 ..ottt e e 4
7 N/A BUSHING, INSULATOR ...ttt e e e e 2
8 1017961 SCREW, CLAMP ...t 4
9 1017953 SCREW, BEARING RETAINER ...ttt 2
10 1017951 SHIELD, END ... e e s e e e e e e e e e 1
11 1017949 SCREW, BRUSH HOLDER .....cociiiiiiiiie ettt 2
12 1017948 RIGGING, BRUSH ..ottt s 1
13 1017946 PACKAGE, BRUSH (2 PIECES) ....cotiiiiiiiiiiee ittt 1
14 1011411 PACKAGE, BRUSH SPRING (4 PIECES) ...coiiiiiiiiiii ittt 1
15 1011290 BEARING, BALL ..ottt e e 1
16 1017950 RETAINER, BEARING ...ttt s 1
17 N/A ARMATURE .. e 1
18 101789101 RING, GUIDE ... e e s e e e e e e e s 1
19 101813202 ADHESIVE, GUIDE RING, 3-GRAM TUBE ........cccciiiiiiiii AR
20 101822801 RING, INTERNAL RETAINING ...ttt 1
21 1014201 BOLT, HEX HEAD, 1/4 - 20 X 2 1/4 ..ottt 3
22 451 WASHER, LOCK, /4 ...ttt ettt e e e nnn e e e s 3
23 1010934 BOLT, HEX HEAD, 5/16 - 18 X 1 ...eiiiiiiiiitiee ittt ettt 1
24 7174 WASHER, LOCK, 5/16 ....cviiiiiiiiiiiieieteeite sttt st 1

= https://CartPros.com/f.htm|

15

15

1999 DS Golf Car lllustrated Pa %Q‘CARTPROS



DID YOU CartPros directs you to the right part using the part
KN owv, numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

TYPICAL
4 PLACES TYPICAL

REFERENCE
TRANSAXLE—
SECTION 16

Page 15-6 1999 DS Golf Car lllustrated Parts List OEOCARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED
our search box and it will find the part you are looking for. HERE

MOTOR—POWERDRIVE PLUS VEHICLE

ITEM PART NO. DESCRIPTION QTY
1 2 3 4
101854601 ASSEMBLY, 48-VOLT MOTOR, 3.10-HP (INCLUDES ITEMS 1 - 24) ....c..cccvvciiiiiiiieiiennens 1
1 1017944 SHIELD, END ..ooiiiii e 1
2 101879201 ASSEMBLY, STATOR SHELL AND WINDING ... 1
3 1017947 PACKAGE, HARDWARE (INCLUDES ITEMS 4 - 7) ooiiiiieiiite et 1
4 N/A BUSHING, INSULATOR ..ottt 2
5 N/A WASHER, FLAT, 5/16 ...oiiiiiii it e 4
6 N/A NUT, HEX, 5/16 - 18 4
7 N/A BUSHING, INSULATOR 2
8 1017961 SCREW, CLAMP ...t e 4
9 1017953 SCREW, BEARING RETAINER ...ttt e 2
10 101879301 SHIELD, END (INCLUDES ITEMS 11 - 14) oottt 1
11 101925801 SENSOR, HALL EFFECT (INCLUDES ITEM 12) ...ooioiiiiiiiiieeiiee e 1
12 101895101 HOUSING, FEMALE 3-WIRE, GREY 1
13 N/A PLATE, RETAINING.......ccocoiviieiiieeeneee 1
14 N/A SCREW, RETAINING 3
15 1011290 BEARING, BALL ..ottt et e 1
16 1017950 RETAINER, BEARING ................. 1
17 N/A ARMATURE ... e 1
18 101789101 RING, GUIDE ... e e e e e e e e e e 1
19 101813202 ADHESIVE, GUIDE RING, 3-GRAM TUBE ........ccociiiiiiiii e AR
20 101822801 RING, INTERNAL RETAINING ..ottt 1
21 1011411 PACKAGE, BRUSH SPRING (4 PIECES) ...ccoiiiiiiiiiiiiiiie et 1
22 1017946 PACKAGE, BRUSH (2 PIECES) ....ooiiiiiiiiiiiee ittt 1
23 1017948 RIGGING, BRUSH .......cccoociiiiiiiiii, 1
24 1017949 SCREW, BRUSH HOLDER 2
25 1014201 BOLT, HEX HEAD, 1/4 - 20 X 2 1/4 ..ottt 3
26 451 WASHER, LOCK, /4 ..ottt ettt e e e s e e nnnee s 3
27 1010934 BOLT, HEX HEAD, 5/16 - 18 X 1 ..ttiiiiiiiiiiee ittt ettt ettt 1
28 7174 WASHER, LOCK;, 516 ....eviiiiiiiiiiitieitt ettt sttt 1
29 101920101 KIT, 3-PIN PLUG ASSEMBLY, GRAY ...ttt 1

= https://CartPros.com/f.htm|

15

15

1999 DS Golf Car lllustrated Pa %Q,*CA RTPROS



DID YOU CartPros directs you to the right part using the part
KN ow-, numbers from this manual. Enter the part number into GET STARTED 6— https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow~, numbers from this manual. Enter the part number into GET STARTED _> https://CartPros.com/f.html
@ oursearch box and it will find the part you are looking for. HERE

TRANSAXLE—
ELECTRIC VEHICLE U$

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN o numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

Page 16-2 1999 DS Golf Car lllustrated Parts List '050 CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED
our search box and it will find the part you are looking for. HERE

ELECTRIC VEHICLE
ITEM PART NO. DESCRIPTION QTY
1 2 3 4
101896001 TRANSAXLE, TYPE G (INCLUDES ITEMS 1 - 36) ..ccceeiiiiiiiiiiiiieniiieiie e 1
1 101895801 AXLE ASSEMBLY, PASSENGER SIDE (INCLUDES ITEMS 3-7) ..oovoiiiiiiieiiiiecee e 1
2 101895901 AXLE ASSEMBLY, DRIVER SIDE (INCLUDES ITEMS 3 - 7) .ooceeeiiee e 1
3 101922201 STUD, LUG ettt e e e et e e e s et e e e e nnreeeeeeas 8
4 101972301 SLEEVE .o 1
5 1011291 BEARING, OUTER AXLE TUBE 2
6 101897101 RING, RETAINING .................. 2
7 101975401 RING, RETAINING ...ttt e e e e e e e e naene 2
8 101976001 BOLT, M10 X 1.5 X 35MM ...oiiiiiiiiiiii i 10
9 101897901 WASHER, LOCK, 20MM ...ciiiiiiiiiiie ittt e s 10
10 101923501 SEAL, OIL, INPUT SHAFT e 1
11 101895501 GEAR CASE, PASSENGER SIDE .....ooiiiiiiiiieiiiite ettt 1
12 101897201 BREATHER ...ooiii 1
13 7330 BEARING, DIFFERENTIAL 2
14 101895601 ASSEMBLY, AXLE TUBE, PASSENGER SIDE 1
15 1013794 SEAL, OIL, AXLE SHAFT 2
16 7335 BEARING, INPUT GEAR 3
17 101923701 SHAFT, INPUT o 1
18 7336 BEARING, INTERMEDIATE GEAR ... 1
19 101906901 ASSEMBLY, INTERMEDIATE GEAR ....ooiiiiiiiee et 1
20 101895401 GEAR CASE, DRIVER SIDE ......coiiiiiiiiiiiiiici e 1
21 101972201 PLUG, FILL oo 1
22 101972101 PLUG, MAGNETIC 1
23 101923201 GASKET, PLUG ......cccocveeiiiiinee. 2
24 101897001 BOLT, M8 x 1.25 x 60MM 11
25 101897601 PIN, DOWEL ..ottt ettt s e 2
26 101923601 HOUSING, DIFFERENTIAL ... 1
27 101923901 GEAR, DIFFERENTIAL ..ottt ettt e e 2
28 101903601 PLATE, THRUST (IDLER GEAR) ...cuoiiiiiiiiieit ettt 2
29 101923001 GEAR, DIFFERENTIAL IDLER ......ooiiiiiiiii e 2
30 101903701 PLATE, THRUST .. e e e e e e e 2
31 101922101 PIN, DIFFERENTIAL .ottt e e e e et e e e e nenne e e e 1
32 101906201 GEAR, OUTPUT i 1
33 101897401 BOLT, M10 x 1.5 x 25MM 4
34 101972401 PIN, DOWEL ...t e e e e e e e e e 1
35 101895701 ASSEMBLY, AXLE TUBE, DRIVER SIDE ......ooiiiiiiiie e 1
36 101928701 GASKET, LIQUID, 8.8 OZ. (250 GRAM) .....oiiiiiiiiiiitieiie ettt AR
37 451 WASHER, LOCK, L/4 ...ttt 3
38 1014201 BOLT, HEX HEAD, 1/4 - 20 X 2-1/4 ....oei ettt 3
NOTE: TRANSAXLE TYPE IS IDENTIFIED BY ORIENTATION OF GEAR CASE BOLTS.
THE TYPE G TRANSAXLE HAS GEAR CASE BOLT HEADS FACING TOWARD THE
PASSENGER SIDE OF THE VEHICLE.

= https://CartPros.com/f.htm|

IKRANSAALE, YPE G—

16

16

1999 DS Golf Car lllustrated Pa ;OGGCARTPROS



DID YOU CartPros directs you to the right part using the part
KN o numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

Page 16-4 1999 DS Golf Car lllustrated Parts List '050 CARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into GET STARTED
our search box and it will find the part you are looking for. HERE

ELECTRIC VEHICLE
ITEM PART NO. DESCRIPTION QTY
1 2 3 4
N/A TRANSAXLE, TYPE K (INCLUDES ITEMS 1 - 41) ..iociiiiiiieiiieiee it 1
1 1013785 AXLE ASSEMBLY, PASSENGER SIDE (INCLUDES ITEMS 3 - 7) ..occiiiiiienienrcenienreeee 1
2 1013786 AXLE ASSEMBLY, DRIVER SIDE (INCLUDES ITEMS 3 - 7) veoviiiiiiiiiicniee e 1
3 1013787 STUD, LUG e 8
4 1014207 BUSHING, 25 MM L. D .ot e e 1
5 1011291 BEARING, OUTER AXLE TUBE 2
6 1013792 CIRCLIP, TYPE € oottt e et e e st e e e e s e e ns 2
7 1016672 RING, RETAINING ....ooiiiiiiiiiii e e 2
8 1013790 BOLT, M10 X 1.5 X 30MM ...oiiiiiiiiiiiie et 10
9 1013791 WASHER, LOCK, 13/32 ...ttt 10
10 1013775 SEAL, INPUT SHAFT OIL e 1
11 1013756 GEAR CASE, PASSENGER SIDE .....ocoiiiiiiiiee et 1
12 1012711 BREATHER ..ottt et e et e e e e e e e e e e e e e e e e 1
13 1013758 GASKET, CASE .. et e st e e e 1
14 7330 BEARING, INNER AXLE TUBE ......ooiiiiiiiiiiieiii e 2
15 1013789 GASKET, AXLE TUBE ..ottt e et 2
16 1017704 ASSEMBLY, AXLE TUBE, PASSENGER SIDE 1
17 1013794 SEAL, AXLE SHAFT OIL 2
18 7335 BEARING, INPUT GEAR 3
19 1013764 SHAFT, INPUT ..o 1
20 7336 BEARING, INTERMEDIATE GEAR 1
21 1013766 GEAR, INTERMEDIATE, SMALL ..ottt e 1
22 1013780 KEY, SUNK .o 1
23 1013765 GEAR, INTERMEDIATE, LARGE ... 1
24 1013757 GEAR CASE, DRIVER SIDE ...ttt 1
25 1013759 PLUG, FILL, WITH GASKET ...ttt e s 2
26 1013763 BOLT, MB X 1 X BOMM ...ttt et e e e e e e s e e e e e e e as 10
27 1012710 PIN, DOWEL ...oiiiiiiiiiiii e 2
28 1013779 BOLT, M8 X 1.25 X 37MM ....oiiiiiiiiiiiii ittt 8
29 1013782 PLATE, LOCK et e e e e s 4
30 1013767 GEAR, OUTPUT ... 1
31 1013772 PIN, DIFFERENTIAL 1
32 101910501 KIT, DIFFERENTIAL GEAR CASE (INCLUDES ITEMS 33 - 36) ....ccccooiiiiiiiieiiniiecciee e 1
33 1013768 GEAR CASE, DIFFERENTIAL (DRIVER SIDE).......ccoiiiiiiiiieiiiie e 1
34 1013773 PLATE, THRUST (DIFFERENTIAL GEAR) ...ootiiiiiiiieiiieceerc e 2
35 1013774 PLATE, THRUST (IDLER GEAR) ..ottt 2
36 1013769 GEAR CASE, DIFFERENTIAL (PASSENGER SIDE)........ccocceiiiiiiiiieneeecee e 1
37 1013771 GEAR, DIFFERENTIAL ... 2
38 1013770 GEAR, DIFFERENTIAL IDLER .....ooiiiiiiiii et 2
39 1013781 SHIM e e e e e et e e e e e s 1
40 1017703 ASSEMBLY, AXLE TUBE, DRIVER SIDE ......cccccoiiiiiiiiiiiii e 1
41 1014193 PIN, DOWEL ...oiiiiiiiiiitie ettt et 1
42 1014201 BOLT, HEX HEAD, 1/4 - 20 X 2-1/4 ....ooiiiieee ettt 3
43 451 WASHER, LOCK, /4 ...ttt et e e e s s 3
NOTE: TRANSAXLE TYPE IS IDENTIFIED BY ORIENTATION OF GEAR CASE BOLTS.
THE TYPE KTRANSAXLE HAS GEAR CASE BOLT HEADS FACING TOWARD THE
DRIVER SIDE OF THE VEHICLE.

= https://CartPros.com/f.htm|

IRANSAAXLE, TYPE K—

16

16

1999 DS Golf Car lllustrated Pa ;OGGCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into » https://CartPros.com/f.html
KNOW? HERE P

our search box and it will find the part you are looking for.

ClubCar

NOTES

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow, numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

(CubCar |

NOTES

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow, numbers from this manual. Enter the part number into GET STARTED * https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

(CubCar |

NOTES

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
KN ow-, numbers from this manual. Enter the part number into GET STARTED 6— https://CartPros.com/f.html
» our search box and it will find the part you are looking for. HERE

Z%CARTPROS



DID YOU CartPros directs you to the right part using the part
GET STARTED ——3p htps://CartPros.com/f.html

numbers from this manual. Enter the part number into
KN OW? our search box and it will find the part you are looking for. HERE
CLUB CAR Golf Cars
Club Car Inc.
INGERSOLLRAND PO. Box 204658

Augusta, GA 30917-4658
ZACARTPROS



	USING THE ILLUSTRATED PARTS LIST
	TABLE OF CONTENTS
	Maintenance and Service Tools
	BODY AND TRIM
	WHEELS AND TIRES
	DECALS
	BRAKES, PEDAL, AND CABLE ASSEMBLIES
	STEERING, FRONT AND REAR SUSPENSION
	ELECTRICAL SYSTEM— GASOLINE VEHICLE
	FE 290 ENGINE
	FUEL, INTAKE, AND GOVERNOR SYSTEMS
	EXHAUST SYSTEM
	TORQUE CONVERTER
	UNITIZED TRANSAXLE— GASOLINE VEHICLE
	ELECTRICAL SYSTEM— ELECTRIC VEHICLE
	BATTERY CHARGER
	electric motor
	Transaxle— ELECTRIC VEHICLE

	MAINTENANCE AND SERVICE TOOLS
	Maintenance and Service Tools
	Maintenance and Service Tools

	BODY AND TRIM
	Body Trim
	Front Body
	Rear Body and Fender—Gasoline Vehicle
	Rear Body and Fender—Electric Vehicle
	Seat Bottom and Armrest
	Seat Back and Bag Hoop

	WHEELS AND TIRES
	Wheels and Tires

	DECALS
	Decals—Electric Vehicle
	Decals—Gasoline Vehicle

	BRAKES, PEDAL, AND CABLE ASSEMBLIES
	Brake Assembly
	Brake Pedal and Cable Assembly
	Accelerator Pedal Assembly

	STEERING, FRONT AND REAR SUSPENSION
	Steering Column
	Steering Gear Assembly
	Front Suspension, Upper
	Front Suspension, Lower
	Rear Suspension

	ELECTRICAL SYSTEM— GASOLINE VEHICLE
	Wiring—Gasoline Vehicle
	Forward/Reverse Shifter Assembly— Gasoline Vehicle
	Electrical Component Box— Gasoline Vehicle
	Electrical Components— Gasoline Vehicle
	Starter/Generator Assembly
	Starter/Generator Mounting
	Battery—Gasoline Vehicle

	FE 290 ENGINE
	Fe 290 Engine— Shrouds and Brackets
	Fe 290 Engine— Ignition Components and Flywheel
	Fe 290 Engine— Oil Circulation
	Fe 290 Engine— Cylinder Head
	Fe 290 Engine— Crankcase, Camshaft and Oil Sensor
	Fe 290 Engine— Crankcase and Crankshaft
	Engine Mounting

	FUEL, INTAKE, AND GOVERNOR SYSTEMS
	Fuel System
	Carburetor Assembly
	Carburetor Installation
	Governor and Accelerator Cables
	Intake Duct, Choke, and Air Box Assembly

	EXHAUST SYSTEM
	Exhaust System

	TORQUE CONVERTER
	Drive Clutch
	Driven Clutch

	UNITIZED TRANSAXLE— GASOLINE VEHICLE
	Unitized Transaxle, Gasoline Vehicle— Gear Cases and Brackets
	Unitized Transaxle, Gasoline Vehicle— F&R Transmission and Gear Reduction
	Unitized Transaxle, Gasoline Vehicle— Differential and Axles

	ELECTRICAL SYSTEM— ELECTRIC VEHICLE
	ELECTRICAL COMPONENTS, FRONT BODY— ELECTRIC VEHICLE
	WIRING—V-GLIDE 36-VOLT VEHICLE
	FORWARD/REVERSE SWITCH— V-GLIDE 36-VOLT VEHICLE
	Wiper Switch—V-GLIDE 36-VOLT VEHICLE
	RESISTOR AND BOARD ASSEMBLY— V-GLIDE 36-VOLT VEHICLE
	BATTERIES, CHARGER RECEPTACLE, SOLENOID— V-GLIDE 36-VOLT VEHICLE
	WIRING—POWERDRIVE SYSTEM 48 VEHICLE
	FORWARD/REVERSE SWITCH— POWERDRIVE SYSTEM 48 VEHICLE
	Batteries, Charger Receptacle— PowerDrive System 48 Vehicle
	Computer, Controller, and Solenoid— PowerDrive System 48 Vehicle
	Multi-Step Potentiometer— PowerDrive System 48 And PowerDrive Plus
	Wiring—PowerDrive Plus Vehicle
	Forward/Reverse Switch, Tow/Run Switch— PowerDrive Plus Vehicle
	Batteries, Charger Receptacle— PowerDrive Plus Vehicle
	Solenoids, Energy Displacement Module— PowerDrive Plus Vehicle
	Controller, Onboard Computer— PowerDrive Plus Vehicle

	BATTERY CHARGER
	Accu-Power Charger, Domestic— V-Glide 36-Volt Vehicle
	Accu-Power Charger, Export, 230-Volt— V-Glide 36-Volt Vehicle
	Accu-Power Charger, Export, 100-Volt— V-Glide 36-Volt Vehicle
	PowerDrive Charger, Domestic— PowerDrive System 48 And PowerDrive Plus
	PowerDrive Charger, Export— PowerDrive System 48 And PowerDrive Plus
	PowerDrive Charger, European— PowerDrive System 48 And PowerDrive Plus

	ELECTRIC MOTOR
	Motor—V-Glide 36-Volt Vehicle
	Motor—PowerDrive System 48 Vehicle
	Motor—PowerDrive Plus Vehicle

	TRANSAXLE— ELECTRIC VEHICLE
	Transaxle, Type G— Electric Vehicle
	Transaxle, Type K— Electric Vehicle




